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\‘~! e K {
(Ref. @192610/ iy (Ref. 153298 N {af L
See Fig. 9) \:.See Fig. 35) = ;@% ! |
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! 0160940 e | | 112626
. 1 i
®160937 ——, i ! : ’ @
- | |
2669 ) | W \
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| [ 150351
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/ [ 7 ”\2/26 (F) Friction Feed Units
@_@ 150351 6 (S) Sprocket Feed Units
® - @ Used with 150341
® 176740 @ Used with 160940
®7002 @ 194093 Modification Kit
®197752 \ C@ To odd local form feed-out

@ _® Q Specification 58905
@219 ® 197751 Modification Kit
To odd paper support used with paper

out alarm. Specification 502115

FIGURE 3. LEFT SIDE FRAME
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150816 © / 110743
@ 119651
/,-@ > \wQO\@—IsléSé ’\@
<77 , | Tio743 Right Side Frome -
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M150265

%59150266
]50269’& RN

0151689 — "~

Nad 0]
© B ‘5/]689®150267
®|52725/%\\ & Q/ %

®157289
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\ ~ / ~
Right Side Frame ©g & Sso
Reor View } \ﬁ 3599
150269 150274 o/
110743 @

® 150096 Pressure Roller Assembly

FIGURE 4. PRESSURE ROLLER MECHANISM
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| R~ U S5
vy o
\ \¢ ) .,4 R
.
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151685

®-—110743

150903

® 151799 Modification Kit

to add latches for paper spindle

Specification 57675
@ Defaced to show assembly procedure

150904

PAPER SPINDLE AND RESET BAIL MECHANISM

FIGURE 5.
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{ 2 Q /
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\\\ @\ P \/ 155566 9
128357 S TR T
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155565 ~ Platen - See Chart Figure 42
151629/@ - \

e )

i/55063
125011
153799 ] .-
$00 '
A 153799
”074(:536/86 ! - 110743 %’151346
\ —21N
125011 \ ®

153689 o=

151346 : .-
— , ! Le . 150342
& - “

Left Side Frame —___ .
Rear View

1
]
)
. %ol
& $d
g’ \ \: . ;'E : 359€
151630 219" A 153697
1
Right Side Frame o

Rear View _ .-~

Form Guide - See Chart Figure 42

© ysed with paper up to 4-1/4'" wide

FIGURE 6. SPROCKET FEED PLATEN MECHANISM
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3598 e 80848 (5 : 5~ ; v
\\ A\ ) sl o
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)

// ~ -
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125015 (S)

® 150833 Platen Assembly

@ For late design - See Fig. 51
305036 Modification Kit

119653 (F) 150651 (F) (F) Friction Feed Units

(S) Sprocket Feed Units

FIGURE 7. FRICTION FEED PLATEN AND LINE FEED MECHANISMS
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_—Right Side Frame

Reor, View 150040 \g @ — o335 Q\ 119652

151629 !
158354 \® 150355

-1

(Ref. 170004 1
See Fig. 9) :
176355 :
|

+

\ ///\ 151692 152726
/ ~ /

Ty P ?/};%’3@)&@

r 3\ )
| B
| — .
i H
' H
\ Left Side Frome —___!
' Reor View :
i i .
CHEDANUR
H . S
\ s 50N ;“,‘l
L S I
N Vo
Vot
A I|
v
VI

@ Friction feed only

FIGURE 8. TRIP SHAFT MECHANISM
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Right Side Frame
Rear View

o

3598
29N

~ 153311
179194

/

. @7‘?

@— 151692

See Fig. 22)

L - ¥
+- 7 g ‘3}‘.- ;‘.".\"
O 208
151630 291 X ® - 5 s
Y __-="" 70886 S~ { v
~— =7 170076 — K @— 119652 NG N
o= 170074 Sl Left Side Frome — {° 8 . 4
N 170042 | 7002__>> Rear View N
S _ ,’\’ \_‘ &
90490 %}.6—151630
29 1n3s5__ N iR
151657\ ’@) L‘O\'o\:,m
\GPO' 00 T T 291 @ Part of 196929 Modification Kit
_ (See Fig. 35)Specification 501875
178607 —— | iso926 74707 B ~153575 (F) Friction Feed Units
159334 (S) Sprocket Feed Units

FIGURE 9. SPACE SUPPRESSION MECHANISM
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153191
\o®
\% N ‘mgz‘gf ‘s/‘““‘

<

125015 -8y 151737
\@@\ 153185 (Nylon) 133192 10743

é 160574 mm?\»

LN, iy S o
Ne w% (@

LT T Ty,
1

.
| . ;
- 119648
60490 192614 ) - 104807
; i a2
; 160495
. 151737
110743

| U

| S

Left Side Frame

Rear View
7002 N
2190 ~ A
AN TN
3598 .,g,/ 13 ’3\ i ,);’/\\ \
\ B A
@ SORQLH TN (Ref. 150654
@ See Fig. 3)

{Ref. 309692
See Fig. 3)

FIGURE 10, VERTICAL TABULATING MECHANISM
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305473

119649
3 305474 /
i _@od\

See Fig. -
(Ref. 192617 SRy
See Fig. 10) e, 2t T \151631
PN ;:,z;
o - "
74717 8
U @074 ’ @9‘5\
3 °_@une \ 153442
a @41732 45815
— 7
D @-\@ 325966 34432
/O 195057 . — @160631
@ 325966
@82547 @7© 160626
@ 154362
/ :
@@ @176609
_®160626
@84892 S
C — 63'/
. ®80334
— i —
®/® 82547 @\g 160630
®/®M334 L _—®160626 110743
,@ o-——-@ 138034 192893
/® 107207 . 393118
ﬂ/(@ 156450
D
@/@82547 AN 3.4
®84892 7 4
- - @82547 110743
@154362 T ®I9262]
@ 80334 ®80334 104807
=) 110743 ®825“7 ©90833
R @ /7 152893
‘.;N‘\' - @82548 @30334 ﬁ ®102672
- o
N LT - AN ®825“8 ™~ 0529
3.:3 - 110743 o7
LR -7 41732
E.X' 104807 ® @ 102673
\\— @ 192620 e 030755

See Fig. 10)

FIGURE 11, CONTACT

N
:‘\\, @
2 &
"\ e, 192618 §® 110743

© 151733

® 192487 Contact Assembly
@ 192488 Contact Assembly
@ 305445 Contact Assembly

ASSEMBLIES FOR VERTICAL TABULATING MECHANISM
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Left Side Frame
Rear View \
@®307078 (10.0 ASA Code)

©®154694 ®192640 (11.0 ASA Code)
@®@170125 @@150013 B

151642 -
®®|50044 0 -

2191 E \ \ ' ' -

: i =) --0®
%H

\ @®@150029 P
2191 /o \ O®150043 ®@151728 e -7

3598 O® 150001 O @®150241 -

“1
|
|
|
|
\®©'|5|737
- \ @®110743
I
®®42823 1

-

@ 195836

[

-~ @57

174450 ® 172632 - \ - -
e 951 -7 ®no743 -
©% -7 ®42823 \

\
o e e = = =

- 1
- ®110743 ©152887

N AN

\ (Ref. 151222

See Fig. 35)
®153293  (Ref. 153291 —

See Fig. 35)

e '042823\

@ 153815 Function Clutch
@ 170071 Code Bar Clutch
® 192639 Selector Clutch
@®307077 Selector Clutch

® Peculiar to Wall Mounted Printer

@® Used with timing Contacts

FIGURE 12, MAIN SHAFT MECHANISM
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--77 e “AL u: RN @ 150440 _ - 0 ®@42823 \ OD151737
! ) ‘% :&) J //’ @‘63590 - \
! i - 8" ST@usee - - \\
! ,’\—\f@ Y \ A o1 - =)
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S
- \ \@ 154614
150831 _ -~ ~ -
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- = 7199440 @
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! ﬁ/ 2,9,/@(9150044 S \
®
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' ST 1si73s O1749% - e 4;";’\’4" : P\ 152597
- - EAIRI an ¢ )
l . ®® 15083 -7 XY DX sy
- . O.-- R VR Y b
\ @@ 150045 OO100T_ _ - - Left Side Frame RN A 8
\ -7 Rear View EY N o
@@150241 @@1500113, _ - ©@I51610 /15]688 i:;"\.\\
®®150000 - @®2191 ﬁ/”°743 RN >
--77 l ,g—a‘e
-7 ) - - \,
ro e - N
' \\\\@ \ 8-~
' &
! ( C&s%ﬂ& ®151632\ \
: 2191
! 150970 151630 -7
’ - \——‘/ ®®151732 -
! B m: ® ®110743 _ -~ = (Ref. 150366
- \ @194868 - / Seefig. 15)
B ®153236 7 150384 /93356
@@150831 ®@ 153235 - /®151737 \o\“’\\ / @
0®162573 2191 Y\ B
— @42823 ®0 ©42823 3598\ w‘,:.,m
- |
- i ® 110743 -
-7 ©150013 ! (DHO743 // —@151e85__ - -
- <!
" 2191, 150044 / S ‘,% 110434
! ﬁ6150000 @150026 _ ) = )\nom
! . / ~ - j 150010 ©150025 Type Box Clutch
'. Ny o g ® 150046 @157505 Spocing Clutch
1 -7 e @ 154694 @157506 (3 Stop) Line Feed Clutch
' | ‘w, Q fd \®‘50029 ®192301 (6 Stop) Line Feed Clutch
- / ~ \0151728 ® Peculiar to Wall Mounted Printers
@ 150241 @15
FIGURE 13. MAIN SHAFT MECHANISM (Continued)
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153531 151880
(Ref. 154354 ® /

- e
See Fig. 18) 151880 3. & ; 110743

152147

74553,_@ 119652

15214777 o—151734

Right Side Frome
Rear View

3598
2191 7
\
151657 —, e®
" 2191 7]
- * Ne®
===t _3598 (Ref. 152828 See Fig. 31 \ S o
S~ : ® or 179686 on Fig. 44) _f@" A !,__“5
: : - Lo e
| ! y g K -
% B

— 150387 151602

y [
- , f{ P ~@\®\1|2626
o e@ s 2669
Ty | 150420 g T =
o Yo L9
\/ 101796 / VoL ! \
119652 T 2191

119652

150425 150411

125011 I
(Ref. 170118 15"’85\ \® —/Q/
See Fig. 26) a0tV T
1T o -
(Ref. 152456

See Fig. 26)

150365
(Ref. 152400 See Fig. 22, i
or 311423 on Fig. 23)

(Ref. 151658
and 2191 5 150370
See Fig. 26) S d

.

119652

—— 151632

FIGURE 14. RIGHT SIDE LINKAGE AND TYPE BOX CARRIAGE MECHANISM
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See Fig. 14)

e —————

Left Side Frame \;:.x

Rear View -
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\ 125011 110743

151637
é)/
-0

_: @,,»’@\
— X 119652
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359\8 - A . ‘ B’ﬂ
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8- CAK e . e
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112426 (Ref. 150365 A
See Fig. 14) -
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o S I 1 [ 03?98
| | ! (Ref. 150244
| 150366 | | (Ref. 150364 See Fig. 13)
! \\! | See Fig. 13)
E = N ! Y
! . ey
| -
150363 — oo T
- 77002 |
125011— & e ! (Ref. 95336
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(Six stop Line Feed Clutch)
FIGURE 15. LEFT SIDE LINKAGE AND ROCKER SHAFT MECHANISM
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\ 110743';," (F) Friction Feed Units
151685 (S) Sprocket Feed Units
FIGURE 16. FRONT PLATE MECHANISM
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154389 , 29 5172
015423 ~ 7 g — 151686

® Used with horizontal tabulating feature

@ Part of 154792 Modification Kit, to provide
12 spaces per inch. (See Fig. 21)
Specification 58725

® 157541 Modification Kit, Carriage
return and line feed.
Specification 57835

FRONT PLATE MECHANISM (Continued)

FIGURE 17.
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(Ref. 192576 \\}’ 20153172 119651 "~ =~ ®150926
.‘:}\ ‘/ See Fig. 19) \‘Q’\ q\\(DZI?l ®153175 © ®|50224
.': \.}, (Ref. ,925‘795; s ®151722 ®|50926
2 See Fig.
- (Ref. 152592 Ref. 152511
@150709\ ® 1,-‘-‘_;?‘\./ See Fig. 19) See Fig. 19)
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@150237 . ®
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\ : See Fig. 21) Q1516325 N\ B——@151657
S /
N %
@3598® * ®@150554

(Ref. 112626 & 2
See Fig. 21)

© 152606 Rail Assembly
@ 152614 Track Assembly

FIGURE 18, FRONT PLATE MECHANISM (Continued)
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s‘:\\ . (Ref. 192563
. SN \‘\‘\:3\‘: See Fig. 14 \ P
(Ref ‘70056\,g\‘\ $ \\\‘\:\ ~ 9. ) s \\:’_"\‘.
AT 2N 2
See Fig. 16) \ =N
- .
P SNt -
b SREI N
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- 7 @) Q\‘/ - e oY
< ! . o 7S '.'“\:
-7 o - /‘1-\. N 'i" )
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- e Ao \‘\\ \l: H l\\ \
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-7 ey '\ by
O
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- _fBe ,\\\\‘\.-\\ (Ref. 153175 & 119651 M1
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9 \‘.-—-1- \‘ 9. | )l WY
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I
!
]
i
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@®\ 125011

\ 110743 .-
151152\\\@@)'\ P N 151658
(v 4 \Q@® \

3199 -7 a9
192566 Pk ©70466
150218 \ B~ 5019 %
153337 8 \ L (Ref. 170054
ROPS, . & 119652
' - ; f.
- See Fig. 16) (’;:e F?:.asléé)

(Ref. 179225

N\
153340 S

150753

\
. § 150218 3
@ 161347 \ 18 / ) See Fig. 20)
153 .
158189/@ 93356 '50752 357 ®
119652 — € <9 — 5
© © A2 g
WA e d

(Ref. 161347 O sam - !
AN N - /ﬁ EH
See Fig. 20) & ol a0 Rt

o
o
\ 0743
3599 G Ref. 161347 & 119652
& See Fig. 20) @ Used for improved margins

FIGURE 19. FRONT PLATE MECHANISM (Continued)
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S wy
c‘.‘ “\“‘::\:: >
150\755 (Ref. 170056 ey f * TSl
See Fig. 16) \* TR —-151606
a/ \ - < ".\E'};‘\‘i}\: - @@ 15160
i A&
0""
Iy
t" y
Early Design ,/". A N e ; \
{ = el DT T S \
\‘k“‘\.\ X -~ \\\“‘\\\ §)§E E © 3 ‘:'\ 3:'.'
e > :'1\\: ~ \\\\ : ;:\Q N E
150754 x PO A 1-\_,.' \ \ 3
£ 199410 L SN TN A
N\ TN TN
Noss N\~ 151700 - N AN
& 150758 / - Tl S
_ — \\““ N \\\\\\\\' ':
P - \\\\\“\\s‘\\‘: :'E'\
_ i
173284 ~— /;'59—’ 105028
4/
119648
(Ref. 192567
) See Fig. 19)
[
(Ref. 192566 ! -
See Fig. 19)\Q":) L7
\ :\' -

- R
. - E s . » - . ‘l
- ¥ .‘: - W P
- - [} -
- < - K H 3
. % i
L7 € e AL
- \“?,Kg
' M9652——§
150748/

150598

(Ref. 150365
See Fig. 14)

FIGURE 20. FRONT PLATE MECHANISM (Continued)
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(Ref. 170056
See Fig. 16)

T

150843 f"s"’“ . B T e

5 o ‘. H i [l

LI ~ e e P

| e ” \\\ CIREY . .,‘

- ' N . ~\\~ o
© ) 74755 ‘-,__u ( |
a : S S
151618 6 150197 ‘:.’:.:
2]9]} / @\

170080 - .
151619 P 150827
2191 -

lSlélva'

156632 (F)
151346

125011 /Q

110743

151637—0\9\9 Q Q

3, -

(Ref. 150554

54624 (F) @ See Fig. 18)

158341 (5)<:

158340 (5)—{B S

- 112626 e T
158334 ()4 \ . T
© S 9 B R e
/ N’ \
~ 112626
110743 (5) Q\]58348 . 158357 (3) \®@;\669 '
, ©) |@e3181 ® Part of 154792 Modification Kit to provide
158342 (S) 12 spaces per inch. (See Fig. 17)
) Specification 58725
152893 (S) @12 Spaces per Inch
(F) Friction Feed Units
(S) Sprocket Feed Units
FIGURE 21.

CARRIAGE RETURN AND SPACING DRUM MECHANISM
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See Fig. 9)
Right Side Frame
Front View

[T

o
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N W o )
geNe L
[ TR

Ve Tl
}; \ ,':’ '
] 1}
R \

-8 50

2191

e
7 ¢
A
\ —t
&
~0

—

(%]

5

@®g. 151658

y; }a 5 170231 151701 170238
3598 - %52412

8 / 96717 0 % {
) 2191

151657 \ ¢ 151630 7
150479\ “‘O@ / 152406 192493 (Copper Plated)
® \ / 110743 150048

- 110434 152411 155096

%\ // 152445 170230

& / b - VAENN ' 7 / 153489

@aif%\ . 151714 152891

170232 RN

/2 [ - . / @- ., i’ / 2669
1 \ . - ~ \
1160700, Y . //112626
: / - A ) ‘@@
&o ; - 152429
/ ; 2191 _ 119652
oo : [\ 151657 ~ . 152441
150479 ! @@\ @/\
] ~
151630 ! : 598 / /@@ 9
\ 170235 o Tl 74283 |7lomg
' HE, . -152427
| ! I@@\% C
| [}
151336 N\
|: . 8330 2191 151657
| —®@159181 - |
X i
; o -
[ [}
: / /cﬂ : 152438 — 125011
; |
; 152893 110743
: 110743 9034 X i //”0434
‘ i 9
; ; 119648 — -
} 152409 ]70236 : gy —— 157261
| '52407170237 :
: f{ Jo
] [}
i t
; .'
i I
S '543“9 182909 L
1
I

® 170124 Oiler Assembly

FIGURE 22. SELECTOR MECHANISM
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311423
151722
) (Ref. 164386 2191 &
Tteel See Fig. 24
Tte. L o 24) 174448 \7002‘\\9
Tl 90790 ®
T 164300
Vi 174445 -
@@@\ _ / -7

150563

W RN ““ N ':l ~
(Ref 151658 See Fig. 22) @
(Ref. 2191 See Fig. 22)
3599 3”420 311412 D82548 % 82548 @

©® 80334

®80334 \ @843;74446 174452 7002
2191
82547
' \ ©®80334
\\
@7002 © 174444

@ . \ (D84892
@ & 82548 ®I74446

\ x ® 122292
\ 103078
0]

2191
®15172)
(Ref. 155096 See Fig. 22)
(Ref. 170233 See Fig. 22) / (Ref. 2191 See Fig. 22)

(Ref. 151657 See Fig. 22)
/

O

164740 (Ref. 152441 See Fig. 22)

S (Ref. 74283 See Fig. 22)
// (Ref. 152441 See Fig. 22)

_~(Ref. 119652 See Fig. 22)

ptY V..I t\
/(Ref 152427 See Fig. 22)
/(Ref 170198 See Fig. 22)
153267\

“Gg

v
g @
. \ [ 174441

(Ref. 413827 ~~ . _ ] 7655

2481

‘ ‘,@0\% Poy

151630 /151442
2191

<o

—
@ See Fig. 22) C. (= o
(Ref. 152438 See Fig. 22)\% (Ref. 125011 See Fig. 22) g
W
NS “(Ref. 110743 See Fig. 22) 174447 / /@
e / (Ref. 110434 See Fig. 22) 7002 -
(Ref. 119648 See Fig. 22)— - ..l,-; :\‘i; oo 2598
u\\,..‘. ‘~.?
164743

®174442 Contact Assembly

FIGURE 23. SELECTOR MAGNET TIMING CONTACT MECHANISM
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'/42827 EARLY DESIGN
173715} 192318 o 153819 ' (Ref. 152420
' — Tnis Poge)
\1949%
st Side F
R'g?;nst'te;"me 192013 153184
I\ ]/ 151631 5--- @ 160187
' g 151073
194982] 7002 - o= ) 110743
( ; o & 2191 160185 A l
U 21243
121244
121248
121249
G\ € ~151722
2191
152420
3599—@.g.
2
Nodas (.
151626) 192484 {73715 P
| Tl
: -
155751—% 1:
|
! 157237
! 150
! 156880—121538
| 157194
!
!
: 1568
| /
I 121538
(Ref. 311423 ~ !
See Fig. 23 or 0N :
152400 See Fig. 22) i¥ 7 !
- o ]
it 151831 | 254M (60 MA)
o' 1
!\l 1
) i
I
- ]
o
o Q15018
b 79012
; \@\\ 6/2191
: 76081 G-
2191 : 160182 808 Q H—— 150978
(For use with two : 76099
Magnet Coil Assemblies)\ 104824 ¥ @——152426
EARLY DESIGN , A 152425
&3——151603
125241 Qs
= T
\é &Q‘] 152423
2R !
&S %—160184
150180 .——— 110743
(Used with one E 151686
Magnet Coil Assembly) ®195634 Modification Kit to provide
Cuick Release Armature (Specification 501355)
FIGURE 24. SELECTOR MAGNET MECHANISM
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156521
192648 3650 j
? ~
-,
///0
192648
2191
151630 N T
\ NV @191 192641
& W ©-—3598
Yor :
I !
/ I ;
(Ref. 192635 | &
This Page) ) & \
i
1 129505
1
|
Pio ; \
il .. 19249
HE :
R \
J 4 /
1737151

Left Side Frame
Reor View

‘%}—(Dnz?ss

® Not Part of 192495

FIGURE 25. 192495 FORM-OUT SOLENOID ASSEMBLY
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291
3598—@9

150055

\] 55706 192584 (#4)
152637 (#3) 192585 (#5)
EARLY DESIGN 192582 (#2) 192583(C) /192586 (*6)
* /
192581 (1) _—170115 (#7)
195056 (Copper plated)
for #4 & #5 transfer levers (s::: F‘i524202(;\ Ve
- ‘ g'
151152 'y 7
150507 2
@110743 Ny SRR A
151668—%" h | ) -
P o 150563 |
-7 '
- -7 ) :
- 170118 1
_ ®—110435!
¥

</”'f5i668/ .
. 150471——@

Sso wone—I{E
N 152583—®\
A 170120 —{@,
N
N 3649—(@
N 2191
AN 35
N
N
N
22 -
\E 151632
15169 —R G\ - - _ \ 2191
119652——@° \ 7002
N
po :"'\.
OREN
P Pt
170026 » RN
: i Right Side Frome/\ s
i 7 Rear View [E NN
151442 el 170025 Y ORSA
oy 2034 boeda
* — 3640 i
d—15n152 -
FIGURE 26. CODE BAR POSITIONING MECHANISM

Page 28

Phee 4

i Y .
s

X

P
gapnib gl %
—— ..

'._‘ o
9




ISS 3, SECTION 574-220-800TC

-rvl-J Vo —. M.

\Am.ﬂ.r.rﬁlil rlcfhﬁlliﬂooﬂlvcl l..-.W
.M,r S e

s @%

' lt

311424

Note:

See figure 26 for all reference

parts shown on this poge.

INTERMEDIATE STORAGE FEATURE FOR CODE BAR POSITIONING MECHANISM

FIGURE 27.
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119467(5)

155751(5)——

151676 (5)
3624(5)
93117(S)
192345 (5)  156450(5) \\
y

103966(S)

/ 151610 (5)

119649(5) 192337(s)

192343 (5) Low-Paper

150411(5)——_ >
@323 36406)— & -
D323078 @192345  110435(5 -7
/ wo O
- '
- '
@323077~— @124399 ! 160523
0] 6 [
a ! 323051
\\‘%}?‘}2‘}2 | /® > . Left Side Frame
@151676 ! P . Rear View
@3624— "~ \_ k. TN
@931 17§‘e 2
@156450~,
(Ref. 192341
@ 119467 See Fig. 29)
124999 119467 304769
R
‘\ '.‘:‘ o
% Al
e "%\,
- \‘\\ EE \‘§‘.
\\ “\_}'; ‘\.\'.‘
“ : oy @
S\ (Ref. 150546 4 % W -7
(.,)-\J See Fig. 3) KR g
Wg " . :;
/ / A % !
. N = /
158186 P DRl A i
N 110743 Ay 7N -
\\]250” S, ¥ / / 323052
103966 b See figure 42 for
192337 \ other form guides.
151610 P g
119649 \
\, o
30
192345
304771 Paper-Out
(:\
(S} Sprocket Feed Units
(Ref. 151627 ® 163535 Modification Kit
See Fig. 5) to add transmitter control to the
vertical tabulator, Specification 500045
@ Used for sensing paper out condition
3 inches from typed line.
FIGURE 28.

PAPER ALARMS AND FORM-OUT XD CONTROL MECHANISM
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156450 (F) Used w/one 124999
"°°°°‘{°° "‘[156971 (F) Used w/two 124999
0\ 145321 —B117 F)
] P—3624 ()

== 155751]\\ /[55753

192346(5)
» [192483(F)

I 124999 (F) 119467 (F)
173715 291 (e [ 153312
153538 (F)— @ & ] 153304
: 7001 F) /- B
] \ l- ]
192627 (F)—— 1192628 ()— o ;
|z 20 :
- 9- j \\ [
119652 (F)—_ ) o 1
- 151442 (F) 13681 ) ]
- 7001 (F) |
82861 (F);% :
¢
[}
[N
B
] p
! y; 2191 (F)
153312 ! . / 3598 (F)
7002 (S) ! &y g/
2191 (5{ o - f’”’f’ -9
151658 (S) By E
119467 (5) F—931916) PN YO ol Y
155750 Y N
~ ) ™
Q 304769(5) 1533045, K
o, ¥
3624 ({) \ A\
93117 (s)\'\?f = & \
L N (Ref. Paper Guide) /{/‘\\;‘5}
[ 151676 (5) / /7 ild -
192342 (5) .-

Left Side Frame
Rear View

2191 (9)
151658 ()

192345 (5)

151610 (5)
N |
N 192341 (9)

119649 (5)— 3O 158186 .
(S)\gpsg'\il 25011 (5)
N 110743 (5)

192343 (S) Low-Paper Early Design-Paper Alarm Mounting Parts

304771 (S) Paper-Out

(F) Friction Feed Units
(S) Sprocket Feed Units

FIGURE 29. PAPER ALARMS AND FORM-OUT MECHANISMS
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179999)]
154332

110743} |

150336\®I 1263";

i
1
I '
i

150310

151657

]

;

t

i g/82463

i

I -
| 90361 _ -

, -

; )

119649 119451
7154333

119652

152834 Q)

" 152826
152818

119649 2191
151693
152528 e
152523)&
42661 -;\152527
11965352
152524 =
119651
g 119651
'
152582
FIGURE 30.
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~ 150932

Js*' /

©/|52629 Gf $/ @\

7002

Left Side Frame
Front View

AN

~

R

Right Side Frame
Front View -g %

1293

157979 » o
@ . —150937

LIS

/ 2191 a 22015
tQ¥ g
150436 “Sgaa9

151658

LEFT RIBBON FEED MECHANISM
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Right Side Frome
Front View

150821

[N et bt

2191

;7 @—157526
&3 -119%53

L= 152524

e——119651

FIGURE 31. RIGHT RIBBON FEED MECHANISM

Page 33



SECTION 574-220-800TC

152129
\ 150061
| 92720 .
. /
5 % S0 Y /;‘.25233
74 p o
% '!@
1 Y (Ref. 150059 $L
156572 = This Page) S A
L
S EARLY DESIGH
(interchangeable as group oniy!
i
151695 i
i
151152 ; !
% | 12son 168313 ! i
3, ‘/ / 30 |
7’ ,f” :
|
pa/, |

7
'

150230 /
151610

|

151611

151695
151610 151611

150030 /
151612

93356 |
|

153820

FIGURE 32, 173260 PRINTING CARRIAGE MECHANISM
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119653 (Ref. 170056
, ?\\// See Fig. 16)
158346 xy  (Ref. 158335 b (Ref. 151630
Fig. 16)\\ /1 (Ref. 2191  See Fig. 16)
ig. 16) /
158339 s S/ 151346
- : -;r'@' 2191
5 \ o
po = i
N | 153375 .- 7
- 112629 \ e NG
» T A
/ ,240,5 {\ ——c}‘) N985T Ref. 151723 (k. 2669 84758\ YT Rt 162729
2 [ \osrs See Fig. 17) 5o g 17) \K | Seefig. 9)
158351 192347 - 192348 192332 x @/ 72254
/ 470{ Ny .
LA
15172 Ry, B

306646

x,—ﬁ";’é@' \ o 21632
é‘ﬂf) \153361 4673

\ Mol 155715 _§i§,,\\ o~

(Ref. 153367 7002 " N -.;_ 2

See Fig. 8)

o
4

119652

N : V)
@@@ \TSBBM 219} WYy -

// / 155714
Toog 192333 \

164478

82548
82548 80334

80334
82547

154362

8 4892 1 07236 5832 /
307083

328110

FIGURE 33. HORIZONTAL TABULATING MECHANISM
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151152 31636 (. 844" Long)

® 198506 1.218" Long)
10743 — ! (

g— 151630
219

153600 154650
150293

151152 /J6173902 151618
150535 2191 i
110434 -& / 150537 |
1?2622 __e®
110743

[ /150537
%: ‘@ __|@ 173902
ae \

150535

22 !

n_
v
£ad
<
N
7/

5— 119651
F 130696
119651

®1306%96 et s ~
\ep—— @ 119651 5 R = (S
192515 €=~ e 192540
et ‘%&%‘ l@ 198497
125790 P T "
/@ T s o g = 192541
i e—— - @ﬁ@ |@31257
@323593 $ 55 = < ;
/ ¢ i 7 ~N 7603
'925 '5 - o g e ?t
{ 192513 ——— ST ol ' Q /; 320443
® 323594 T e , 192542
192516 S
®192546 A
8330
2191 j
151659 !
7 N v
1 Gl 192545
RN >
1
B ! 2669~
! B .
® - 150923 N 112626 —22
119651
- &— O 2669 ®83914 192549 o ®3235%%
¥ O35 o ® 112626 ¥ ®110743 D173
®84705 . »
2191 ®52548 o »Of;;\/’\ 98833
/083913 /\\ ; o= _ - SN
56740 N ©82548 | @ - V743
o1 1 @ : N © Peculior te units hoving suppression code bar
e E‘j / @ \i \@41732 shift solenoid mechcriim (See Fig. 38}
! ’@82548 i " / \ ! i ® 82548 @ Not used with print 5 sprassion
AN ~ 12 inch uai
! ( i364<0 \\ H}@@ a \ @ 81726 gf:: m‘:‘?f: ,:;'C;:’*’f
| ,§@® SR Sl ©82548 ® 323592 Code bar «
[ 381726 friction feed, Twn ooh - nrinding,

FIGURE 34. CODE 3AR MECHANISM
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s
110743

157274\%

153

154692 ,
154691~ > /j
§ 152889

150544
151692 —
2191 —"’ s

29%8 150547

®

O

155099

A RN
153301 110743

151637

153291
'5'222 151629

1SS 3, SECTION 574-220-800TC

g 150543

é%/wzm
i

Part No. ["A" Dim.| Span

153318 | 6.077= | 28 Slots
153838 | 1.062% 5 Slots
154666 | 3.237" | 15 Slots
154667 | 2.796" | 13 Slots

154668 | 1.921" 9 Slots
154669 | 5.640" | 26 Slots
155071 1.484" 7 Slots

155072 | 3.890" | 18 Slots
155073 | 4.984" | 23 Slots
155074 | 7.390" | 34 Slots
119649 | 155075 | 7.828" | 36 Slots
/ 155076 | 2.139" | 10 Slots
157275— 3 155077 | 5.400" | 25 Slofs

Lg/".. N — 153299 (F)

192313 (5)

152547 [ 29 / 151657

R \ 153581 ()
Corresponding Stripper Slides and 8lades \ ® 15330 192314 (5) S~o
Stripper| 8ail A B 3606 Bail Blade 155061 A ™
Slide | Blade [Dimension]Dimension 2191 Son g,:d: 160573 N
153303 ] 153302 | .656 ~438 151692 160577 =>
155060 | 155061 .438 .219 '|5]72]__ E——'|53839 923
160576 1160577 | 656 .219 8330\5_,.9'
M92307 | 192304 | 875 29 lhogng |
151637 i
110743 ! !
i
90504 . ,,> 119651
- |
153294
N

. N :’ 7z 8/70466 119648
9%3\ ‘!!!‘5 @192307 \\ﬂ\

=2 N @192310

153303 192
|60576 N @192%08
| 192309
119648
Stripper Slide
See Chart
Note: @ Two required to span guide
(5) Sprocket Feed @ Port of 196929 Modification Kit,
(F) Friction Feed to provide double line feed,

See Fig. 9 (Specification 50187S5)

FIGURE 35. BASIC STUNT BOX COMPONENTS
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151689

— 110743
— 172619

' 172559

172591 <SRN
§b S
‘J\IE\\

\‘\ ’3\@
NI 157887
SWITCH | CONTACT CONTACT ARM SWITCH | CONTACT CONTLCT ARM
ASSEMBLY PLATE POSITION ASSEMBLY PLATE POSITION
NO. NO. T 2 3 4 NO. NO. i i 3§ 3
17250 172353 157887 | 157887 172562 172594 : 157899
172301 172593 157887 72563 72594 57887 157899 157387 157899
172502 17259; 157867 73564 72594 57899 1 157887 157899 ]
172503 172594 - | 157887 | 157899 | 157899 | 157387 72565 72595 Z7899 : 157887
172594 157 73565 72595 157899
172594 157999 157599 72567 72595 157687 . 157899
172594 157387 72 72595 157887 157687
172594 57899 172569 72595 57887 157887
;ff ’: 5; gg 157899 FI570 72595 57587 :
2 E E 7257 72594 157887 57 A 157887
72594 57695 57899 { 157887 | 72572 72593 L 157899 : 157899
7594 57899 | 157899 | 157899 1 157399 7257 72595 57999 { 157899 | 157999 . 157887
72564 5788 157887 ; 157899 75574 7 57899 Y5700
72597 57899 72575 172595 57899 1 157899 :
172594 157887 | 157887 | 157887 | 157887 72576 172595 157899 | 157999 ' 157899 157899
172594 137 157887 57847 72577 172595 152899 | 157899 . 157899
2594 57887 57687 172578 72595 152899 157899
72594 | 157899 | 157887 ' 157899 1 157687 72579 2595 157859 7
72594 .. .-157887 { 157899 [ 157887 72580 2595 15769 157899 157899
172594 157 2 57287 2581 2595 157699 1578%
72594 157899 157887 | 157899 FIERY 795 157887 167890 157899 . ]
172393 57899 72383 72595 ! 57887 157899
172594 157887 | 157699 V57887 72584 72595 {57899 157899 . 157699 |
172594 157899 | 157887 | 157837 { 157699 72585 72595 157887 | 157887 ' 157899
172594 157867 157887 § T 17258 77593 : 57899 _ 157899
172595 1578R7 . 157887 | 157687 1 \57887 i 17257 7 ; 57899
172596 157887 72588 72595 157687 57899
72595 157687 72589 72595 ; 157899
72595 157887 157887 2590 72595 [OMIERG :
72595 157887 | 157867 ] e — 2
72595 157887 | 15/887 & 157887 ¢ )
72595 15788 157867 | 1578687 1 !
72595 157887 i
72595 157887 | 157867 :
725% 157899 { 157887
172594 157899 | 157887 : : ;
172594 157699 | 157887 | 157899 : : ;
172555 157887 : 157687 | 157887 172600 177618 157887 ;
172598 157887 T 157887 ¢ 177001 17261 EE7E VAN
72594 57899 | 157887 | 157827 . A 172618 157867 157587
725%4 157899 i 157887 157887 ° 157647 ¢ 177802 172619 157967 ¢
72594 157867 1 157899 15765y . 15788 | 172604 172619 T 1578A7
172594 157899 s7687 ¢ : 172605 72819 57867 : 157887
172595 150099 TIERRET 172606 72618 57899 _;
172595 157899 157655 ¢ : V72607 72618 57899 ° 157699
172595 157859 157867 172608 72619 57899
1725795 157887 | 157899 ; 157837
172554 157899 : —_— :
172595 157887 :
172593 157899 57899
172594 157687 | 15788/ . 157887 .
172594 157899 : 57 | 157687
172595 157837 | 157899 ; !
172394 157699 157899 ¢ 4
172373 157899 1 157887 | 157899 | 1576%
172595 157857 | 157887 157887 — .
1773% 157887 157887 | 157687 ! ‘
2 172553 157899 ; .
255% 172594 157899 | 157687 et
172568 172595 157899 | 157899 | 157887 | 157867 ; i i ]
172561 172554 157887 | 157899 ] i §
®172591 Conrast Arm Spring included in slot
SITGURE 38, SWiTCH ASSENMBLIFS AND CCOMPONENTS
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. / 72522
152298 __—152641

“.4/% 90517 % 157240 ﬁ"\'/\,\’x’
152653 < 153598 1 53604
1521 é §; ——— 152089

154613 174483
155736 —— Y
155713
See Charf\ See Chart —_

737 — “A" /--A-
135737 % 174482 —— Part No. |Dim. "A"| Span
155738 [1-11/16"18 Slots
176246 |1-1/32" |5 Slots
176247 [13/16" 4 Slots

N

—— 161649 152642 ! 9
NLAE
LD

157207 145301 152660 1620359 157206 163943

! 173141
t\ ‘ 152357
/ / / &2~ 10743
‘ 3599
174484 152659 194414 162484 193655 154646

153670 o

¢
\

157203 198416

152299 163271 163944 157205

FIGURE 37. FUNCTION LEVERS AND PAWLS
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) 126250————% @—(DISIBBO
&y
& —=3640 £

i)

1<
®3646—‘@ @__9_]250” (Ref. ]52823———“""1'/

; See Fig. 30)
125390 — %—(9319937
|

PRI

[)
)
)
)
1
3

@ 198457

o) @ 198507

®219l ® 70053 “ \
Roess \ \ ‘
\ _0® -

‘ = /(9152893
W @FD'@/ :f ?/(9110743

& D106281
©198496 (368 ohm) \@ %/
198483 (460 ohm) i"

= ' @
198455
E\\ &2 /
i
|

o { b !
- |
r\ﬁ ® N
~_h ~d
s 198454
<0
i
o© S 152875
153631 —> | o
@\w&m

g—(D 319936

158816

@3] B o
/ \\ /
Pgasa77 /@ @ - D ;7039 (9/32" Long)
. Q ®41732
Ogosi \%\ - O110743
\@/ O1s1687
S

@,04307__@@ ® 198500 Modification Kit

/ To provide print and“or friction
® 110743 suppression
®150089 Specification 502985

FIGURE 38. SUPPRESSION SOLENOID MECHANISM
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Part number aoppears

in this area.

FUNCTION BAR

ISS 3, SECTI

ON 574-220-800FC

Function Bar

Function Bar

Description of Function Character

Function Character

Function Bar
Mnemonic Character

Function Bar
Bell System Usage

Function Character

Function Bar
Private Line Usage 1

Number ASCII 63 Code ASCII 67 Code ASCH 67 Code Function Characters
152704 Universal -No Tines
153440 Uncoded -Two Full Rows of Tines
192459 Carriage Return CR CR RETURN CR (Return)
192460 @ | Receiver Off Device Control | DC 4 (Stop) - DC4 FARE DC 4 (FAPE)
192461 @ | End of Message End of Text | EOM CETX ETX EOM or ETX
192462 Receiver On Device Control | DC 2 (TAPE) DC 2 TAPE DC 2 TAPE)
192463 Bell BELL . BEL BELL BELL
192464 Horizontal Tabulotion H-TAB FHT TAB H-TAB or HT
192465 Who Are You Enquiry | WRU CENQ WRU WRU or ENQ
192466 End of Transmission EOT CEOT EOT EOT
192467 Transmitter Off Device Control | DC 3 (X-OFF) 'DC3 X-OFF DC 3 (X-OFF)
192468 Are You Acknowledge | RU i ACK ACK ACK or RU
192469 Transmitter On Device Control | DC 1 {X-ON) ©DCY X-ON DC 1 {X-ON)
192470 Acknowledge ACK i ACK
192471 (® [ Line Feed CLF LF LINE FEED LF (Line Feed)
192472 Vertical Tabulation V-TAB - VT VT V-TAB or VT
192473 Form Feed FF FF FF FF
192474 Escape {For Data Processing) L ESC ESC
192475 Horizantal & Vertical Tabulation H&V TAB HT&VT HT&VT H&VTAB or HTAVT
192476 ® | Blank BLANK / Idle NUL  (Blank) NULL (Blank) NULL (Blank)
192477 Carrioge Return~Form Feed CR-FF CR-FF CR-FF CR-FF
192478 For Dato Processing Function TREMA TREMA TREMA TREMA
192479 For Dato Processing Function CIRCUMFLEX | CIRCUMFLEX CIRCUMFLEX CIRCUMFLEX
192480 For Data Processing Function . GRAVE ACCENT | GRAVE ACCENT GRAVE ACCENT | GRAVE ACCENT
198463 Device Control Dota Link Escape’ ' DCo DLE DLE DCo or DLE
198464 End of Address Start of Text - EQA STX STX EOA or STX
198465 Any Symbol GRAPHIC GRAPHIC GRAPHIC GRAPHIC
198467 @ | Blank NULL NULL NULL NULL (Blank)
193468 Space . SPACE - SPACE SPACE SPACE
198449 Start of Message Start of Heading . SOM - SOH SOH SOM or SOH
198470 Escape (For Data Processing) ; CESC ESC ESC
196471 @ | End of Text CETX ETX ETX
198472 @ | Line Feed or Vertical Tobulation LF or VT LF or VT LF or VT
198473 @ | Reciever Off Device Cantrol DC4 DC4 DC 4
199224 Line Feed LF
199225 Carriage Return CR
301761 Alternate -Mode ALT-MODE
301762 Answer Back | \%
301763 Time Stamp : TIME
301764 Upper Case - Time Stamp i UCTIME
306704 For Data Processing Functian SPECIAL
306705 For Data Processing Functian SPECIAL
306706 For Data Processing Function SPECIAL
315532 Shift Qut SO SO SO SO
315533 Shift In Si N Sl St
317218 For Data Processing Function SPECIAL
(@ Senses suppression bar in space
@ Senses in either mark or space condition
() indicates possible implementation
FIGURE 39. FUNCTION BARS
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SECTION 574-220-8007C

Typepailet ————"" [}
See Charts below and

on the fallowing poge
for pallet part numbers.

Q.

151738 (See Note)

Nate:

The 151738 identification screw
has a two letter suffix sramped on 'is

head to identify the type box errargemant.
(Example TD=179814 Type box crrongement)

MURRAY STYLE PALLETS ~ Used in All Arrangements

Page 42

PALLET| NUMBER !PALLET| NUMBER |PALLET| NUMBER |PALLET | NUMBER JPALLET| NUMBER IPALLET| NUMBER |PALLET .¢L§zﬁ'¥
A 157600 G | 157606 M 157612 S 157618 -{ ¥ 157624 5 57630 | /7 | i57he3 x
8 157601 H 157607 | N 157613 T 157619 | Z 157625 6 157631 ]
[ 157602 | 157608 | O 157614 U 157620 | 1 157626 7 157632 :
D 157603 J 157609 P 157615 v 157621 | 2 157627 8 157633 T
E 157604 K 157610 | Q 157616 | W 157622 | 3 157626 9 157634 ‘
F 157605 L 157611 R 157617 X 157623 | 4 15762% 157636
MURRAY STYLE PALLETS - Arrangement Variablies %
G| BreEbErkEs | 0 [eEREHERRRER | ek
| novesr Zixzig sz aame || e [ZaRig zgiag |2 | Nt | EREE S
& RISZIT BRSNS | & RIBIBIIZIZIBIEISININ | & R8BIZI==
MMM MMM MI™ =M MMM MM —iM MM,
~f 1587y X 4 | 157665 X T1{ 30555 X! ! o
| isse7z G X 4 1 157666 |XIXIX; IXi |X X, 1121 305552 X .
0§ 157635 = X X! 'XiX + 1 157671 IXOXIXE DCOX|X(X{X|X|X {T3§ 305553 X R
o § 157636 X XIX XX XIX(X(X[XOX i= | 157678 AX|X{X| X XiXIXIX|X|X [T4] 305554 Xi o
\ | 157637 X X XX[X]T 1 Ixx {8 | 772 X T5 | 305555 X
voas7628 XX X! XIX] Poxix 1@ ] 157726 ixIX] X! X(X| IX[X{X |76 305556 X o
v 1157639 XIXIX, XX XX (@ | 157765 X SM| 305558 I o
3] oas7640 X XX o ox(xxixix D> 157790 |X(XIX] (X{X{X[X|X|X{x lom] 305559 | IX -
s 157641 LK XOXIXIX(XIXIX (< T O157791 IXIXIXE X X xXIX[XI{X|X |DNI 305360 DX .
-] 157642 K ¥ X, XOUXIXIXIX(X | __ | 157804 [X | X) XIX] IX [SF! 305561 i X o
/T as7ean  xixox XOOXDOXIXIX (L] 163197 IxIXIx] Ixi [x[X[X|xIx }SI j 305562 IR
? 1 157644 ¥ XXX X 3} 163198 IX|X(X. X IXXIX[X{ ICN’ 305563 X L
) | 157645 X DOXOX XXX PS T 179081 CIX OC! 305564 ! ¥ o
(| 15764 X XXX xIx PN | 179088 IxIxIX] ] IxIXIXIX] JRX D 305565 X o
L o1s7647 X XIXD X XBOXIXIX | 1] 195200 XiX X {XP! 308566 P L
3] 157648 X KIN L XXIX XXX IA | 195201 XiX| X TXi 305567 Fix L
& | 157645 X XX XIXIXX(KIX [ ] 195202 X | 305568 s o
g | ws7ess . X X {—i 195202 X — i 305589 e X
£ 187659 XXX, O XIRKGAIXDGX X p 0 196917 X '} 307255 XX o
% | 157660 KK X[ OUXOUNIXIX [P L 196921 X 2| 307256 | XX
* 157662 X KX] AKX XXX La | 196924 X , L 307257 . X X
157663 (KX x| KL Ox] [EM| 199773 X AL 179082 BER o
- | 157664 X i < [ 199987 X 0] 155446 | | | XX
FIGURE 40. TYPEPALLET BOX AND TYPEPALLET CHART
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GOTHIC "13-TO- » [

OTHIC "12-TO-INCH LONG GOTHIC STYLE LARGE GOTHIC PALLETS GOTHIC STYLE COMBINATION STYLE
am L PALLET | 310309"TR= | 321705"DB" : N
=8 - A 157729 15729 z ila
=8 < ) 157736 321780 : v
Sle C 157721 321681 b '§ °

PALLET 13 | b R b | sz | 321% g g

a s L] o Tissers I L1 Ml A T 1 B LR M T
5 £ =2 J L £9 X
B 5540 x| T 1155619 {X c 7755 157735 A2 A [ 159752 | X[
C 55434 | X|X - : x| W 5773 68 T reorse X 8 1159753 | XIX
D 55435 | X1x D 55621 | X T 57737 157737 5T 159755 X C 1159754 [xiX
E 55436 | X 1% 55622 | X J 157738 321684 = L D 159755 | XiX
S 7756 | X
3 55437 [ x|x ] ] F 55623 | x K 157739 157739 e So757 1X 3 159756 | X | X
G 55438 1XIX G 55624 | X L 157740 321697 S 59758 X F 159757 | X | X
H 55439 1X X H 55625 | X M 157741 157741 v 59759 1% G 159758 | X [X
| 55440 | X7X 55626 | X N 157742 157742 [ 59760 X n 159759 T x
55441 [ XX 55627 X () 157763 5216% ] 59761 1X X
K| 155447 | XX K] 155628 [X P Toriak | 321685 e T 1159760 XX
L 155443 | X | X 55629 [X fe) 157745 321700 3 So763 Tx J 139761 IX]X
M 155444 | X (X M 55630 | X Q3 157746 321686 M Sorar % K 159762 | XX
N 150445 (XX N 356311 X S 157747 157747 N S9765 1% L 159763 [x[X
O | 155448 IXiX O 55632 |X T 157748 157748 o) 59766 X M 159764 (X[ X
P 53447 | X IX P 53633 1X U 157749 321699 5 59767 TX N ] 159765 [X1X
Q 1155448 (X X Q | 155634 [X v 157750 157750 a 159768 X O | 159768 [X X
R }g?‘fz ; : ! 256;5 : W 157751 157751 55765 TX 3 Y5976 1XTX
> 249 2 X 157752 157752 G
T | 155451 x| L 55637 [ % BT 1657 39779 3 Q | i59768 [x X
[¥] 155452 1 X [X [¥] 55638 [X 7 155754 157754 0] 77 TX R 159769 1X X
Vv 155453 1xix N 55639 X 7 157755 757755 v :777- X S 159770 {X . X
W 159434 1X X w 25640 1 X 7 157756 57756 W 59774 X T 159771 (X (X
X 3:22552 X 3 3341 3 157757 157757 X 59775 1% U_ 159772 [X X
5 3 4 15773 157758 5
Z_ 155457 X X Z 95643 | X 5 :;%;i 77 7 :%6 § e B s R
1 [ 159458 X [X ! 95644 | X 3 157760 157760 i 59778 | X W 139774 (X X
71155459 X X 2 55645 | X 5 et ey 5 I+ X 159775 | X X
3 155460 1 X | X 3 55646 | X 5 35562 55763 5 o780 X Y 1159776 [X X
4 | 155461 XX 4 55647 X T 157763 157763 4 59781 X Z_ 1159777 [X X
5 155462 XX E 55648 | X " 157765 157765 5 59782 | X 1 159778 1 XX
§ L 1ssed [XIX ¢ 155645 1X , 157766 57756 & 59783 | X 2 [ 159779 [x[x
3464 2299 " 157767 7 39784 X 3 199457 (X [X
8 | 155465 [X|x 8 55651 | X : e
e B e HER K e ) s X s (x
. [ 157636 |x X . 55672 1X : 157770 157770 57636 | % 3 | 199459 IX X
, 157637 | X | X l 55671 | x = rEs S Eid : S5e3 X 6 199450 | X[ X
* 1157638 (X X i 55673 | X 7 ; 55 . s 7 199461 (X [ X
157772 57972 r 1157639 X
— 1194886 X ’ 55653 | X — 155773 55773 ; 57641 X 8 199462 | x | X
157642 1X1x i 53670 | X T 157775 ’ < 57642 X 9 1199463 [ x[x
157644 [ X | X : 55654 1 X ) 55774 7 Sren X 5763 X
157645 | X IX = 55655 | X . e —— —Hireer X
157648 | X|X 7| 155656 | 1777 T577/7 ek T e
57648 | XX 7 55668 | X S L 37077 7 2 X 157639 [ X [ X
/| 155469 [ X 55658 | X & 3778 127772 __| 27646 - 57ea2 [x (X
[ 157779 + 57671 | X
A 1199990 Ix 33657 1X % | 157816 15780~ ] = 57678 | X [ | 157643 X X
Y é?'?‘u ; ;‘55:; : 4 310557 1688 . 57638 | X _? | 157644 X
) 61369 Tx —x 57640 X > 310658 21689 ; 57640 | X ) :27645 XX
vs 505 XX 25X = 310657 > 57790 | X 7646 | X [X
= 395 X E 157680 1 X C ;10660 321694 < 5779 X 3 157648 | X (X
S 1194208 [ X |X * | 157662 |x J [ 310sel = 137604 1X L 1157649 XX
@ 310662 310662 57648 [ X ] X
< 94209 1X [ 94037 [ X : g 59788 1X 157659 | X
[ ey X < 1194039 [ X N[ 316 321692 - 31X ¥ 157662 | XX
7T 1163198 |x + 94019 [ X ? 310664 321690 ; 157682 1 X — 57 TX X
> 199987 i = 57678 | X LS AL 5 o TX ¥ 157666 [X X
¥ 94336 X X S 94885 | X + 310666 157671 179091
= 55871 Tx < 94884 1 X " 157820 321651 Z 179090 | X + 157671 [ X X
7 £ 178 163308 2 179089 | X %o 160779 [ X X
! 157647 | X [X 8197 [X B__[157717 X -
i 157641 [x|x 3 83198 [x 14 163306 55720 Tx 195064 (X X
; 157640 TX X \ 79088 | X /2 163311 < 195065 XX
?_ | 155483 [X @ [i57726 [X 3/4 163313 & | 195066 [X X
T 157639 | X | X 7 163314 = 195067 | X X
8 | 55467 X 3 321702 7 195069 [ X X
% T 135470 X 5/ 321703 2 195076 TX X
# 155473 X 70
@ 155480 X > 195071 | X (X
¢ 57658 X € 195072 | X : X
= 57678 X & 195205 |X X
[ 185200 X [ 195206 (X X
— gggssgg ); Q 195207 | X X
= H 157
305590] | en_[_Ix
FIGURE 41. TYPEPALLET CHARTS
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(Ref. 151346 See Fig. 6)
(Ref. 2191 See Fig. 6)

y \ (Ref. 154358
O \\ \—" See Fig. 6)

o \
S\ ;'Q‘:\K’\ \\.\a\.\
- L ;,
£
\ ',":' \\*
N

&=

g

(Ref. 154290 See Fig 6)

176221 - 176237

\

2

(Ref. 2151
See Clg 6)

e
74

|
|
‘1
i
L

\

t
i,
o

AV

\

ac

e

wr

304772 - 304775 N Left Side Frome

e R flew
(Ref. 153683 N\ ear Vie
See Fig. 6)

(Ref. 153794 See Fig. 6)

(Ref. Cabinet Bubble)

P P Mcdification Kit Paper Handling Parts
aper aper
Widths | Guide |i kit Nymber Platen Form Guide
35/8 | 304772 306686 176237
4 304773 306487 176236
41/4 | 304774 306488 176235
45/16| 304775 306689 176234
41/2 | 304772 306690 176233
5 304773 306691 176232
51/2 | 304772 306692 176231
53/4 | 304774 306693 176230
6 304773 306694 176229 ;304077
61/4 | 304775 306695 176228 306678
63/8 | 304774 306696 176227 306679
61/2 | 304772 306697 176226 306480
7 304773 306698 176225 304683
7 1/2 | 304772 306699 176224 . 306687
8 304773 306700 176223 | 306683
81/2 | 304772 306701 176222 | 306654
9 304773 306702 176221 | 306685

\

306670 - 306685

Note: For Paper Fingers, See Figure §.

Specification 57925 covers oll
paper handling modification kits,

FIGURE 42. SPROCKET FEED PAPER HANDLING MODIFICATIOMN KITS

Page 44



1SS 3, SECTION 574-220-800TC

Spring (see Chart) (Ref. 2191
See Fig. 10)

158341 —_ &

; (Ref. 115529
0;:2 Fl'£6;0517:) : See Fig. 10)
N\ B
SN ~
S0
. A \ (Ref. 153189 \(Ref. 153196

EANTRY See Fig. 10) See Fig. 10)
‘\\Q:'_.',,' ‘:E (Ref. 152927

\\ o '::.' See Fig. 10)

‘) = T~~~ Disk (see Chart)
\J/\ Gear (see Chart)
Form Length Mod. Kit] Gear Disk Spring
in inches No. No. No. No.

8, 4, 2 ' 154760 | 153198 | 160505 | 160527

8-1/2 154761 | 153199 | 160506 | 160528

9, 4-1/2 154762 | 153200 | 160507 | 160529

9-1/2 154763 | 153201 | 160508 | 160530

10, 5 154764 | 153202 | 160509 | 160531

11, 5-1/2 154765 | 153203 | 160510 | 160532

12, 6, 3 154766 | 153204 | 160511 160533

13, 6-1/2 154767 | 153205 | 160512 | 160534

14, 7, 3-1/2 154768 | 153206 | 160513 | 160535

15, 7-1/2 154769 | 153207 | 160514 | 160536

14-2/3, 7-1/3, 3-2/3| 192706 | 161250 | 192704 | 160536

O No longer avoilable, use 194052

Specification 500425 covers oll
verticol tobulation modification kits

FIGURE 43. VERTICAL TABULATION MODIFICATION KITS
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Q/lsnsz
o — 340
|

Ref. 125015,
2191 ond 151658

\ 151631

2191 179704
(Ref. 152647 \

See Fig. 31)

N

- —
@@y

— 179999
119648

N

179677

°
1
o) (Ref. 152525
\ij See Fig. 31) 197996

——243M >
| 179681—__
!
| s
4266 s ]
| l\ : \\ i
! B0 i
! i
t |
I 179687 —— ' ’
| |
e ' (Ref. 15163 1365% : I
8 1 er. 7, | 119649 !
45024\ éz{l 10743 and 150336 S / !
- Q/‘ See Fig. 31) > Lﬁ’ !

[} N\ AT
Fon WK 33
e §,-J i ,g&:\’\s‘: | N2 N ?\126815
B TN Ref. 2191 i SR G\ &— ‘{;7 S~
Ref. 151630 See Fig- 3 2 ; -3 .
(S:e g G (Ref. 150384150932, R "\
151346 & 2191 é (Ref. 119652
(Ref. 82463 See Fig. 31) See Fig. 14)
See Fig. 3]) (Ref. ‘52529__‘\ . -] )
(Ref. 152819 See Fig. 31) NI .
8 152834 §TT—(Ref. 150387

See Fig. 31)

This Fig.)

(Ref. 152826
See Fig. 31}

119649

FIGURE 44,

Poge 46

(Ref. 152523 L
See Fig. 31)\&5‘.’;}

See Fig. 14)
(Ref. 152526 ~—— é\
See Fig. 31) I,
! ‘?”/2‘)

]]9653\® T (Ref. 42661
(Ref. 152524 —_____ | See Fig. 31)
See Fig. 31) %"};\h

”%5]\6 Note:

The 179724 Modification Kit to provide two color
ribbon printing consists of all parts on this figure
and on figure 45.

Specification 501505

RiGHT SIDE-RIBBON FEED MECHANISM FOR TWO COLOR RIBBON PRINTING
(Continud on next page)
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/\mm
i oo ) A~

- @\
150089
o ,@°\| 10743

g \3599&
==L 119649 @”\:lmva
. ©
''n-" 3 Nz

~ T 119649
f paSS

|

I

: 156558 )

. /\ (Ref. 152525 —_ 7~

119649 See Fig. 30)
\ %D s

E K2 ‘i“ 179684
: VS

179682

: (Ref. 151637, 110743
938997 & 150336 See Fig. 30)i
__9my !

] )
0/1126ﬂ;/ 93117

179680
.
i @K (Ref. 150343, 150932, -
> o T D = F-9 21918151657 See Fig. 30) 7
19%49— .~ / ~
-7 By 7’ 7
- ! TR
126815———? 7 B —ae . ,' (Ref. 152826J 84 Y,
LT 12627~ < | 2 \\.See Fig. 30) /;"""
L o -7 ) &
YR O
Ui uind 2
V\ 152629 — @& (Ref. 152818 & 152834
(Ref. 119652 I See Fig. 30)
& 150386 :
See Fig. 15)
-:.‘,}-.._/{/ ; (Ref. 152528, %
252 L —— 152523 & 152820
r&,','&‘ ;/'q":'::-';;_‘ See Fig. 30) |5|63‘
v 119653
ﬂ/ Note:
(Ref. 42661, 152527 '_/(‘; 119651 The 179724 Modification Kit to provide two color
& 152524 See Fig. 30) "‘ _,,' ribbon printing consists of all parts on this figure
iy and on figure 44,
> Specification 50150$

FIGURE 45. LEFT-SIDE-RIBBON FEED MECHANISM FOR TWO COLOR RIBBON PRINTING
(Continued from preceding page)
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(Ref. 124481

& 153634
See Fig. 4)
(Ref. 152832 (Ref. 150815 Left Side Frame
See Fig. 4) {i‘ See Fig. 4) - /Reor View
Y- 153615 RN
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FIGURE 46. 152340 MODIFICATION KIT TO PROVIDE MULTI - COPY PAPER HANDLING
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FIGURE 47.
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FIGURE 51. 305035, 305036 and 307065 MODIFICATION KITS TO PROVIDE MANUAL PLATEN LINE FEED
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FIGURE 61. 305539 MODIFICATION KIT TO PROVIDE A YIELD MECHANISM FOR THE LINE FEED
STRIPPER SLIDE (Function Box Slots 39 & 40)
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325967 MODIFICATION KIT TO CONVERT SPROCKET FEED PRINTER
LINE FEED FROM 6.1 TO 3.1 RATIO (6 Stop To 3 Stop Clutch)
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Part
Number

190M
243M
254M
271M
1028
1156
1174
1214
1293
2034
219

2201
2481

2539
2669

3598

Description and
Page Number

Coil, Magnet 63

Coil, Magnet 46, 47

Coil, Magnet 26

Coil, Magnet 26

Screw, 4-40 x 1/4 Fil 63
Screw, 2-56 x 9/16 Fil 58
Screw, 4-40 Shoulder 27
Screw, 10-32 Set 18

Screw, 4~40 x 1/8 Fil 32
Washer, Flat 24, 28

Washer, Lock 3 to 37, 40, 44, 45,
46, 47, 49 to 60, 62, 63, 64
Nut, 5/16-32 Hex 53

Washer, Fiat 26, 63

Washer, Flat 25, 62

Nut, 3/8-32 Hex 7, 10

Washer, Lock 5, 7, 11, 12, 16,
17,18, 19, 20, 22, 23, 24, 35,
36, 49

Washer, Flat 19

Nut, 6~40 Hex 5to 12, 14t0 18,
20, 22, 24, 25, 27, 28, 29, 31,
34, 35, 49, 50, 51, 52, 57, 62,
63

Nut, 4-40 Hex 6, 10, 18, 21, 24,
25,26, 32, 39, 46, 47, 48, 52, 59
Nut, 6-40 Hex 5,9, 22, 27, 35,
37, 61, 64

Washer, Flat 30, 31, 56, 58
Washer, Lock 11, 20, 25, 28, 30,
31, 40, 46, 47, 56, 59

Washer, Lock 27, 40, 53
Washer, Flat 28

Washer, Flat 27

Washer, Felt 11

Spring 35, 54

Nut, 8-32 Hex 53

Screw, 2-56 x 1/4 Fil 37
Washer, Insulating 40

Screw, 6-40 Shoulder 10

Screw, 6-40 Set 56

Washer, Flat 31

Washer, Flat 5, 10to 14, 16 to
21, 23 to 36, 40, 46, 47, 49, 50,
51, 52, 54, 56, 57, 60, 62, 63,
Plate, Nut 50

Collar, Locking 11

Spring 10, 21, 36

Spring 25, 62

Ribbon w/Spool, Black 32
Spring 60

Washer, Flat 8, 10, 24, 28,34, 36,

37, 46, 47, 50

Spacer, .094" Thk 10, 32
Spacer, .187" Thk 31
Washer, Spring 12, 49
Spring 32, 59

Screw, 2-56 x 5/32 Fil 16
Spring 36

Spring 11

Spring 16,17

Washer, Flat 7, 13, 30
Washer, Flat 12, 49
Washer, Flat 22, 53
Spring 22

Spring 12, 24, 25, 49
Washer, Flat 35

Part
Number

41732

41733
42661
42823
42827
45024
45027
45815
49420
55063
55669
70388
70466
70529
70886
71047
71073
71681
72254
72468
72522
72579
73035
73175
73520
74283
74536
74547
74553
74701
74707
74716
74717
74722
74727
74755
74785
74798
74808
74882
74891
76081
76099
76299
76461
76474
76800
77039
79012
79449
80310
80334

80481
80581
80755
80833

80848
80854
81726
81731
81773
81778
82442
82463

NUMERICAL INDEX

Description and
Page Number

Plate, Clamp 13, 30, 35, 36, 40,
54

Insulator, .062" Thk 54
Spring 32, 33, 46, 47
Washer, Flat 14, 15
Screw, 3-48 x 1/4 Fil 26, 36
Spring 46, 47

Spring 18, 19

Washer, Lock 13, 30
Spring 34

Spring 8

Spring 46, 47

Spring 10

Spring 21, 37

Stiffener 13, 30, 35
Washer, Flat 11

Washer, Flat 12, 49
Washer, Flat 61

Spool, Ribbon 33

Washer, Flat 35, 58
Spring 6

Wick, Felt 39

Washer, Flat 53

Spring 51

Washer, Lock 7, 10

Wick, Felt 18

Washer, Spring 24, 25
Screw, 6~40 Set 11

Collar 10

Wick, Felt 16

Spring 6, 10, 48

Spring 11

Bushing, insulating 13, 54
Screw, 4-40 x 23/32 Fii 13
Washer, Flat 8, 9
Terminal, Contact 54
Washer, Felt 123

Roller 10

Screw, 6-40 x 31/64 Fil 7
Bushing 58

Spring 16

Shim, .004" Thk 63
Washer, Flat 26

Washer, Flat 26

Spring 34

Washer, Flat 20

Nut, 10-32 Hex 11

Spring 8

Bushing, insulating 40
Insulator 26

Shim, .008" Thk 19
Washer, Felt 23

Terminal, Contact 13, 25, 30,
35, 62

Screw, 6-40 Spi 50

Spring 9, 11,19, 53
Bushing, Insulating 13, 30
Guard, Contact Spring 13,
30

Spring 9

Screw, 6-40 x 1-7/16 Fil 40
Terminal 36, 40

Spring 18, 51

Screw, 4-40 x 29/32 Fil 36
Screw, 4-40 x 3/16 Fil 26
Spring 11

Spring 11, 32, 33, 46

Part

Number

82547
82548

82725
82861
83877
83913
83914
83960
84575
84705
84758
84892
85407
85816
86304
86746
86835
87401
89096
89897
90054
90361

90490
90504
90517
90581
90599
90679
90752

90791
90819
90951
92260
92682
92736
93117

93118
93191
93356

93507
93729
93758
93879

93969
94248
94674
95030
95827
96717
97117
97481
98142
98832
98833
101796
102672
102673

103078
103966

1SS 3, SECTION 574-220-800TC

Description and
Page Number

Insulator, .094" Thk 13, 25, 30,
35, 40, 54, 62

Insulator, .062" Thk 13, 25, 30,
35, 36, 40, 57, 62

Spring 27

Spring 31

Spring 56

Spring, Cantact 36

Spring, Cantact 36

Washer, Flat 30

Spring 11

Spring, Contact 36

Spring 35

Stiffener 13, 25, 35, 62
Spring, Compression 7
Wick, Felt 20

Spring 11

Screw, 6-40 Shoulder 5
Spring 3, 22

Spring 35

Washer, Felt 20

Nut, 10-32 Hex 18

Spring 12, 49

Washer, Felt 11, 16, 17, 32, 33,
46, 47, 63

Shim, .005" Thk 11

Washer, Felt 20, 37, 54
Spring 39

Collar 56

Shim, .008" Thk 34

Washer, Felt 11

Washer, Felt 19

Washer, Flat 25, 54

Washer, Lock 16

Washer, Felt 7, 10

Washer, Lock 14, 62
Washer, Lock 53

Nut, 4-40 Spl 28

Post, Spring 21

Washer, Lock 30, 31, 46, 47,
56, 58, 61

Washer, Lock 13, 52

Screw, 6-40 x 5/16 Flat 30, 31
Washer, Felt 7, 10, 15, 16, 17,
18, 21, 34

Screw, 4-40 x 3/4 Hex 37
Wick, Felt 28, 34

Washer, Felt 10, 11, 28
Qiler, Felt 11

Spring 46, 47

Screw, 4-40 x 3/16 Flat 55
Clamp, Cable 18

Washer, Cup 34

Nut, 640 Shoulder 7
Bushing 19, 59

Screw, 4-40 Shoulder 24
Ribbon w/Spoo!, Red-Black 47
Wick, Felt 7

Washer, Flat 27

Screw, 4-40 x 11/16 Fit 35
Screw, 4-40 x 31/32 Fil 36
Washer, Felt 11, 16, 19, 34
Spring, Contact 13, 30
Spring, Contact 13, 30
Screw, 2-56 x 5/32 Fil 56
Plate 25, 62

Spacer 30

Poge 65
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Part
Number

104807
104824
105028
105940
106281
107116
107207
107236
108199
110434

110435
110436
110437
110743

110872
110879
oz
111342
111355
112509
112626

112627
112629
112633
112634
112935
113990
114107
115122
115529

116951
119467

119648

119649

119650
119651

119652

119653

119654
119935
120824
121243
121244
121245
121248
121249
121473
121538
122292
124244
124681
124999

Poge 66

Description and
Page Number

Washer, Flat 12, 13, 40, 49, 57
Spring 26

Wick, Felt 22

Stiffener 54

Screw, 4-40 Shouider 40
Washer, Lock 4

Spring, Contact 13, 35

Bushing 35

Wick, Felt 9,10, 34

Screw, 4-40 x 3/16 Fil 4,5,8,15,
19,20,24,25,36,42,50,55,59
Nut, 4-40 Hex 28, 30, 31

Spring 52

Spring 10

Washer, Lock 4tc 9, 12 ta 21,
2310 28, 30 to 40, 42, 46 ta 52,
54,55, 57 to 60, 64

Spring, Compressian 18

Spring 35

Screw, 6-40 x 5/16 Fil 52

Spring 35

Spring, Compression 11
Insulatar, .031" Thk 54

Nut, 10-32 Hex 5, 12,16, 17,
18, 20, 23, 24, 36, 49

Nut, 2-56 Hex 20, 46, 47, 52
Spring 35

Spring w/Wick 34

Spring 32, 33

Screw, 6-40 Set 27

Washer, Flat 5§

Spring 28

Washer, Felt 16, 17

Screw, 6-40 x 11/16 Fil 12, 45,
49

Bushing, Insulating 35

Insulator, .032" Thk 30, 31,

58

Ring, Retaining 12, 16, 22, 24,
25, 27,29, 37, 40, 46, 47, 49,
51,63

Ring, Retaining 9, 11,13, 19, 21,
28, 3¢, 31, 32, 33, 35, 37, 39,
46, 47, 49, 58

Ring, Retaining 5, 27

Ring, Retcining 6, 11, 16, 19, 20,
21, 32, 33, 34, 35, 36, 37, 46, 47,
58, 64

Ring, Retaining 7, 10, 11, 14, 16,
17,18, 20, 21, 22, 24, 25, 28, 31,
32, 33, 34, 35, 46, 47, 54, 60
Ring, Retaining 9, 11, 18, 19, 22,
32,33, 35, 37, 46, 47, 64

Ring, Retaining 29

Washer, Lock 53

Washer, Felt 14

Clamp, 3/16 1D Cable 4,7, 26
Clamp, 1/4 1D Cable 26, 28
Clamp, 3/16 ID Cable 7, 46
Clamg, 1/2 1D Cable 26

Clamp, 5/8 ID Cable 26

Post 54

Termina! w/lnsulator 26
Bushing, Insulating 25, 62
Washer, Felt 28, 52

Screw, 6-40 Set 6, 48

Switch, Sensitive 30, 31, 58

NUMERICAL INDEX (Continued)

Part
Number

125005
125011

125015

125119
125124
125238
125241
125268
125390
125790
125802
126250
126815

128357
129505
130663
130683
130696
131316
135716
136470
138034
144540
144871
144932
145301
145321
150000
150001
150010
150013
150014
150025
150026
150027
150029
150030
150033
150035
150036
150038
150039
150040

150078

Description and
Page Number

Screw, 2-56 x 3/16 Rd 20
Washer, Flat 5, 6,7,8,11,12,
16, 17, 18, 21, 23, 24, 25, 30, 31,
34, 38, 40, 42, 46, 47, 48, 49, 50,
55,59, 60

Washer, Flat 4,6,7,9,11,12,
16, 26, 35, 46, 49, 50, 62
Screw, 4-40 Shouider 59
Screw, 4-40 Shoulder 52
Spring 18

Spring 26

Spring 63

Washer, Flat 40

Bushing 36

Washer, Fiat 18, 58

Screw, 8-32 x 1 /4 Fil 40
Screw, 2-56 x 15/64 Hex 46,
47, 61

Ring, Retaining 8, 56

Screw, 8-32 x 3/16 Rd 27
Washer, Lock 56

Washer, Lock 21

Washer, Felt 36

Wick, Felt 22

Spring 10, 49

Bushing, Insulating 36

Plate, Clamp 13

Screw, 4-40 x 1-1/8 Fil 35
Shaft, Solencid Plunger 27
Solenoid 27

Latch 39

Tie, Cable 31

Drum, Clutch 14, 15

Drum, Clutch 14

Plate, Retaining 15

Disk, Adjusting 14, 15

Disk, Adjusting 15, 64

Clutch Assembly, Type Box 15
tever, Shoe Release 14,15
Lever, Shoe Release 15, 64
Wick, Felt 14,15

Raller, Bearing 34

Disk, 3 Stop 15, 64

Disk, 3 Step 15

Carriage Assembiy 64

Latch 34

Slide, Printing Arm 34

S;rew, 6-40 x 5/8 Fil 8,10, 15,
4

Shoe, Secondary Clutch 14, 15
Shoe, Primary Clutch 14, 15
Bearing, Ciutch Sleeve 15, 64
Beoring, Type Box Clutch 15
Bearing, Code Bor Clutch 14
Spring 24

Spacer, Clutch 14

Com, Eccentric 14

Bracket 34

Bail w/Rcllar 34

Stud 28

Arm 14,28

Bail 34

Head, Print Hommer 34

Stud 34

Bracket, Stop 34

Arm 34

Nut, 4-40 Shoulder Hox 42

Part
Number

150079
150085

150051
15009¢
150175
150184
150198
150194
150196

150197

150202
1502G3
150206
150214
150215
15021¢
15021¢
150224
150225
150228
15022¢
150230
150232
150233
150234
150238
350237
150243
150244
150245
150247
150251
1580255
150265
150266
150267
150262
150270
150271
150274
150276
150289
150293
15030
130362
150204
150310
180311
150318
50335
150336
150034,
150342
150343
150344
150348
150350
15035

150252
150353
150355
150355
150358
15034°
150363
150354

Description and
Page Number

frud 42

‘crew, 4-40 x 1/2 Fil 19, 26,

«{), 46, 47

Gear, 277 15

Raller Assembly, Pressure 6
Stud 22

Link 18

Hub 18

Plate 18

Bail 18, 60

Srud 20, 23

Gecr, 187 19
Retainer 19

Spacer, 412" Thk 23
Stud, Bearing 11
Block, Guide 22
Bushing 21

Screw, 440 x 1/2 5q 21
fytley 20

Rope, Draw Wire 23
Spacer, .035" Thk 18
Retainer 18

Plate 34

fetainer, Oil 22
Roller 18

Ratler 18

slide, Transfer 18
‘aver, Escapement 20
Spring 14, 15

Link 15,17

Bracket 22

Link 22

Wheel, Ratchet 23
Jshing 20

Shaft 6

Lever, Guide 6
Clamp 6

Rolier, Pressure 6
Link &

Am, Release 6
Bracket, Clamp 6
Laver 6

Stud 36

Mate, Retaining 36
g Fatcining 36
vaim, 006" Thk 36
Hracket, Guide 36, 59
Lever, Ribbon 32
‘aver, Ribbon 33
Srud 9, 51

Gear, 12T 32
Jushing 18, 32, 33, 46, 47
F3st, Seeing S
Secrew, 6~40 Shoulder 8, 9
Laver 32, 47

Laver 33, 46

Shaft 10

Shaft 10

jtud, Eccentric 5
imhing 10

tud §

Lever, igtch 10
Laver, Trip 10
‘ever, Trip 10
Soacer, .277" Thk 10
Plote 17

3tud, Eccentric 15, 17




Port
Number

150365
150366
150367
150369
150370
150377
150380
150382
150383
150384
150386
150387
150392
150395
150396
150397
150398
150399
150401
150410
150411
150412
150413
150414
150419
150420
150423
150425
150428
150429
150431
150432
150436
150440
150441
150444
150447
150450
150471
150479
150481
150482
150507
150535
150536
150537
150538
150543
150544
150545
150546
150547
150549
150554
150557
150561
150563
150585
150586
150598
150642
150646
150647
150648
150649
150650
150651

Description and
Page Number

Shaft, Rocker 16, 17, 22
Bracket 15,17

Bracket 16

Link, Left 17

Link, Right 16

Am 11

Stud 16

Block, Guide 16, 17
Spacer, .149" Thk 17, 63
Spacer, .245" Thk 16
Link, Left Ribbon Drive 17, 47
Link, Right Ribbon Drive 16, 46
Bail 11

Screw, 6-40 Shoulder 16, 17
Lever, Left 17,63
Lever, Right 16

Stud, Pivot 7

Shaft 11

Clomp 17

Stud 17

Washer, Flat 16, 30, 31
Arm, Left Follower 17
Arm, Right Follower 16
Bushing 7

Shaft 7

Lever, Right 16

Stud, Pivot 7

Lever, Lock 16,17
Lever, Left 17

Stud, Eccentric 16, 17
Lever, Trip 10, 49
Washer, Flat 27, 47
Bushing 6, 8,18, 32, 56
Hub 15

Gear, 21T 15

Lever, Trip Shaft 10
Am 28

Arm 28

Stud 28

Stud 11, 24

Shaft 28, 48

Plate 28

Spring 28, 29

Spring, Compression 36
Spring 18

Ball, Bearing 36
Cylinder, Dashpot 18
Screw, 3-48 x 13/32 Fil 37
Handle 37

Bracket, Right 4
Bracket, Left 5, 30 63
Shaft 37

Collar 15

Plate 20, 23

Bracket 60

Arm 60

Spring 25, 28

Bar, Line Feed 9, 64
Lever 9

Track, Printing 22
Bellcrank 9

Screw, 6~40 Shoulder 9
Eccentric 9, 51, 64
Eccentric 9, 51, 64
Washer, Spacing 9, 51, 64
Bushing 9, 64

Gear, 28T 9, 64

NUMERICAL INDEX (Continued)

Port
Number

150652
150654

150798

150803
150804
150805
150806
150807
150809
150811
150815
150816
150821
150824
150826
150827
150830
150831
150833
150838
150840
150841
150843

Descripticn and
Page Number

Screw, 4~40 x 37/64 Fil 9, 64
Guide 5,12
Handwheel 9, 51
Gear, 21T 9, 51
Gear, 287 9
Collar, Spacing 19
Shim, .002" Thk 19
Shim, .004" Thk 19
Bearing 19

Shaft 19

Pawl, feed 19
Pawl, Feed 19
Plate 6

Block, Guide 37
Bushing 20

Spacer 20

Screw, 6-40 x 1-1/4 Fil 20
Washer, Flat 35
Rope, Draw Wire 23
Bearing, Sleeve 9
Gear, 32T 9

Platen 9

Retainer 5

Retainer 4

Slide 18

Slide, Bottom 18
Slide, Top 18
Guide 18

Bushing 19

Stud 22

Plate 20

Block, Guide 20
Stud 21

Roller 21

Roller 22

Stud 22

Pulley 22

Bellcrank 19
Bellcrank 19
Screw, 6~40 Spl 53
Stud 11

Disk 23

Ratchet 23

Stud 20

Spring, Flat 6
Guide, Right Paper 6
Shim, .012" Thk 20
Plate 20

Oiler, Felt 20

Gear, 32T 9

Stud 16

Bushing 6, 48

Lever 6

Spacer, .156" Thk 33
Track 16, 17

GCuide, Left Paper &
Drum, Spring 23
Bushing, Shoulder 15, 64
Ring, Retaining 15, 64
Platen Assembly 9
Ring, Retaining 23
Bracket, Guide 6
Bearing 15, 64
Plate, Hook 23

Part
Number

150891
150895
150900
150903
150904
150907
150909
150910
150911
150912
150923
150926
150927
150929
150930
150932
150935
150937
150961
150969
150970
150975
150978
150987
150990
150992
150998
151036
151073

151152

151222
151336
151346

151354
151442

151443
151572
151602
151603
151604
151606
151610
151611
151612
151618
151619
151625
151626
151627
151629

151630

151631
151632

151637

ISS 3, SECTION 574-220-800TC

Description and
Page Number

Block 16

Arm, Trip 10

Bail, Detent 5, 53

Block, Left Paper Spindle 7, 48
Block, Right Paper Spindle 7
Spindle, Paper 7

Screw, 6~40 Shoulder 20
Latch, Right 7

Bushing, Shoulder 9, 51

Screw, 6-40 Shoulder 9, 51
Washer, Felt 10, 34, 36
Washer, Felt 11, 20

Oiler, Felt 21

Oiler, Felt 21

Washer, Felt 11

Bushing, Shoulder 32, 33, 46
Latch 7

Lever 32

Bushing, Eccentric 5, 53
Spring, Torsion 5

Bearing, Ball 15, 51, 64

Cup, Dashpat 18

Screw, 6-40 x 1-1/8 Fil 26, 28
Spacer, .090" Thk 18

Washer, Felt 7, 19, 28

Stud 5, 6

Spacer, .020" Thk 9

Screw, 4-40 Shoulder 52
Screw, 4-40 x 5/32 Fil 4,5,
26, 60

Screw, 4~40 x 3/16 Hex 21, 28,
34, 36, 46, 47, 56, 57, 58, 59
Washer, Felt 14, 28, 37

Qiler 24

Screw, 6~40 x 3/8 Fil 7,8,9,
12,15, 18, 19, 23, 33, 35, 44,
46, 49, 50, 54,55,60

Screw, 2-56 x 15/32 Fil 52
Screw, 6~40 x 1/2 Hex 17, 25,
28, 31, 62

Eccentric 34

Washer, Lock 19

Plate 16, 17, 63

Spacer 16, 26

Block, Guide 16, 17, 63
Screw, 10-32 x 1/4 Hex 22
Washer, Flat 15, 30, 31, 34, 58
Bushing 34

Spacer 34

Screw, 6-40 x 7/16 Fil 23, 36
Bushing 23 g

Strip 21

Terminal 26, 52

Rod 7, 30

Nut, 6-40 Lug 8, 10, 28, 36,
37,50, 55

Screw, 6-40 x 1/4 Hex 8, 11,
14,15, 16, 18, 20, 22, 24, 25,
27, 28, 33, 34, 35, 36, 40, 46,
47, 51,59, 62,63

Screw, 6-40 x 5/16 Hex 5,13,
23, 26, 29, 30, 46, 47, 57, 63
Screw, 6~40 x 3/8 Hex 15, 16,
17, 20, 27, 28, 35, 63

Screw, 4-40 x 1/4 Fil 4,5, 12,
17,18, 23, 32, 33, 37, 46, 47,
49, 54

Poge 67
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Part
Number

151642
151644
151657

151658

151659

151661
151668
151676
151685

151686

151687
151688

151689

151690
151692

151693
151695
151700
151701
151702
151703
151709
151713
151714
151721

151722

151723
151728
151731
151732
151733
151734
151736
151737

151738
151739
151794
151799
151880

152089
152123
152127
152129
152140
152147
152254
152255
152257
152298
152299
152318

Page 68

Description and
Page Number

Screw, 6-40 x 3/4 Fil 14,15
Spring 16, 17

Screw, 6-40 x 1/4 Fil 4,5,6,7,
8.11,16,17,18, 20, 24, 25, 28,
32, 33, 36, 37, 47, 49, 51, 56, 0
Screw, 6-40 x 5/16 Fil 3,4,5,7,8,
9,11,16,17,19, 21, 23, 24, 25,
28, 31, 32, 35, 40, 46, 50,50,64
Screw, 640 x 1/2 Fil 5,12, 32,
36, 49, 57

Screw, 6-40 x 1 Fil 19

Roller 28

Shim, .010" Thk 30, 3}

Screw, 4-40 x 5/16 Fil 7,9,10,
15, 16, 18, 23

Screw, 4-40 x 3/8 Fil 6, 19, 26,
27, 48

Screw, 4-40 x 7/16 Fil 40
Screw, 4-40 x 5/8 Fil 15, 26, 30,
59

Screw, 4-40 x 3/4 Fil 6, 14, 38,
54

Screw, 10-32 x 5/16 Fil 15
Screw, 6-40 x 3/16 Fil 4,5, 6,
10,11, 18,19, 21, 33, 34, 37,
51, 60

Screw, 6-40 x 9/16 Fil 15, 32
Screw, 6-40 x 5/8 Fil 34

Screw, 6-40 Shoulder 22

Spring, Torsion 24

Nut, 4-40 Hex 37

Pin 6

Arm 34

Spring, Torsion 5

Spring 24

Screw, 6-40 x 3/4 Hex 7, 25, 28,
37, 62

Serew, 6-40 x 3/16 Hex 3, 10,
12, 20, 25, 26, 30, 35, 51, 54,
57, 62

Screw, 10-32 x 3/8 Hex 19, 35
Spring 14, 15

Screw, 4-40 x 7/8 Fil 9, 51
Screw, 4-40 x 11/32 Fil 15
Screw, 4-40 x 9/16 Fil 13
Screw, 4-40 x 3/8 Hex 16
Spring 15, 64

Screw, 4~40 x 11/64 Hex 12, 14,
15, 49

Screw, ldentification 42

Screw, ldentification 37
Washer, Spring 15

Modification Kit 7

Nut, 4-40 Hex 12, 16, 18, 27, 40,
57, 63

tatch 39

Lever, Function 39

Clip 37

Spring 34

Bail 11

Bearing, Ball 16

Wick, Felt 16,17

Bar w/Retainer 36

Spring 36

Lever, Function 39

Lever, Function 39

Switch, Magnetic 64

NUMERICAL INDEX (Continued)

Part
Number

152340
152350
152357
152400

152406
152407
152409
152411
152412
152415
152420
152421
152423

152425
152426
152427
152429
152438
152441

152445
152458
152457
152458
152461

152462
152463
152464
152467
152505
152507
152508
152509
152510
152511

152514
152515
132516
152518
152523
152524
152525
152526
152527
152528
152529
152536
152537
152539
152545
152547
152548
152550
152563
152571

152573
152574
152575
152576
152579
152582
152583
152586
152589
152592
152595

Description and
Page Number

Modification Kit 2, 31, 48
Modification Kit 2,60
Stud 39

Plate, Selector Mounting 16, 24
26, 28

Bracket, Spring 24

Lever, Spacing Lock 24
Lever, Select’ng 24

Lever, Punch 24

Link 24

Stud, Adjusting 26
Lamination, Magnet 26
Bracket, Shield Mounting 26
Bracket, Armature Stop Mounting
26

Post, Spring 26, 56

Nut, 6-40 Self-Locking 26
Latch w/Hub 24, 25

Rack, Sector 24

Bail, Stop Arm 24, 25, 62
Washer, Flat 24, 25

Spring, Compression 24
Holder, Wick 16, 28

Wick, Felt 28

Shield, Terminal 26
Bracket 3 .

Latch, Right 3

Latch, Left 3

insulator, 062" Thk 3, 26
Connector, 20 Pt Plug 3
Stud 21

Rotler, Detent 21

Bracket, Right 21

Bracket, Left 21

Lever, Detent 21

Guide 20, 21

Bail 11

Lever, Space Trip 11

Slide 11

Bail 11

Spring, Washer 32. 33, 46, 47
Bracket 32, 33, 46. 47

Hub 32, 33, 46, 47

Plate, Right 33, 46

Plate, Left 32, 47

Ratchet, Left Ribbon 32, 47
Ratchet, Right Ribbon 33, 46
Bail 22

Clomp 15, 51

Guide 6

lever 11

Shaft 37

Bor, Shift 36

Clamp 17

Bracket 11,35

Spacer, .250" Thk 32
Retainer 14

Plate 36

Brocket 36

Brocket 36, 59

Track 20

Shaft 32

Bearing, Sleeve 28
Brocket 19 60

Clamp °7

Guide 20. 21

Slide 21

Part

Number

152606
152614
152629
152634
152637
15264}
152642
152644
152644
152647
152648
152653
152652
152653
1524659
FE2660
1EZT04
152708
©52723
152725
"52726
152818
152819
©57820

152827
152826
152831

Description and
Fage Number

Ba.l Assembly, Oscillating 20
Track Assembly 20

Washer, Friction 32, 33, 46, 47
Washer_Flat '8, 19, 59

Lever, 13 Transfer 28

Lever, Function 39

Lever, Function 39

‘Bracket 32

Lever, Left Reversing 32

Laver, Right Reversing 33, 46

Sud 33

Pae, Guide 37, 59

Bar, Guide 37

Pas, Function 39

Lever, Function 39

2i-ce, Spring 39

Bar, Function 41

Lever Keyboard Lock 60

Sping b

3ing 6

Bushing 10

Lever, Left Detent 32,47

Lever, Right Detent 33, 46

Lever, Lefi Feed 32, 47

Lever, Right Feed 33

Reacket, Left 32, 40

Bracket, Right 33

P n, Detent 32, 33, 46, 47

Bracket, Left Spool 17, 32

Bracket, Right Spool 16, 33

Ciip 4,5

Sheft 6, 48

Spring, Torsion 32, 33, 46, 47

Sering 7 64

spacer, 050° Thk 40

Screw, 4-40 x 1/2 Hex 14, 15

Plate, Retaining 37

‘Nasher. Flat 18

Spring 24

Screw, 4-40 x 1/4 Hex 7, 11,

i3, 17,23, 24, 40, 46, 47

Bushing 12, 45, 49

Spacer, 125 Thk 12, 49, 57

3zrew, 10-32 Spl 12, 49
ring 20

Piate, Clamp 20

Link, Left 20, 21

Link, Right 20, 21

fost 26

‘Sear, 30T 12, 49

Spring, Compression 12, 45, 49

Painter 12, 49

sing, Torsion 12, 49

“andwhee! 12, 45, 49

Gear, 48T 45

Sear, 517 45

TSear, 547 45

eor, 57T 45

Gear, 07 45

Tear, 66T 12, 45, 49

Teor. 727 45

Gear, 78T 45

Cear. 84T 4

ea, 07 45

B chisg, Shoulder 51

Rar. Line Feed 51

itar, Lire Feed 51




Part
Number

153233
153235
153236
153237
153239
153240
153241
153242
153254
153255
153256
153257
153258
153259
153260
153261

153262
153263
153267
153287
153288
153291

153292
153293
153294
153295
153296
153298
153299
153300
153301

153302
153303
153304
153305
153310
153311

153312
153314
153318
153321

153322
153323
153335
153337
153340
153341

153360
153361

153365
153367
153368
153375
153382
153383
153440
153442

153489
153530
153531
153532
153537
153538

153550
153553
153558
153569

Description and
Page Number

Guide 51

Plate 15, 64

Gear, 42T 15, 64
Am 51

Roller 51

Retainer, Becring 51
Link 51

Bracket 51

Bracket 60

Bail 11

Bracket 18, 60

Bail 60

Bushing 60

Am 60

Plate 60

Bushing, Threaded 60
Arm 80

Arm, Stop 60
Washer, Felt 25, 51, 62
Spring 51

Spring 60

Am 14,37

Plate 14

Spacer, Clutch 14
Cam 37, 54

Shaft 37

Eccentric 14
Bracket, Right 5, 37
Bracket, Left 37
Am 14

Am 37, 54, 61, 64
Blade, Stripper 37
Slide, Stripper 37
Bushing, Shoulder 31
Spring, Torsion 11
Bail 11

Am 1

Lever 31

Bracket 11, 60
Shaft 37

Bracket, Tie 36
Guide 37, 59

Ring, Spacer* 14
Plate 21

Bushing 21

Spring, Left Torsion 21
Spring, Right Torsion 21
Stud 35

Post 35

Arm, Cam 35

Am 10, 35

Bail, Follower 10
Arm, Slide 35

Bail, Transfer 11
Arm, Bail Extension 11
Bar, Function 41

Screw, 10-32 x 1/2 Hex 7, 13, 30

Detent 24

Plate 16

Plate, Adjusting 16

Screw, 4-40 Adjusting 16
Screw, 6-40 x 9/32 Hex 52
Screw, 6-40 x 7/16 Hex 5, 25,
31, 46, 62

Link 7

Roller 7

Link 7

Arm, Trip 10, 63

NUMERICAL INDEX (Continued)

Part
Number

153570
153573
153575
153576
153577
153581
153582
153583
153584
153586
153587
153598
153600
153601
153604
153610

153611

153615
153631

153634
153670
153676
153678
153682
153683
153685
153686
153687
153689
153690
153692
153695
153696
153697
153698
153699
153791
153794
153799
153806
153810
153815
153817
153819
153820
153823
153824
153830
153833
153838
153839

153841
153926
154051
154127
154290
154310
154320
154323
154332
154333
154349
154354
154356
154358

Description and
Page Number

Arm, Suppression 63
Bail 7

Wick, Felt 11

Coam, Function 14
Washer, Felt 7

Handle 37

Screw, 6-40 Shoulder 11
Lever, Trip 10

Lever, Latch 10

Guide 5

Guide 4

Pawt, Function 39
Bracket, Spring 34, 36
Bushing, Shoulder 59
Pawl, Function 39
Spindie 48

Disk, Paper Spindle 48
Lever 48

Network, Spark Suppression 27,
40

Collar 6, 48

Lever, Function 39

Bail, Detent 5

Bracket w/Shaft 8, 55, 56
Bracket, Right 8

Bracket, Left 8, 44, 55

Arm w/Hub 8

Bearing, Right 8, 55
Beoaring, Left 8, 55

Gear, 33T 8, 55

Gear, 287 8

Gear, 337 8, 55

Pin 8

Spring 8

Bracket 8

Cam, Feed 8, 55

Cam, Feed 8, 55

Shaft 8

Plate, Adjusting 8, 44, §5, 58
Screw, 4-40 x 21/64 Hex 8
Spring 10

Guide, Ribbon 16

Clutch Assembly, Function 14
Screw, 4-40 x 3/8 Hex 18, 20
Washer, Lock 26, 36

Frame, Printing Carriage 34
Collar 14

Clomp 14

Guide, Rear 50

Bracket, Guide 50

Shaft 37

Screw, 6~40 x 5/8 Hex 7, 8, 16,

37,50
Screw, 6-40 x 9/16 Hex 22
Modification Kit 50
Screw, 6-40 Shoulder 12, 49
Nut, 6-40 Hex 53

Ring, "O" 8, 44, 55

Spring 23

Finger, Left Paper 8

Cam, Eccentric 19

Shaft 32, 33

Roller 32, 33

Spring 24

Slide 16, 20

Bail 16

Hub, Platen 8, 44, 55

Part
Number

154362
154380
154389
154516
154519
154613
154614
154623
154624
154626
154627
154638
154645
154646
154647
154649

154666
154667
154668
154669
154670
154671
154688
154691
154692
154694
154698
154760
154761
154762
154763
154764
154765
154766
154767
154768
154769
15477
154792
154798
154872
155044
155046
155047
155060
155061
155071
155072
155073
155074
155075
155076
155077
155096

155099

155432
thru
155467
155469
155470
155473
155479
155480
155483
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Description and
Page Number

Spring, Contact 13, 35, 54
Bracket w/Post 36, 59

Cam, Eccentric 19

Ratchet 23

Lever, Latch 8

Latch 39

Cam, Spacing 15

Ring, Retaining 23

Ring w/Roller 23

Ring 23

Drum, Spacing 23

Spring 34

Spacer 7

Lever, Function 39

Lever, Function 39

Am 11, 60

Clip 36

Shaft 37

Shaft 37

Shaft 37

Shaft 37

Screw, 6-40 Spl 23

Bracket 23

Spring 7

Clip 37

Clip 37

Disk, Clutch Cam 14, 15, 62
Wick, Felt 35
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Modification Kit
Bracket 4
Spacer 14
Screw, 4-40 x 15/32 Hex 14
Disk 14

Slide, Stripper 37

Blade, Stripper 37

Shaft

NLasLsELEG S

49
,23
, 50

N —
O

Shaft 37

Shaft 37

Shaft 37

Shaft 37

Shaft 37

Shaft 37

Plate, Range Finder Mounting
24, 25

Screw, 6-40 Shoulder 37, 61,
64

Paliet, Type 43
Pallet, Type 43
Pallet, Type 43
Pailet, Type 43
Paliet, Type 43
Pailet, Type 43
Paliet, Type 43
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NUMERICAL INDEX (Continued)

Part Description and Part Description and Part Description and
Number Page Number Number Page Number Number Page Number
155565  Am, Right 8, 50 157514 Modification Kit 19, 59 159184  Wick, Lubricating 24
155566  Arm, Left 8, 50 157600 159185  Retainer, Wick 24
155587  Link w/Stud 28 thry 159334  Washer, Insulating 11
155589  Plate w/Stud 28 157635  Pallet, Type 42 159341 Bearing, Ball 14,17
155618 157636 159752

thru thry thru
155658  Pallet, Type 43 157649  Pallet, Type 42, 43 159786  Pallet, Type 43
155667 157658  Pallet, Type 42, 43 159788  Pallet, Type 43

thru 157659  Pallet, Type 42, 43 160180 Armature w/Extension 26
155673  Pallet, Type 43 157660  Pallet, Type 42, 43 160182  Bracket w/Button 26
155713  Clip 39 157662  Pallet, Type 42, 43 160184  Plate, Stop 26
155714  Bracket 35 157663  Pallet, Type 42 160185  Post 26
155715  Stud 35 157664  Pallet, Type 42, 43 160186 Bushing, Shoulder 26
155736  Lever, Function 39 157665 Pallet, Type 42 160187  Shield, Oil 26
155737  Lever, Function 39 157666  Pallet, Type 42, 43 160486  Bail 12, 49
155738  Bail, Blocking 39 157671 Pallet, Type 42, 43 160489  Plate, Form Stop 45
155750  Sleeve, 3/32 1D x 1/2" Lg 157678  Pallet, Type 42, 43 160490  Pawl 12, 49

Insulating 27, 31, 52, 56, 58 157717 Pallet, Type 43 160491 Plate w/Stud 12, 49
155751  Sleeve, 1/8 IDx 1" Lg 157720  Paliet, Type 43 160493  Plate, Adjusting 12, 49
Insulating 26, 30, 31, 47 157721 Pallet, Type 42 160495  Plate w/Stud 12, 49
155753  Sleeve, 1/8 1D x 1/2" ig 157726  Pallet, Type 42, 43 160498  Plate, Mounting 49
Insulating 31 157729 160499 Lever, Blocking 49
155796  Shaft 28 thru 160500  Lever, Blocking 12, 49, 57
155864  Shaft, Cam 7 157763 Pallet, Type 43 160502 Slide, Form-Out 49
155865  Stud 7 157765  Pallet, Type 42, 43 160503  Slide, Tab 11, 49
155871  Pallet, Type 42, 43 157766 160505  Disk, Retaining 45
155873  Pallet, Type 42 thru 160506  Disk, Retaining 45
155896  Finger, Left Paper 8, 50 157779  Pallet, Type 43 160507  Disk, Retaining 45
155897  Finger, Right Paper 8, 50 157790  Pallet, Type 42, 43 160508  Disk, Retaining 45
155954  .Switch, Sensitive 52 157791 Pallet, Type 42, 43 160509 Disk, Retaining 45
156093  Washer, Felt 9, 64 157804  Pallet, Type 42, 43 160510  Disk, Retaining 12, 45, 49
156450  Screw, 2-56 x 1/2 Fil 13, 30, 157816  Pallet, Type 43 160511 Disk, Retaining 45
31 157820  Pallet, Type 43 160512 Disk, Retaining 45
156501 Screw, 6-40x 7/32 Fil 5 157887  Armm, No Contact 38 160513 Disk, Retaining 45
156521 Screw, 6-40 Eccentric Shoulder 157899  Spring, No Contact 38 160514  Disk, Retaining 45
27 157972 Bellcrank 19, 59 160523 Plate, Mounting 30
156536  Screw, 4-40 x 1/8 Fil 24 157973 Extension, Transfer 19, 59 160527  Spring 45
156558  Washer, Felt 46, 47 157979  Link, Toggle 32 160528  Spring 45
156572 Washer, Felt 34 157991 Stud 7, 1 160529  Spring 45
156574  Post, Spring 37 158186  Screw, 4-40 x 7/32 Fil 30, 31 160530  Spring 45
156632  Screw, 6-40 x 13/32 Hex 23 158189  Washer, Felt 21 160531  Spring 45
156740  Screw, 6-40 x 7/32 Hex 5, 8, 158317 Insulator, Switch 52 160532 Spring 12, 45
25,27, 29, 36, 44, 58, 63 158318  Cable 52 160533  Spring 45
156880  Jumper, 2-3/8" Black 26 158334  Spring, Tension 23 160534  Spring 45
156881  Jumper, 1-1/2" Black 26 158335  Stud 18, 35 160535  Spring 45
156971 Screw, 2-56 x 3/4 Fil 31, 56 158337  Plate w/Pin 18 160536 Spring 45
157194  Retainer, Spring 26 158339  Arm w/Pin 35 160568  Contact Assembly 30
157203  Stud, Shoulder 39 158340  Bracket, Stop 23 160569  Bracket 30
157205  Lever, Function 39 158341 Plate, Stop 12, 23, 45 160572 Slide, Stripper 37
157206  Lever, Function 39 158342  Arm 23 160573 Blade, Stripper 37
157207  Lever, Function 39 158343  Bracket, Spring 23 160574 Arm w/Stud 12, 49
157237  Shield, Terminal 26 158344  Nut, 6-40 Shoulder 35 160576  Slide, Stripper 37, 64
157238  Spring 42 158346  Lever w/Hub 35 160577  Blade, Stripper 37, 64
157240  Spring 39 158347  Bracket 35 160578 Sleeve, Pinion 12, 45, 49
157241  Bracket, Roller 7 158348  Bracket 19 160583  Spring, Contact 40
157245 Post 59 158349 Arm, Slide 35 160626 insulator, .031" Thk 13
157261 Shaft, Stop Am 24 158351 Paw! w/Stud 35 160627  Bushing, Insulating 13
157274 Clip 37 158352 Bail, Trip 10 160630 Spring, Contact 13
157275  Clip, Spring 37 158353  Bail, Stop 10 160631 Spring, Contact 13
157286  Clamp,Platen 8 158354  Am, Extension 10 160779 Pallet, Type 43
157289  Bar, Cross 6, 50 158357  Wheel, Horizontal Tab 23 160843 Spring 10
157290 Bail, Pressure 6 158365  Blade, Reset 7 160937  Bail 5
157291 Guide, Rear Paper 6 158485  Bracket, Left 50 160939  Post, Spring 5
157505  Clutch Assembly, Spocing 15 158486  Bracket, Right 50 160940  Post 5
157506  Clutch Assembly, Line Feed 15 158487  Shaft 50 161250  Gear, 88T 45
157510  Modification Kit 2, 60 158816  Spring, Contact 40 161346 Washer, Felt 32, 33, 46, 47
157511 Madification Kit 2, 5] 159181 Lubricator 24 161347 Washer, Felt 7,19, 2}, 22

161366 Pallet, Type 43
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Number

161369
161649
162059
162484
162573
162728
162729
163146
163147
163148
163150
163152
163153
163157
163158
163159
163181
163183
163184
163185
163197
163198
163250
163254
163271
163308
163309
163311
163313
163314
163535
163590
163943
163944
163948
163949
163957
163958
163959
163960
164300
164311
164313
164316
164386
164478
164740
164743
164958
164960
165027
165217
165914
170000
170001
170004
170023
170024
170025
170026
170027
170028
170039
170042
170054
170056

Description and
Page Number

Pallet, Type 43

Lever, Function 39
Lever, Function 3¢
Lever, Function 39
Retainer 15, 64

Arm 11

Bar, Guide 11, 35, 49, 60
Modification Kit 54
Contact Assembly 54
Shaft 54

Collar 54

Cam w/Stud 54

Com, Trip 54

Cam, Drive 54
Bracket w/Hub 54
Lever 54

Wheel, Horizontal Tab 23
Madification Kit 2, 63
Bracket, Magnet 63
Armature 63

Pallet, Type 42, 43
Pallet, Type 42, 43
Pin 63

Magnet Assembly 63
Lever, Function 39
Pallet, Type 43
Pallet, Type 43
Pallet, Type 43
Pallet, Type 43
Pallet, Type 43
Modification Kit 30
Gear, 60T 15

Lever w/Pin, Function 39
Lever, Function 39
Gear, 287 53

Bushing 53

Lever 53

Washer, Flar 53
Spring, Torsion 53
Bushing 53

Spacer, .100" Thk 25, 62
Lever, Function 39
Bracket 34

Plote, Clamp 20

Bracket, Magnet Mounting 25,26, 62

Contact Assembly 35

Rack, Range Finder 25, 62
Shaft 25, 62

Screw, 4-40 x 1/2 Hex 63
Insulator, .015" Thk 63
Network, Spark Suppression 46, 47
Jumper, 1-1/2" Green 56

Stud 39

Frame, Right Side 4

Housing, Bearing 16

Bracket w/Bushing 7, 10, 11, 24
Bearing 28

Bracket 28

Bracket w/Stud 28

Bellcrank w/Bushing 28
Bellcrank 28

Link 28

Bellcrank w/Posts 18, 19

Bail w/Bushing 11

Arm w/Post 18, 21

Plate w/Stud 18, 19, 20, 21, 22,
23, 35, 59, 60

NUMERICAL INDEX (Continued)

Part
Number

170057
170058
170059
170060
170062
170063
170064
17007}

170074
170075
170076
170079
170080
170111

170112
170113
170115
170117
170118
170119
170120
170121

170122
170123
170124
170125
170198
170199
170230
170231

170232
170233
170234
170235
170236
170237
170238
170282
172500

thru

172590
172591

172593
172594
172595
172596
172597
172599
172600

thru

172608
172618
172619
172632
173141

173259
173260
173284
173715

173882
173883
173902
173940
173941
174439
17444]

Description and
Page Number

Bearing 19

Nut, 10-32 Shoulder 19
Pawl, Drive 19

Plote, Guide 19

Bail 18

Lever 19

Link, Drive 18, 19
Clutch Assembly, Code Bor 14
Am 1]

Roller 11

Pawl 11

Am w/Hub 22

Stud 19, 23

Shaft 14, 15

Guide 28

Am 28

Lever, #7 Transfer 28
Bracket 28

Bracket 16, 28

Lever 28

Lever 28

Shaft 28

Lever 28

Bracket, Retaining 28
Lubricator Assembly 24
Lever, Shoe Release 14
Arm, Stop 24, 25
Bracket, Anchor 13
Knob 24

Guide, Upper 24
Guide, Lower 24

Stud 24, 25

Bracket, Guide 24
Bracket, Spring 24
Lever 24

Lever, Start 24

Bail, Reset 24

Nut, 6~40 Hex 56

Switch Assembly 38
Spring, Contact Arm 38
Plate, Contact 38
Plate, Contact 38
Plate, Contact 38
Plate, Contact 38
Block, Contact 38
Block, Contact 38

Switch Assembly 38

Plate, Contact 38

Plate, Contact 38

Screw, 4-40 x 3/16 Hex 14, 62
Lever, Function 39

Link 34 -

Carriage Assembly 2, 34
Lever, Lock 22

Teminal, Plug Type 26, 27, 31,
52, 56, 58

Stud 63

Bracket, Mounting 63

Spring, Compression 36
Temminal, Plug Type 47
Terminal, Receptacle Type 47
Modification Kit 2, &2

Lever w/Bushing 25, 62

Part
Number

174442
174444
174445

174446
174447
174448
174449
174450
174452
174482
174483
174484
174570
176221
176222
176223
176224
176225
176226
176227
176228
176229
176230
176231
176232
176233
176234
176235
176236
176237
176238
176246
176247
176285
176299
176355
176356
176477
176598
176609
176642
176909
176910
178607
178871

179081
179082
179088
179089
179090
179091
179194
179198
179199
179216
179217
179224
179225
179226
179396
179397
17945
179452
179675
179676
179677
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Contact Assembly 25, 62
Spring, Contact 25, 62
:;ocket, Contact Mounting 25,
Spring, Contact 25, 62

Post 25, 62

Guard 25, 62

Bracket 25, 62

Com 14

Spacer, .085" Thk 25, 62
Lever 39

Lever 39

Lever 39

Switch 56

Platen, 8-1/8 Rubber
Platen, 7-5/8 Rubber
Platen, 7-1/8 Rubber
Platen, 6~5/8 Rubber -
Platen, 6~1/8 Rubber
Platen, 5-5/8 Rubber
Platen, 5-1/2 Rubber
Platen, 5-3/8 Rubber
Platen, 5-1/8 Rubber
Platen, 4-7/8 Rubber
Platen, 4-5/8 Rubber
Platen, 4-1/8 Rubber
Platen, 3-5/8 Rubber
Platen, 3-7/16 Rubber 44
Platen, 3-3/8 Rubber 44
Platen, 3-1/8 Rubber 44
Platen, 2-3/4 Rubber 44
Platen 55

Bail, Blocking 39

Bail, Blocking 39

Bail, Pressure 50

Screw, 6~40 Shoulder 63
Arm, Cam Follower 10
Screw, 6~40 Pilot 11}
Plate 50

Bellecrank 51

Spring, Contact 13

Clip, Spring 37

Frame, Left Side 3
Frame, Right Side 3

Stud, Cam Follower 11
Sleeve, 1/2 ID x 1-1/8" Lg
Insulating 27

Pallet, Type 42

Pallet, Type 42

Pallet, Type 42, 43
Pallet, Type 43

Pallet, Type 43

Pallet, Type 43

Bracket 11, 49

Lever 51

Lever 53

Arm, Right Slide 21

Arm, Left Slide 21

Slide Assembly 21

Bail w/Studs 21, 22
Screw, 4=-40 Shoulder 21
Plate, Front Type Box 42
Plate, Rear Type Bax 42
Plate, Right 21

Plate, Left 21

Bracket 17, 47

Lever, Left Guide 47
Shaft, Ribbon Spool 46, 47
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Part
Number

179678
179680
179681
179682
179684
179686
179687
179689
179690
179691
179692
179693
179694
179695
179696
179697
179698
179699
179700
179701
179702
179703
179704
179708
179718
179724
179802
179814
179999
182909
192013
192301
192304
192305
192307
192308
192309
192310
192311
192312
192313

192314
192317
192318
192321
192322
192323
192329
192332
192333
192337
192339
192341}
192342
192343
192345
192346
192347
192348
192459
thru
192480
192483
192484
192487
192488
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Lever 46, 47

Bail, Left Lifter 47

Post 46, 47

Bail, Left Roller 47
Lever 46, 47

Bracket, Right 16, 46
Lever, Right Guide 46
Bracket, Left 47, 57
Plate 47

Bracket, Left 47

Spacer 46, 47

Bail, Right Lifter 46
Bail, Right Raller 46
Brocket, Left Magnet 47
Bracket, Left Hinge 47
Lever, Left Stop 47
Armature 46, 47

Shaft 46, 47

Bracket, Right Hinge 46
Lever, Right Stop 44
Bracket, Right Magnet 44
Bracket 46

Shaft, Right 46

Plote, Adjusting 46
Cable 47

Modification Kit 2, 46, 47, 57

Cover 54
Bax Assembly, TD Type 42
Bail, Spring 32, 33, 46, 47
Spring 24

Connector, 50 Pt Plug Type 26
Clutch Assembly, Line Feed 15

Blade, Bail 37
Bail 1!

Slide 37

Bail, Stripper 37
Pin 37

Spring, Tarsion 37
Arm 37

Shaft 9

Bracket, Left 4, 37, 51, 54, 61,

64

Handle 37

Lever 27

Jumper, 2-3/4" Black 26
Stud 18

Spring, Compression 18
Spring 21

Plate w/Stud 35

Bracket w/Stud 35

Lever w/Bushing 35
Spacer, .243" Thk 30, 31
Plate w/Post 31

Plate 30, 31

Screw, 2-56 x 1-1/16 Fil 31
Lever w/Hub 30, 31
Spring, Torsion 30, 31
Cable w/Terminal 31
Slide 35

Lever w/Hub 35

Bar, Function 41

Cable w/Terminals 31
Cable w/Terminals 26
Contact Assembly 13
Contact Assembly 13

NUMERICAL INDEX (Continued)

Part
Number

192493
192495
192496
192513
192514
192515

192516
192518
192540
192541

192542
192544
192545
192546
192547
192548
192549
192560
192561

192563
192566
192567
192575
192576
192580
192581

192582
192583
192584
192585
192586
192588
192610
192611

192614
192616
192617
192618
192619
192620
192621

192622
192627
192628
192635
192639
192640
192641

192643
192646
192647
192648
192704
192706
192997
193564
193655
193858
194019
194037
194039
194052
194093
194208
194209
194324

Description and
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Spring 24

Solenoid Assembly 2, 27
Coble w/Terminals 27
Bar, 1, *2 & *7 Code 36, 59
Bar, #3 Code 36, 59

Bar, #5, ¥4 & Common Cade
36, 59

Bar, #6 Code 36, 59

Bar, Suppression Code 36, 59
Lever w/Hub 36

Lever w/Hub 36

Lever w/Hub 36

Plate w/Bearing 36
Brocket 36

Post 36

Arm, Suppression 10

Bail 36

Pin 36

Slide 18

Bar w/Hub 18

Bracket w/Stud 18, 21
Link, Left Drive 21, 22
Link, Right Drive 21, 22
Link, Right 20,21

Link, Left 20, 21

Cam 14

Lever, *1 Trensfer 28
Lever, #2 Transfer 28
Lever, C Transfer 28
Lever, ¥4 Transfer 28
Lever, ¥5 Transfer 28
Lever, ¥6 Transfer 28
Bracket 26

Arm, Slide 5, 11

Plate, Mounting 12,57
Lever w/Hub 12

Lever 12,13, 57

Lever, Blocking 12, 13, 57
Plate, Contact 12, 13, 57
Post, Eccentric 12
Bracket, Contact 13
Bracket, Contact 13
Bracket, Detent 36
Fallawer, Bellerank 31
Brocket w/Stud 31

Plate w/Stud 27

Clutch Assembly, Selector 14

Cam, Selector 14
Plate, w/Posts 27
Lever w/Hub 27
Bushing, Eccentric 27
Slide 27

Lever 27

Disk, Retaining 45
Modification Kit 45
Bracket 47

Spring, Contact 54
Lever, Function 39
Frome, Left Side 5
Pallet, Type 43

Pallet, Type 43

Pallet, Type 43

Plate, Form Stop 12, 45
Modification Kit 5, 11
Pailet, Type 43

Pallet, Type 43
Modification Kit 2, 52

Part

Number

194325
194326
194327
194335
194336
194371
194414
194868
194870
194871
194872
194873
194884
194885
194886
194956
194982
194998
194999
195000
195001
195055
195056
195057
195064
thry

195067
195069
195070
195071

195072
195109
195150
195200
195201

195202
195203
195205
195206
195207
195240
195251

195634
195712
195836
195855
195996
196917
196921

196924
196929
197751

197752
197924
197957
197958
197996
197997
198218
198416
198454
198455
198456
198457
198463
198464

Description and
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Bracket w/Post 52
Bracket, Switch 52
Lever 52

Pallet, Type 43
Pallet, Type 43

Guide 52

Lever 39

Geor, 487 15

Gear, 16T 9

Disk, 6 Stop 15

Disk, 6 Stop 15

Disk, é Stop Adjusting 15
Paliet, Type 43

Pallet, Type 43

Pallet, Type 43

Spring 15

Clip, Connector 26
Plate, Mounting 56
Cable Assembly 56
Lever, Operating 56
Insulator, .032" Thk 56
Spring 36

Spring 28

Guard, Contact Spring 13

Pailet, Type
Pallet, Type
Pallet, Type
Pallet, Type
Pallet, Type
Plate, Stap 37

Lever, Reversing 47

Pallet, Type 42, 43

Pallet, Type 42

Pailet, Type 42

Pallet, Type 42

Pallet, Type 43

Pollet, Type 43

Pallet, Type 43

Post 26

Armature, Selector 26
Modification Kit 26

Plate, ldentification 20
Shaft 14

Pin, Sprocket Feed 8, 44, 55
Gear, 63T 15

Pallet, Type 42

Pallet, Type 42

Pallet, Type 42
Modification Kit 11,37
Modification Kit 5

Bracket, Support 5

Arm, Left Follower 17
Gear, 34T 53

Gear w/Shaft, 37T 53
Raller, Front 46, 47

Box Assembly, TF Type 43
Am 37

Stud, Shoulder 39

Arm, Power Drive 40

Link 40

Link 40

Bracket 40

Bar, Function 41

Bar, Function 41

L5888



Part
tNumber

198465
28467
198468
198469
178470
thru
78473
78483
78492

Description and
Page Number

Bar, Function 41
Bar, Function 41
Bar, Function 41
Bar, Function 41

Bar, Function 41
Solencid 40

Stud 40

Salenaid 40

Lever w/Hub 36

Bail 36

Modification Kit 40
Pin, Solenoid Plunger 40
Bushing, Shoulder 40
Spring 36

Resistor, 100 Ohm 40
Bar, Functian 41

Bar, Function 41
Bracket 57

Arm 22

Screw, 6~40 x 5/8 Fil 14,15

Pallet, Type 43

Paliet, Type 42

Box Assembly, TH Type 43
Box Assembly, TJ Type 43
Pallet, Type 42, 43
Pollet, Type 43

Paliet, Type 43

Bar, Function 41

Spring 21

Plate, Stop 53

Spring 61

Bushing 61

Slide, Stripper 61

Blade w/Stud 61

Blade, Stripper 61

Head, Print Hommer 34
Plate w/Post 30, 31

Lever w/Hub 30, 31
Guide, Paper 44

Guide, Paper 44

Guide, Paoper 44

Guide, Paper 44

Bail w/Wire 56

Bail w/Wire, 8=1/2" Wide 56
Box Assembly, TM Type 42
Shaft 55

Lock, Shaft 55

Arm, Right 55

Retainer, Platen Hub 55
Hub, Right Platen 55

Arm, Right 55

Guide, Paper 55

Hub Assembly, Platen 55
Gear w/Shaft, 28T 53
Handwheel 53

Arm w/Hub 53
Modification Kit 2, 53
Modification Kit 2, 9, 53
Modification Kit 2, 55
Guide, Form 55

Box assembly, TK Type 42

NUMERICAL INDEX (Continued)

Part
Number

305090
205130
305465
305473
305474
305539
305540
305541
305551
thru
305556
305558
thru
305568
305584
305589
305590
305677
305733
305771
306093

311426

Description and
Page Number

Bax Assembly, TP Type 43
Bracket 31

Contact Assembly 13

Bail 13

Bracket 13

Modificotion Kit 2, 61
Modification Kit 2, 61
Slide, Stripper 61

Pallet, Type 42

Pallet, Type 42

Pallet, Type 43
Pallet, Type 42, 43
Pallet, Type 43

Cable w/Terminals 52
Modification Kit 2, 52
Bracket, Guide 50
Wire, Guide 56
Contact Assembly 35
Spring, Contact 35

Guide, Form 44

Modification Kit 44

Bar, Function 41

Bar, Function 41

Bar, Function 41

Box Assembly, TL Type 42
Modificotion Kit 53
Gear, 30T 15

Clutch Assembly, Selector 14
Cam, Selector 14

Spring, Contact 35

Lever 39

Bax Assembly, TN Type 43
Pallet, Type 42

Pallet, Type 42

Pallet, Type 42

Lever 53

Retainer 37

Bax Assembly, TX Type 42
Bumper, Rubber 5

Bracket w/Post 5, 12

Box Assembly, TR Type 43

Pallet, Type 43

Bax Assembly, TS Type 42
Bax Assembly, TV Type 42
Post, Eccentric 25

Post, Eccentric Guide 29
Post, Spring 29

Bracket, Stop 29

Lever, Latch 29

Arm 29

Arm 29

Cover, Insulating 35
Lever, Reset 25

Bracket, Guide 29

Plate 16, 25, 26

Lever 29

Bail, Reset 29

Bracket 29

Part
Number

311456
311457
311458
311459
311460
311461
311462
311464
311465
311466
311467
311468
311469
311471
311730
312395
312571
312711
312755
312756
312757
312980
312981
315532
315533
317218
317353
319936
319937
320028
320443
321095
321096
321097
321098
321099
321681
thru
321692
321694
thru

321700
321702
321703
321705
321780
321782
321983
323051

323052
323070
323077
323078
323508
323592
323593
323594
323595
323599
323600
324081

324095
324098
324099
324465
325966
325967
326478
326799
328110
330681

1SS 3, SECTION 574-220-800TC

Description and
Page Number

Modification Kit 2, 56
Bracket, Bail 56
Modification Kit 58
Modification Kit 58
Modification Kit 58
Modification Kit 58
Bracket 58

Slide 58

Lever 58

Tray, Paper 58

Tray, Paper 58

Tray, Paper 58

Tray, Paper 58
Bracket, Left 58

Cable Assembly 58
Bracket 40

Lever w/Hub 36
Modificotion Kit 57
Post, Eccentric 57
Bracket, Contoct 57
Plate 57

Bail, Right 56

Bail, Left 56

Bar, Function 41

Bar, Function 41

Bar, Function 41

Bax Assembly, TY Type 42
Screw, 4-40 Shouider 40
Bracket 40

Bar w/Hub 21

Lever w/Hub 36
Bracket, Tie 59
Bracket 59

Lever 59

Bar w/Post 59
Modification Kit 2, 59

Pollet, Type 43

Pallet, Type 43

Poliet, Type 43

Pallet, Type 43

Bax Assembly, DB Type 43
Pallet, Type 43

Cover, Contoct 40

Box Assembly, DC Type 42
Plate w/Post 30

Guide, Poper 30

Cam 62

Spocer 30

Lever w/Hub 30

Box Assembly, DE Type 42
Contact Assembly 36
Lever w/Hub 36

Lever w/Hub 36

Plate, Contact 36

Cover, |nsulating 36

Box Assembly, DF Type 42
Lever 28

Modification Kit 56

Bail 56

Bracket w/Shaft 56

Box Assembly, DG Type 43
Insulator 13

Modification Kit 2, 64
Spring, Torsion 56
Spring, Torsion 58
Spring, Contact 35
Modification Kit 50

Page 73
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SECTION 574-222-800TC

170358 ® —— 42327
@ — 151631 151630~ © s
® 219 2191 & : Toren
®— 7002 150966 — <, C

1513355? -
111017
@ V8 15145
151692 —F 1
2191 — o

1632
l5]630—§ §/15 63

T~_2i9
| 29— G702
- 170172 ;
® @ — i ?}@/154‘99
125181 |I = e
& Ve’
|
|

170410

§ —151722
_~ 151630 \ ®—2191
§ 219 y/
_sien- ¥ ® 119651 y Z_ 154115
?/2]9]/‘:’ r'é/moz 151632 \6 ‘@’ Dgy7a1 &7
® N N\ 112630 :

158215\(2)76;) @

158213

3870
. 198501
é 151632

3598— o
21N — @
I

©

F— 151632 (Cable Clamp—_
®—_ 151631 See Fig. 22)
S 21N g
: 1632
@ 158216 158217 /:9:’3
—
€7 @ , &5 151632
" 151616
®— 153537 195716 (TTWB) g D 1513
®__ 151632 195717 (PTB) l
Sy
© Mg = ® S

®Used with Local Line Feed

FIGURE 1. KEYBOARD BASE
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1SS 2, SECTION 574-222-800TC

119653

82860 \@

153250

119651

151722

ST
2

(Ref. 170399

- Ref. 17039
See Fig. 4) 31731 (S:e Fia. 4)
(Ref. 155954 15509 g-
See Fig. 22) i 4

N 151637
155994 , ﬁ/:mo
P |
h v ' 125011 154064

151233 | o 97
2422\ &2

\
& 5

\ ; @\ 170418

| > N 93758
151354/ ) &
158164
102057 —

gy, 153/248
150780
/ g/zm ®@
55669 g
@/7

® @

112485 — 151632

02191 g ®198270® %/2191

07002~ @ N — 151692

154107

180675

(Ref. 176700
See Fig. 1)

© 198269 Character Counter
Suppress Solenoid Assembly

FIGURE 2. KEYBOARD BASE (Continued)
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SECTION 574-222-800TC

198227 P £

2191

198226 152441 ——

r : 22 l -
£ 1 - “ IS]QW@
v 151722 @ 7002

\@ 21\9]

151152

1
I
1
|
i

J

119649

® 195232

119648 198230

198221

@ Not part-of 198240

FIGURE 3. 198240 COD: ¢ NG CONTACT ASSEMBLY
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1SS 2, SECTION 574~222-8031C

——15827"
152683
SN £
\\
®151687 158231 —_
/ ®110743
% S ©77039 @ g7
< 7
197015l B—2191

®g2547
®74728" 9 g

®g2547

@/l 19653
|
a

H ©170398 (A" = .781)

(170399 (A" = .969)

%/151722
@/2191

won

- ! 154227
™~
170397 ___
170395/ ‘ T
Sle
|7
® 170413 Contact Assembly
@ Use with Local Line Feed
@Use with Local Single Line Feed
FIGURE 4. FUNCTION BAIL MECHANISM
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SECTION 574-222-800TC

GEAR CHART

Gear Set 116]295 | 311488 [ 315865
Pinion | 159284 | 311490 | 315861
Gear 159285 | 311491 315860
159287 PINION Baud 11.00 (73.3 75

/ \
(Ref. Motor Shaft) 16101 Code  11.00 [11.0 . 11.0
@; WPM 1100 167 100

FIGURE 5. GEAR SETS

E/l 257

-
I
I
I
I ©D —— 2669
I
!
I
|
I
I

151723
2669 35826 159341 144760

@\Qé{

S 117535

144767

—— 158828

: 6970
@

3%
@
2191// T

125015

159341
]58745

%\@51 724 @

~ . P02

151632
125015 \ S N _® \8330
151442 T O144789 & Ta

@ Not part of 144770

FIGURE 6. 144770 INTERMEDIATE GEAR ASSEMBLY
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1SS 2, SECTION 574-222-800TC

170324
* =2
T e
170361 T Tmea >
192521 \
192522

\

192523 \
172529
192524

151152
\o Diz
12501 1—o - "8“‘\‘5
i O3s99.._ Ll (@6,
192537 é‘f‘) 192535 @%Wtf;@

SO *’i)a'zSOH/,g*”@\\ ' ®77039 \

i51330°7 . RN (0] 51688

‘\'ﬁ-\‘ 192579 £!9l®]78145 \\\‘\\ ﬁ

151722 / ®

‘ ?ﬁzm 54008

3608\9

125253

170375

O]0)

@ @ 17037G
63

@ 178144 Contact Assembly

FIGURE 7. CODE 84R Fi:CHANISM (Non Parity)
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SECTION 574-222-800TC

170361

See Fig. 9 for
Code Bar Location Chart

198538

192525 >~
192526 ™~
192527 \\

@ - 154191

Ty

N ’ \:\ -~ 2415
P9E GO =

Wz ~ 91026 \® 192558 o @ /329089
- T~
4 198534 193559 =L,
© e ®,76; A ®. 2121100
O 03599 ——@ g, , e sd0 (- @432
o o e - \7 T e @z, 154072
324532 O340 / ®gisqg
151637 @_— ® o ,
¥ 110743 ®__isus 125001 =268~ @039
&—g2249 — Tt Oisiess '

~ 83877 ®——110743 151630 } .
&—“198533 &— 82249 2191 T el
198539 1 \ g — 158531 ®178145 &

\ P @
- e S
< ® \
D 192579 125154 195050
i ® 159334\75}@
159334 .,‘197017

i
rd
-

324129

3”285\@/ 1 e T —B82999
i@@f o —198541
ST - F—s0a78 151631—ﬁ
S
i

g/l 51722 .

119654

/

86283

150991

% % 197005 (BRK RLS) / 170414

gt ® 170371 170375

Thry % @

@ Thru 170370 ®178144 Contact Assembly

@ @ @Use on Quick Disconnect Keyboard

FIGURE 8. CODE BAR MECHANISM (Even Parity)
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1SS 2, SECTION 574-222-800TC

Location Chart for Even Parity = Code Bars

Code Bar Location | Shift Lock IEOBNO ORO) OO @ | ®
Common Code s
See Figure 8 195336 | 1
Detail 198543 | 198542 | 192527 | 192526 | 192525 | 198538 192524 | 192523 | 198548 | 198547
Below (8) (81) @ © (5 o @3 (2A) (14)
i ® - i
Fcape 198536 |
ﬁiff” ' 198543 | 198542 | 308431 | 308430 192525 | 198538 | 192524 | 308429 | 198548 | 192521
Below (8) (81) 7A) (6A) () (s1) 4 (3A) (24) m
Scientific Data @ !
System Auto - IDP 31512” : :
Doy 311208 | 311533 | 311531 | 311201 311205 | 311209 | 311202 | 311204 | 311203 | 311206
Below | (85) (8U) 7R as) ., (59) (57) (25) (4s) (39) (65)
Scientific Data @ i }
System - SIGMA 3250::0 E :
Series Detajl | 320478 | 324580 | 320476 | 320477 | 320475 | 320479 | 320474 | 320473 | 320472 | 320471
Below L (8D) (8L) (6D) (7D) (5D) (5E) (4D) (3D) (2D) (1D)
Detail of Shift Locks

%}VTS\

b

-—311211

b

198536

320480

Code Bars viewed ot Right Hand Guide

i

O

- S—
= .JTH =

O

=

L

Shift Lock
192559 s
192588

?y
L

170361 Clutch Trip

—®
)

b e 198537 Control Lock

_®

@5

®

FIGURE 9.

Code Bar Stamping

CODE BARS (Even Parity)

100

@)
@)

® Inversion

@ Peculiar to Escape I
@Used with Character Counter
®Use on SDS SIGMA series
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SECTION 574-222-800TC

192511

151223

151223
151659

298

8330—g

192538 %

g@\\zwl
151630

119651 _
L]

151224 170409
\ 3598

k)

3741 /
3598

151224

170409

@y 70407

®170406

®No longer available order 311741
Early Design

192555

OThe 192553 and 192554 brackets have been changed
to lower the 192556 frame 1/16 inch.

"A" = approx. 2.479 inches {New Style)

"A" = approx. 2.541 inches (Old Style)

New and Old Style brackets are interchangeable
only in pairs.

FIGURE 10. KEYBOARD MECHANISM
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1SS 2, SECTION 574-222-800TC

154238
, //nson
L R 110743

g —151152

170372

__Ogs283

/®/\\1 40128 110743
@’\ 110743 192681
152893 . |
)
170573
170374
® Not part of 170332
FIGURE 11. 170332 UMIVERSAL BAIL ASSEMBLY
®192552

@sfi ®\359é

170380 151080
O112627
S ]
&
, . vooR
voery
e
R L . 0] o
] D31 2995 ST - 2191 \ e
& TR O121473 N
& 210743 e S I
® 321727 \ & 7,
3599 N " Os09509___ | (Ref. 192554
Q71073 = ’ ’ ©/ See Fig. 10)
Do3117 e 18] — ~~ B ~125015
Te—— ST - ~——
@178 OV@O ST - @’\2191
\UZ?‘}! . k"\\@/ 151631
@557 @~ ® 312994 Modification Kit to Provide.
M - f@?’ Universal Keyboard Switch Mechanism
® 192550 Ball Lock Bar Assembly
FIGURE 12. BAL! 1 ¢ MECHANISM
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SECTION 574-222-800TC

154030

AN ,
151153 4 '

\
120824

/ 136503

N

154032

154029

150241 —
s’

N~ 150043
)
151728 N
/ 150044
Ve \

@ 150026
~

150029

150013

. 128357
N e

FIGURE 13. SIGNAL GENERATOR SHAFT MECHANISM
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1SS 2, SECTION 574-222-800TC

1511525
110743 -~ 119652
25011 @

\151631
2191
154101
/150991
7, 154096
;‘ h /
(b ~@ 219
— 151442

FIGURE 14. SIGNAL GENERATOR FRAME MECHANISM
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SECTION 574-222-800TC

197013

151722~ _ ~ o
2'9'\©@ 154178 T el
- //170391 80581 S~
///
119648 P
@,
- 156516\ & @ \ \
-7 108370~ 156509
i i o \
-7 @ \\@\ 154105 )]
7 —\ ™ L 119648 @\ N\ 3599
< 110743
S~ ~ 156516 e ~ 161346
-~ - ‘
T~ 108370
e D T~150923
120489

~__ 151722 / &
154009 S~ 291l & y
L Q)

FIGURE 15. SIGNAL GENERATOR FRONT PLATE MECHANISM
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1SS 2, SECTION 574-222-800TC

195053
N

/7]073
/93117
‘@%/”64

] rd
Ve 92597 et

/// 7
e
s
ﬁlsww

? — 3599

! = -
v ;\ )
: . ' ﬁ /- 10743
192589
4173
N ‘ TS~192649 2

ijg"’" ~ @/@\3598
~ S~ 219

®

176339
~

154241 ~

193 W/
112‘;03832 \© } @ \ ‘ 154240
l

@

119651
®Pcrf of 192485 Contoct Assembly

FIGURE 16. SIGNAL GENERATOR REAR PLATE MECHANISM
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SECTION 574-222-8007C

3599 —@& @ 194901
@110743—B

@194
— 048

®
& — 11074
|

®@179643

®
125126\§ g\n%
90791 —_

@\
S 110743

@ 195651

® 154130 — _
@ 199196

@151632\§ <
@ &/ 153817
/

@ Peculiar to 197019 (Arc Suppression)
@ Peculiar to 199070 (RF Suppression)
‘95‘86}/ @ Peculiar to 176352 and 197019
@ 195187 @® Supplied with 179643
® Not supplied with Contact Box Assemblies

® 154095

FIGURE 17. 176352, 197019 AND 199070 CONTACT BOX ASSEMBLIES
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15 2, SECTION 574-222-8007C

® [193565 Coupling Chart
109356 ~__ =\ & A\ |
599 i '
_ \3240 | 94540 Set Screws (10-24 x 3/16") are
80402 : /® i supplied with zinc or steel couplings.
y %\ 151631 | '
@ 2191 °
&— 12015 |
| 138271 1319394 Set Screws (10-24 x 5/16") are
/ I supplied with couplings using steel rings.

! See 193565 Coupling
' Chart Above.

See 193565 Coupling
Chart Above.

2

< & 56632
151724~ €D~/ \_2191
‘ e 70314
2639—SD -

N7535~ 2

144753

/
— e e e )

/
[N

-~
-~
\\\
-~

161882 -~

See 193565 Coupling
Chart Above.

See 193565 Coupling

Chart Above. @
\119655
A1
56226 -
g i
| 192629 ; \@
| N ' Q\ =%
i A
| i g 158745
i N\G
|- N 151632
Ve
v 144992

Osupplied with 144753

FIGURE 18. BEARING BRACKET MECHANISM
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SECTION 574-222-8007C

@@\ 151152
®__ 110743
104207
178849 Tl
/(5 \ gy T~ ~ ©€@\
104807
897 110743 151431
3606 —&y v ®® \2191
29—9 8
\ Q 155968
® 178725 e . P
\ 179279 2 \
) 119552
%) ‘ 124177
g 155964

158021 ©
158050 .@.,\,J’
N

@ 2191
& -0
—~-~® 7002

»
/ L?g\ 155960

114876;@ 4 58215 %

110743 E o D's

151685~ W @7 L
151637 — AN

3606
158042 ]52839}%@%

-
.

7 X

153538

155967 NG
5

—~115141

® Not part of 155990

FIGURE 19. 155990 CHARACTER COUNTER ASSEMBLY
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142623

1SS 2, SECTION 574-222-800FC

58215
| 158
FIGURE 20. TAPE CONTAINER
(Ref. 192224
This Page) 198440
199329
74709
74709 /
®151722 / 153539 f
® 125015 f / (Ref. 192224
LN This P
1 153539 Q_ s Poge)
| ~ Q / /o
' ~ Y l
| 156451 ] 93117 156451 |
: : / —~ e
: ’i 7| 3624 70l B A4 &‘9-@/
"I bb /N7 Pl R L
P, bl ) 1178 o b 101
». 3624 / 5oy
P w2 S Ty 144732/ Y, / e
\ 155934 \qa732 93117 #2154 Ousirs /
173715 N
Part of 198439 Cable

198458 Law Tape Switch Assembly (Alarm)

@192007 % @173716\/

FIGURE 21.

173715 ————— Part of 199333 Cable

®151722

199332 Low Tape Switch Assembly (Don't Answer)

O Nat Part of 198458 ar 199332
@ Part of 199334 Cable

199330 MODIFICATION KIT TO PROVIDE ALARM AND DON'T ANSWER ON LOW TAPE
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SECTION 574-222-800TC

CABLE CLAMPS GROMMETS JUMPERS

P I
S 2

Part No.| I.D. Part No.| A B C Part No. | Length | Color | Terminais (Amf)

121251

121246 | 3/8
121247 { 7/16
121248 | 1/2
121249 | 5/8
121250 | 3/4

121242 [ 1/8 154156 | 3/16 | 5/16|1/32 192318 |2-3/4"| Black | 173715  (2)
121243 | 3/1
121244 | 1/4
121245 | 5/1

o

154697 | 1/4 | .3813/32

o

] 171952 INSULATING SLEEVES

Page 20

@

]79748< 171972 Part Ne.} 1.D. | Length
AN 155750 | 3/32! 1/2

@ 6) 155751 1/8 | 1®
155752 | 5/64] 1/2

155753 | 1/8 | 1/2"
155754 | 1/16] 1/2"
155755 |11/64] 5/8"

320416 (¥2 or #4 Screw)

320418 (*6 or #8 Screw) / 173715 192176 154173
320410 (6 or #8 Screw)

l 94982)\
192013
1 155954 151329
194932

FIGURE 22. CABLE COMPONENTS



1SS 2, SECTION 574-222-800TC

KEY1OPS
330964 @ ‘
N , F
151003\ L
KEYTOP PART KEYTOP | PART KEYTOP PART KEYTOP PART
DESCRIPTION | NUMBER | DESCRIPTION | NUMBER | DESCRIPTION| NUMBER | DESCRIPTION | NUMBER
1 ! 180160 g C, , 180333 o - 180326 ESC 180382
1 . 180320 E WRU 180173 | O ~— 184864 - = 180170
2 180161 E wRU @ig3sey | P 180263 < 180197
2 » 180321 E WRU @gsi7s - P @ 180180 > 180198
5 3 180162 F 180272 P 180327 ; + 180199
3 ™ 180334 FORU eeigs Q@ 180171 /o 180200
151004 4 180163 FPRINT 150429 @ START | 180422 : * 180205
AN 5 % 180164 G 20274 Q@ X-ON {@183888 * 180324
5 % 180323 G BELL R01E5 R 180260 ~ A~ 180328
6 & 180165 G BELL  @1838%0 - R TAPE 180174 y/a 180331
330965 7 180166 G BELL  @spsorz R TAPE  (®185167 /- 180332
7T 184863 H 8016 R PUNCH . 180425 * 180335
© Eog (| 180147 { TAB 80178 S 180282 - 180336
: 9 ) . 180168 i TAB 7 5 STOP 180428 | LOC LF D 151249
y 0 180169 J 180167 5 X-OFF ; 180182 | LOC Ck @ 151250
) A ¢ 180181 K C 180383 5 X-OFF :©183892 | REPT ® 151254
151005 A SOA | 180435 | K VI 150188 s x-OfF @i85174 | LOC B SP | ®153280
A SOH :®iI85169 @ K VIC 180430 T 180261 | RUB OUT 180201
330963 A SOM | @183891 K_CvT ® 185171 T FAPE 180175 | RE- TURN 180202
B 180194 LN 180385 T FAPE | @185168 | LINE FEED 180203
B SOT ¢ 180434 L FFN 80431 T PUMNEH | 180426 | ALT MODE| 180257
@ B STX  @185166 L ONFF ® 185270 y 180177 | CTRL 192299
5 C 180192 L FORM 180189 v 180193 | CTRL ®323798
C EOM 180432 M 18019 V PRHNE 180433 | CTRL @ 305064
151006 — C mx  ®185165 M3 130384 W 180172 | SHIFT 192510
D b 180278 N 180250 W LEM 180423 | BRK RLS ® 197040
D EOT 180183 Nt 180195 | X 180191 | LOC S LF | ©198241
330966— D EOT |®185170 NOA 185132 Y 180176
E 180259 O . 180179 z 180190

All Keytops Hase Gray Body ~ White Characters unless otherwise specified
®Red Body, White Characters

@ Gray Body- Yellaw Characters
® Gray Body - Red Upper Case - White Lawer Case

FIGURE 23. KEYTOPS AND KEYLEVERS
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SECTION 574-222-800TC
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KEYTOP PART KEYTOP PART KEYTOP PART KEYTOP PART KEYTOP PART
DESCRIPTION| NUMBER |DESCRIPTION | NUMBER |DESCRIPTION| NUMBER |DESCRIPTION NUMBER | DESCRIPTION]| NUMBER
o 185261 | TAB® 1 185271 | SYNO V 185281 | RESET B 185292 | T.FWD T 185302
: 185262 {$FFO L 185272 | DLE® P 185282 | 4B C 185293 | T.REV U 185303
o | 185263 | BELLO G 185273 | ENQQ® E 185283 | 4A E 185294 | 8B v 185304
$ . 185264 | DCI® Q@ 185274 { EM @ Y 185285 | DR F 185295 | 2A W 185305
£ P 185265 | DC2® R 185275 | EOM® C 185286 | CALL N 185296 | 28 X 185306
* / 185266 | DC3® S 185276 | SOR® W 185287 | PL-1 O 185297 | T.STP Y 185307
+ % 185267 | DC4® T 185277 | EORQ® z 185288 | PL-2 P 185298 18 Z 185308
TAPE FEED 185268 | ETB® W 185278 | ETB W 185289 | 1A Q 185299
) 185269 | SUB® Z 185279 |7 W 185290 | 8A R 185300
\NFFO L 185270 | CAN@® X 185280 | PA A 185291 | RPR S 185301
@ Red Character
FIGURE 24. KEYTOPS (Continued)




97266
® 82548
@ 74728
@ 321921
@-
(

&)

®82547

/@321920
\\@\
/o
/
/

®321922

(Ref 192533
See Fig. 16)

324011 —

__— 323609 (See Fig. 26
for Component Parts)

\ ©74728
/ / ®82548
\\v\a : @/171688

1SS 2, SECTION 574-222-800TC

®1210

'/®93n7
®71073
®321919

ey |

/
Q@:
®321 4 8 /

® 324009

!
@
s
®110743 / Pre
RS ®155046 -

-~
-~

T77 (Ref. 3598 & 2191
See Fig. 16)

(Ref. 119649 ® -~ :
See Fig. 16) 25 % /®\\]250” T
Nl ~
ﬁ 2191 -~
324013 ———324012
41382 LAsy
B —Ref 115122
NEF See Fig. 16)
Specification 50485S
® 324010 Contact Assembly
FIGURE 25.

324584 MODIFICATION KIT FOR SIGNAL REGENERATOR
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\-Transisfor

/ 144495

Page 24

( 1
18] CRé @ ol Rl le®
7@ CR5 R6 |@® CR2 @
I - o{ RI6 @ e Cci_te®
4 e CrR4 @ ®{ CrR3_|®
5 R3 [® o RI5 ®ic2 @
t6®{ Rl _[® Q3 & Ri4 (@
18l R13_te Q4 o5 le
§® R @ R12 @ | C3 |e
ge{ Cr R18
1084 Rr17 F: e CRI0
" C4 /
12 R8 @
R10 13@CRI @
R7 14 @] Cr9
15
e{Crs 1@ 16 @ —
o ri o1 323608
_

eigmaien | "7 | Gy Deseriprion

ci1-C2 148833 2 Capacitor, 0.1 MFD
C3-C4 300384 2 Capacitor, 0.0047 MFD
CR1-3 177108 3 Diode, D2

CR4-5 197464 2 Diode, IN914

CRé 300102 1 Diode, D4

CR7 323607 1 Diode, Zener, IN970B, 24V
CR8 300385 1" | Diode, Zener, 1N75%, 12V
CR9 323606 1 Diode, Zener, IN4747A, 20V
CR10 178844 1 Varistor, 100A

R1-R6 129854 6 Resistor 10K Ohms

R7 118144 1 Resistor, 2.7K Ohms

R8 143667 1 Resistor, 3.9K Ohms

R9 118143 1 Resistor, 1.8K Ohms
R10-12 129853 3 Resistor, 2,2K Ohms
R13-14 118186 2 Resistor, 5.6K Ohms
R15-R17 118177 3 Resistor, 22K Ohms

R18 118154 1 Resistor, 47K Ohms

Ql-Q4 315930 4 Transistor, 2N3568

Q5 315932 1 Transistor, MM2259

Qé 193134 1 Transistor, N35

FIGURE 26. 323608 CIRCUIT CARD COMPONENTS




Part
Mumber

1012
1020
1118
1164
1178
1210
1256
1257
1293
2191

2415
2422
2481
2669
3438
3598

3599

3606
3608
3624
3639
3640
3870
4702
6970
7002

7603

7656

8330

8449
22746
35826
41382
41732
42823
42827
49420
55669
70314
71073
73035
74014
74709
74728
74755
74805
76081
76099
77039
80402
80478
80581
81726
81731
82249
82547

82548

82860
82999
83877
85976

Description and
Page Number

Screw, 6-40 Shoulder 4
Screw, 6-40 x 1/4 Hex 14
Screw, 6-40 Shoulde: 18
Screw, 2-56 x 3/16 Fil 15
Screw, 2-56 x 7/16 Fil 11,19
Screw, 2-5¢ x 5/8 Fil 23
Screw, é-40 Set 5

Screw, 10-32 x 1-1/8 Fil 6
Screw, 4-40 x 1/8 Fil 16
Washer, Lock 2to 8, 10,11,
13t0 19,23

Spring 7,8

Washer, Lock 3

Washer, Flat 18

Washer, Lock 2,6,13
Washer, Flat 2

Nut, 6-40 Hex 2,5,6,8,10,11,
13,14,15,18,23

Nut, 4-40 Hex 3,4,7,8,11,14,
15,16,17

Nut, 6-40 Hex 4,15,18
Spring 7

Washer, Flat 19

Washer, Lock 2,17

Washer, Lock 3,7,8,11,16,17
Spring 2,13

Spring 13

Nut, 3/8-32 Hex 6

Washer, Flat 2t0 5, 7,10,11,
13,15,16,18,19

Spring 15

Spring 5

Washer, Flat 6,7,10

Spacer, .094" Thk 15

Spring 18

Washer, Flat 6

Spring 8,23

Plate, Clamp 5,7,8,15
Washer, Flat 12

Screw, 3-48 x 1/4 Fil 2
Spring 5,7,8

Spring 3

Washer, Flat 17

Washer, Flat 11,15,23
Spring 3

Serew, 10-32 x 3/4 Hex 2
Spring 19

Terminal, Contact 5,23
Washer, Felt 13

Screw, 10-32 x 3/4 Hex 13
Washer, Flat 7,8,18
Washer, Flat 13

Bushing, Insulating 5,7,8
Screw, 4-40 x 15/32 Fil 17
Past, Spring 8

Spring 4,14

Terminal 7,8

Spring 2,3,7

Washer, Flot 8

Insulator, 094" Thk 5,7,8,15,
23

Insulator, 062" Thk 5,7,8,15,
23

Spring 3

Spring 8

Spring 8

Washer, Flat 11

Part
Number

86283
86304
86742
86959
89486
90054
90391
90679
20791
91026
93117
93507
93521
93758
93984
94540
97266
97393
98142
99803
102057
104710
104807
108370
109356
110437
110743

111017
111767
112485
112626
112627
112630
114876
115122
115141
117416
117535
117608
118143
118144
118154
118177
118186
119648
119649
119651
119652
119653
119654
119655
119662
120489
120824
120870
121100
121242
121243
121244
121245
121246
121247
121248
121249
121250
121251

NUMERICAL INDEX

Description and
Page Number

Spring 7,8,11

Spring 16

Nut, 4-40 Hex 15
Bushing, Indulating 15
Stiffener 15

Spring 1%

Washer, Felt 23

Washer, felt 15

Washer, Lock 16

Screw, 4-40 Shoulder 8
Washer, Lock 11,15,19,23
Screw, 4-40 x 3/4 Hex 15
Post, Spring 19

Washer, felt 3

Washer, Lock 4

Sgrew, 10-24 Set 17
Plate, Clamp 23

Screw, 6-40 Shoulder 18
Washer, Flat 19
Insuiator, .094" Thk 5
Screw, 4-40 Shoulder 3
Ball, Bearing 11
Washer, Flat 4,18
Washer, Felr 14

Washer, Flar 17

Spring 4

Washer, Lock 4,5,8,11,12 10 16,
18,19,23

Screw, 6-40 x 5/16 Fil 2
Washer, Fiat 15

Screw, 6-32 x 1/4 Fil 3
Nut, 10-32 Hex 13

Nut, 2-56 Hex 11

Spring 2

Washer, Flat 18

Washer, Felt 13,15,23
Screw, 6-4C Shoulder 18
Post 13

Washer, Flat 6,17

Nut, Speed 10

Resistor, 1,800 Ohm 24
Resistor, 2,700 Ohm 24
Resistar, 47,000 Ohm 24
Resistor, 22,000 Ohm 24
Resistor, 5,600 Ohm 24
Ring, Retoining 3,4,14
Ring, Retaining 4,15,23
Ring, Retoining 2,3,10,14,15
Ring, Retaining 13,18
Ring, Retaining 3,5,18
Ring, Retaining 7,8
Ring, Retaining 17
Screw, 6-40 Spl 18
Spacer, .052" Thk 14
Washer, Feir 12

Wick, Felt 14

Spring 8

Clamp, 1/8 !D Coble 20
Clamp, 3/14 ID Cable 20
Clamp, 1/4 1D Cable 20
Clamp, 5/16 ID Cable 20
Clamp, 3/8 iD Cable 20
Clamp, 7/16 ID Cable 20
Clamp, 1/2 iD Coble 20
Clamp, 5/8 1D Cable 20
Clamp, 3/4 ID Cable 20
Clemp, 11D Cable 20

Part
Number

121473
124177
125011
125015
125126
125154
125181
125250
125253
128271
128357
129852
129854
142623
143667
144495
144732
144753
144759
144760
144761
144763
144767
144769
144770
144992
148128
148833
150013
150026
150029
150043
150044
150241
150507
150780
150923
150946
150990
150991
151003
151004
151005
151006
151036

151080

151103
151113
151118
151146
151152

115153
151182
151223
151224
151233
151249
151250
151254
151329
151335
151354
151415
151416
151442
151616

1SS 2, SECTION 574-222-800TC

Description and
Poge Number

Post 11

Washer, Lock 18

Washer, Fiat 3,7,8,11,13,23
Washer, Flat 6,11,15,17,19
Screw, 2-56 x 9/32 Fil 16
Screw, 3-48 Shoulder 8
Screw, 2-56 x 3/8 Fil 2
Spring 14

Spring 7,8

Screw, 6-40 Shoulder 18
Ring, Retaining 12
Resistor, 2,200 Ohm 24
Resistor, 10,000 Ohm 24
Reel, Tape 19

Resistor, 3,900 Ohm 24
Pad, Transistor Mounting 24
Insulator 19

Shaft w/Bearings 17
Spacer, . 187" Thk 6
Spacer, 400" Thk 6

Shaft 6

Plate, Nut 2

Plate w/Bracket, Bearing 6
Button, Pivot 6

Gear Assembly, Intemediate 1,6
Shaft w/Bearing 17
Washer, Flat 11
Capaocitor, .1 MFD 24
Disk, Adjusting 12

Lever, Shoe Release 12
Wick, Felt 12

Shoe, Secondary Clutch 12
Shoe, Primary Clutch 12
Spring 12

Spring 4,18

Screw, 6-40 Spl 3
Washer, Felt 14,15
Insulator, Terminal Block 2
Washer, Felt 15

Washer, Felt 7,8,13
Keylever 21

Keylever 21

Keylever 21

Keylever 21

Screw, 4-40 Shoulder 15
Washer, Flat 11

Spring 4

Strip, Mounting 2

Plate, Spacing 2

Strap, Mounting 2

Screw, 4-40 x 3/16 Hex 4,7,8,11,
13,16,18

Bearing, Sleeve 12
Washer, Insulating 16
Screw, 4-40 Shoulder 10
Screw, 6-40 Pilot 10
Spacer, ,065" Thk 3
Keytop 21

Keytop 21

Keytop 21

Switch, Sensitive 20

Stud 2

Screw,2-56 x 15/32 Fil 3
Block, Terminal 2

Nut, 6-40 Hex 2

Screw, 6-40 x 1/2 Hex 6,13
Screw, #2 Self-Tapping 2
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Part
Number

151618
151630

151631
151632

151637
151659
151678
151685
151687
151688
151692
151694
151722

151723
151724
151728
151737
151843
152045
152441
152839
152893
153247
153248
153250
153266
153273
153280
153537
153538
153539
153631
153817
153819
153841
154008
154009
154010
154013
154015
154019
154021
154027
154029
154030
154032
154033
154034
154036
154046
154047
154051
154053
154056
154064
154065
154071
154072
154076
154079
154080
154083
154084

Page 26

Description and
Page Number

Screw, 6-40 x 7/16 Fil 10
Screw, 6-40 x 1/4 Hex 2,3,6,
7,8,10,17

Screw, 6-40 x 5/16 Hex 2,8,10,
11,13,17,18

Screw, 6-40 x 3/8 Hex 2,3,6,
10,16,17,18,19

Screw, 4-40 x 1/4 Fil 3,8,18
Screw, 6-40 x 1/2 Fil 10
Screw, 1/4-32 Pilot 2
Screw, 4-40 x 5/16 Fil 18
Screw, 4-40 x 7/16 Fil 5
Screw, 4-40 x 5/8 Fil 7,8
Screw, 6-40 x 3/16 Fil 2,3
Screw, 6-40 x 11/32 Fil 17
Screw, 6-40 x 3/16 Hex 2,3,4,
5,7,8,14,19

Screw, 10-32 x 3/8 Hex 2,6
Screw, 10-32 x 5/8 Hex 6,17
Spring 12

Screw, 4-40 x 11/64 Hex 12
Screw, 6-40 Adjusting 11
Guard, Gear 2

Washer, Flat 4

Spring, Latch 18

Screw, 4-40 x 1/4 Hex 11,18
Lever, Trip 3

Bushing, 6-40 Shoulder 3
Link 3

Lever, Trip 3

Link 3

Keytop 21

Screw, 6-40 x 9/32 Hex 2,4
Screw, 6-40 x7/16 Hex 18
Screw, 6-40 x 11/16 Hex 19
Network, Spark Suppression 23
Screw, 4-40 x 3/8 Hex 11,16
Washer, Lock 2

Screw, 6-40 x 9/16 Hex 10,13
Guide, Code Bor 7

Piate, Front 14

Bail, Transfer 14

Bracket, Spring 7,8

Post 15

Follower, Eccentric 12

Link 10

Bellcrank 15

Wick, Felt 12

Shaft, Signal Generator 12
Sleeve, Gear 12

Lever, Clutch Latch 13
Lever, Clutch Stop 12

Plate, Detent 14

Stud 13

Post, Spring 14

Screw, 6-40 Shoulder 15
Bail, Cluteh Trip 13

Bracket, Contact Box 16
Bracket, Adjusting 3

Lever w/Hub 3

Screw, 1/4-32 Pilot 7,8
Bracket, Stop 8

Plate, Nut 2

Stud 15

Lock, Wedge 11

Spacer, Cam 12

Bearing, Needle 15

Part
Number

154087
154088
154089
154091
154092
154094
154095
154096
154097
154101
154105
154107
154109
154115
154120
154125
154127
154130
154131
154133
154138
154156
154166
154173
154178
154189
154191
154199
154201
154215
154217
154227
154236
154238
154239
154240
154241
154386
154694
154697
155046
155750

155751
155752
155753
155754
155755

155954
155960
155964
155965
155967
155968
155990
155994
156226
156451
156503
156509
156516
156574

NUMERICAL INDEX (Continued)

Description and
Page Number

Plate, Nut 2

Plate, Nut 2

Post, Spring 15

Guide, Non-Repeat Lever 15
Shaft 5

Clamp 13

Eccentric, Contact Box 16
Bushing, Eccentric 13
Bail 3

Plate, Rear 13

Post, Transfer Bail 14
Bracket 3

Plunger 2

Plate, Guide 2

Lever, Code Bar 7,8
Spring 7,8

Nut, 6-40 Hex 15

Box, Contact 16

Cover, Contact 16
Bracket 3

Washer, Felt 12
Grommet, Rubber 20
Suppressor, Arc 16

Plate 20

Spring 14

Insulator 16

Spring 8,15

Shim, .005" Thk 2

Shim, .014" Thk 2

Spring 15

Wick, Leather 14
Bracket, Support 5
Lever, Latch 13
Extension 11

Extension w/Post 11

Bail, Code Bar 15

Stud 15

Plate, Adjusting 15
Disk, Clutch Cam 12
Grommet, Rubber 20
Screw, 4-40 x 15/32 Hex 23
Sieeve, 3/32 1D x 1/2" Lg
insulating 20

Sleeve, 1/8 1D x 1" Lg
Insulating 20

Sleeve, 5/64 1D x 1/2" Lg
insulating 20

Sleeve, 1/8 ID x 1/2" Lg
Insulating 20

Sleeve, 1/16 1D x 1/2" Lg
Insulating 20

Sleeve, 11/64 ID x 5/8" Lg
Insulating 20,23

Switch, Sensitive 3,19,20
Latch 18

Lever, Stop 18

Ratchet, 88T 18

Washer, Spring 18
Washer, Flat 18

Counter Assembly, Character l,i8

Insulator, .015" Thk 3
Hub 17

Bushing 19

Wick, Felt 12
Washer, Flat 14
Latch 14

Post, Spring 11

Part
Number

156630
156632
156644
156740
158021

158031

158032
158033
158036
158038
158040
158042
158050
158052
158079
158147
158164
158213
158215
158216
158217
158231

158268
158271

158275
158277
158745
158816
158828
159284
159285
159287
159327
159334
159341

159597
160090
160583
160593
161295
161301

161346
161882
162333
162803
162883
163440
170172

170173 -

170324
170332
170358
170361
170363
170364
170365
170368
170369
170370
170371
170372
170373
170374
170375
170379
170380
170385

Description and
Page Number

Washer, Felt 14
Screw, 6-40 x 13/32 Hex 17
Link, Drive 16

Screw, 6-40 x 7/32 Hex 4,11
Bracket, Switch 18
Bail, Feed 18

Bail, Reset 18

Spacer, .055" Thk 18
Lever, Reset 18

Lever 18

Lever, Ratchet Drive 18
Lever, Latch 18
Switch, Contact 18
Cam, Switch 18

Shaft, Motor Coupler 17
Bushing, Eccentric 18
Lever w/Hub 3

Plate, Nut 2

plate, Nut 2,18,19
Plate, Nut 2

Plate, Nut 2

Contact Assembly 5
Latch w/Hub 15
Guard, Gear 17

Plate, Clamp 5

Screw, 3-48 x 1 Rd 5
Clomp, Bearing 6,17
Spring, Contact 5,7,8
Bushing, Mounting 6
Pinion, 20T 6

Gear, 84T 6

Retainer, Pinion 6
Washer, Flat 15
Wosher, Insulating 8,15
Bearing, Ball 6,17
Washer, Flat 4

Lever, Transfer 14
Spring, Contact 5
Terminal 15

Gear Set, 100 WPM 6
Post 6

Washer, Felt 14

Plate w/Bracket 17
Stud, Locating 5

Post, Drive Link 4
Cover, Insulating 5
Gear, 487 6

Bracket 2

Lever w/Hub 5
Bracket, Front 7

Bail Assembly, Universal 1,11
Bracket 2

Bar, Clutch Trip 7,8,9
Bracket, Left 7,8
Bracket, Right 7,8
Guide, Code Lever 7,8
Shaft 7,8

Bracket, Support 7
Lever, Function 7,8
Lever, Function 7,8
Boil, Universal 11
Blode, Rear 11

Blade, Front 11

Lever, Auxiliary 7,8
Retainer, Bail 11
Retainer, Wedge 11
Frame w/Bushing 13



Part
Number

170386
170388
170390
170391
170392
170395
170396
170397
170398
170399
170406
170407
170409
170410
170412
170413
170414
170418
171688
171952
71972
173094
/3715
173716
176339
176352
176354
176663
76700
177108
178142
178144
178145
178146
178147
178725
178844
178849
178851
179258
179278
179279
179639
179643
179748
180160
180161
180162
180163
180144
180165
180166
180167
180168
180149
180170
180171
180172
180173
180174
18C175
180176
180177
180178
180179
180180

Description and
Page Number

Guide, Transfer Lever 14
Post, Guide 14

Bail, Locking 14

Guide, Transfer Lever 14
Lever, Non-Repeat 15
Bracket, Fu..-tion Bail 5
Bail, L.B.S. 3,5

Boil, L.C.R., 5

lever, L.L.F. 5

Lever 3,5

Bracket, Left Space Bar 10
Bracket, Right Space Bar 10
Bail, Space Bar 10

Plote, Nut 2

Bracket, Switch Mounting 5
Contact Assembly 5

tever, Function 7,8
Bracket 3

Bushing, .256" Thk 23
Connector, Green Shielding 20
Connector, Green Insulated 20
Stud, Eccentric 15

Gear, 66T 17

Terminal, Plug Type 19,20
Terminal, Receptacle Type 19
Fost, Stop 15

Box Assembly, Contact 1,16
Sleeve 14

Link 2

Base 2,3

Diode 24

Camsleeve 12

Contact Assembly 7,8
Bracket, Switch 7,8

Guaid 7,8

Spring, Contact 7,8

Spring. 18

Varistor 24

Cord Assembly, Indicator 18
Pulley 18

Bracket, Scale 18

Drum, Ratchet 18

Bracket w/Posts 18

Contact Assembly 16
Network, Filter 16
Connector, 5 Pt Plug 20
Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 21

Keytop 2}

Part
Number

180181
180182
180183
180184
180185
180186
180187
180188
180189
180190
180191
180192
180193
180194
180195
180196
180197
180198
180199
180200
180201
180202
180203
180205
180250
180257
180259
180260
180261
180263
180273
180274
180278
180282
180320
180321
180323
180324
180326
180327
180328
180331
180332
180333
180334
180335
180336
180382
180383
180384
180385
180422
180423
180425
180426
180428
180429
180430
180431
180432
180433
180434
180435
180675
180904
183888
183889

NUMERICAL INDEX (Continued)

Description and

Leyron
<eytos
Keytoo
Keytop
Keytoo
Leytop
Keytoo
Keyton
Keyion
Keyfop
<eyioo
Keyroo
Keyton
Keytop
Keytoo
Keytop
Keytop
Keytop
Keytop
Keytop
Keytop
<eytop
Keyfop
Keytoo
Keytop
Keyron
Keytop
Keytop
Keytop
Keytop
Keyiop
Keytop
Keytop
Keytop
Keytop
Keytop
Keytop
Keytop
Keytop
Keytop
Keytop
Keyton
Keytop
Keyrop
Keyrop
Keyton
Keytoo
Keytop
Kevtoo
Keyton
Keytop
Keytop
Keytop
Keytop
Keyion
Keytoo
Keytop
Keytop
Keyrop
Keytop
Keytop
Keytop
Keytop

Screw, 16

Page Number
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12 bX R B2 BRI P

B3R PO R

N

[SESENEN]

rORS NN

hS

DY PI BI RS

[ 2%

BN BRI ORI A B3 R R P2 RO

Ny

+

N NG

ReOANY N RO

o

Self-Tapping 3

Tab, Terminal 3
Keytop 21

oy
£

Keytop

Part
Number

183890
183891
183892
184863
184864
185132
185165
thru
185171
185174
185175
185261
thry
185249
185270
185271
185272
185273
185274
185275
thru
185283
185285
thru
185308
192007
192013
192176
192224
192299
192318
192485
192497
192510
192511
192521
192522
192523
192524
192525
192526
192527
192529
192530
192531
192533
192534
192535
192537
192538
192550
192552
192553
192554
192555
192556
192557
192558
192559
192579
192588
192589
192595
192596
192597
192604
192629
192630
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Description and
Page Number

Keytop 21
Keytop 21
Keytop 21
Keytop 21
Keytop 21
Keytop 21

Keytops 21
Keytop 21
Keytop 21

Keytops 22
Keytop 21,22
Keytop 21,22
Keytop 22
Keytop 21,22
Keytop 22

Keytops 22

Keytops 22

Terminal, Tab Type 19
Connector, 50 Pt Plug Type 20
Terminal, Plug Type 20
Panel, Tape Container 19
Keytop 21

Jumper, 2-3/4" Black 20
Contact Assembly 15

Bracket 2
Keytop 21
Bar, Space 10
Bar, #1 Code 7
Bar, #2 Code 7
Bar, #3 Code 7
Bar, #4 Code 7
Bar, #5 Code 7
Bar, #6 Code 7
Bar, #7 Code 7,
Bar, Shift Code 7

Bar, Shift Lock 7

Lever, Transfer 14

Plate, Rear 15,23

Post, Locking Bail 14

Bail w/Post 7

Plate, Adjustment 7

Plug, Button 10

Bar Assembly, Ball Lock 11
Channel, Ball 11

Bracket, Left Mounting 10
Bracket, Right Mounting 10,11
Plate, Keytop Guide 10,21
Frame 10

Grommet, Rubber 10

Bar, C.R. Code 7,8

Bar, Counter Code 7,8,9
Bushing, Shoulder 7,8

Bracket 9

Post, Stop 15

Post, Eccentric 15

Follower, Cam 15

Bracket 15

Stud 15

Shaft 17

Bracket 2

Page 27
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Part
Number

192649
192681
193134
193565
194048
194901
194982
195050
195051
195052
195053
195186
195187
195432
195433
195651
195652
195716
195717
197005
197013
197015
197016
197017
197018
197019
197040
197464
198219
198220
198221
198222
198223
198224
198225
198226
198227
198228
198229
198230
198231
198232
198235
198236
198237
198238
198240
198241
198243
198263
198267
198269

Page 28
28 Pages

Description and
Page Number

Past, Spring 15
Screw, 4-40 Spl 11
Transistor 24
Coupling, Flexible 17
Screw, 4-40 Spl 16
Screw, 4-40 Spl 16
Clip, Connector 20
Bracket 7,8

Plate 15

Plate, Nut 15

Cover, Insulating 15
Screw, 4-40 x 7/8 Hex 16
Screw, 4-40 x 1-1/2 Hex 16
Spring, Contact 15
Spring, Contact 15
Box, Contact 16
Cover, Contact Box 16
Plate, ldentification 2
Plate, Identification 2
Lever, Funciion 8
Lever, Transfer 14
Bracket, Mounting 5
Insulator, .020" Thk 2
Latch, Lock 8

Lever, Keyboard Lock 5
Box Assembly, Contact 1,16
Keytop 21

Diode 24

Plate, Front 4

Plate, Rear 4

Plate, Mourting 4
Bail, Reset 4

Latch 4

Bracket 2

Shaft, Drive 4

Lever 4

Post, Guide 4

Lever, intermediate 4
Fallower, Eccentric 12
Post, Lower Spring 4
Post, Upper Spring 4
Link 4,12

Camsleeve 12

Post 15,23

Follower, Cem 15
Plate, Nut 2

Contact Asm, Code Reading 1,4
Keytop 21}

Contact Assembly 4
Bracket 3

Pin 3

Solenoid Assembly 3

Part

Number

198270
198271
198272
198297
198439
198458
198460
198461
198501
198530
198531
198533
198534
198535
198536
198537
198538
198539
198540
198541
198542
198543
198544
198545
198547
198548
199070
199193
199196
199329
199330
199332
199333
199334
300102
300384
300385
305064
308429
308430
308431
309507
309508
309509
311201
thru
311206
311208
311209
3Nzn
311285
311488
311490
311491

NUMERICAL INDEX (Continued)

Description and
Page Number

Bracket 3

Lever 3

Solenoid 3

Guide, Code Bar 4
Coble Assembly 19
Switch Assembly, Low Tape 19
Arm, Tape 19

Plate, Mounting 19
Spring, Lock 2

Plate, Spring 8

Plate Blocking 8

Plate, Blocking 8

Arm w/Raller 8

Post 8

Bar, Shift Lock 9

Bar, Control Lock 8,9
Bar, #51 Code 8,9

Bail, Blocking 8

Bail, Blocking 8

Screw, 6-40 Shoulder 8
Bor, #81 Code 8,9

Bar, #8 Code 8,9
Guide, Left Code Bar 8
Guide, Right Code Bar 8
Bar, 1A Code 8,9

Bar, #2A Code 8,9

Bax Assembly, Contact 1,16
Bushing, Insulating 16
Link 16

Arm, Tape 19
Modification Kit 1,19
Switch Assembly, Low Tape 19
Cable Assembly 19
Cable s/Terminals 19
Diode 24

Capacitor, .0047 MFD 24
Diode 24

Keytop 21

Bar, #3A Code 9

Bar, #6A Code 9

Bar, #7A Code 9
Contact 11

Bracket, Left 11
Bracket, Right 11

Bar, Code 9

Bra, Code 9

Bar, Code 9

Bar, Shift Lock 9
Screw, 6-40 Shoulder 8
Gear Setr, 67 WPM 6
Pinion, 20T 6

Gear, 1267 6

Part
Number

311531
311533
31747
312994
312995
315860
315861
315865
315930
315932
319394
320410
320416
320418
320471
320472
320473
320474
320475
320476
320477
320478
320479
320480
321727
321918
321919
321920
32192}
321922
323606
323607
323608
323609
323798
324009
324010
324011
324012
324013
324129
324488
324532
324580
324584
327450
329089
330714
330963
330964
330965
330966

Description and
Page Number

Bar, Code 9

Bar, Code 9

Bracket 10
Modification Kit 11

Bar, Retainer 11

Gear, 1177 6

Pinion, 19T 6

Gear Set, 100 WPM 6
Transistor 24

Transistor 24

Screw, 10-24 Set 17
Terminal, Spade Type 20
Terminal, Ring Type 20
Terminal, Ring Type 20
Bar, Code 9

Bar, Code
Bar, Code
Bar, Code
Bar, Code
Bar, Code
Bar, Code
Bar, Code
Bar, Code
Bar, Shift Lock 9

Guide 11

Gasket 23

Cover 23

Spring, Contact 23
Spring, Contact 23
Plunger 23

Diode 24

Diode 24

Card, Circuit 24

Card, EC409 Circuit 23
Keytop 21

Bracket 23

Contact Assembly 23
Follower, Cam 23

Stud 23

Past 23

Spring 8

Camsleeve 12

Screw, 4-40 x 3/16 Hex 8
Bar, Code 9

Modification Kit 1,23
Label 16

Spring 8

Insulator 11

Keylever 21

Keylever 21

Keylever 21}

Keylever 21

00N VNV VVY



TELETYPE CORPORATION
Skokie, [llinois, U,S., A,

SECTION 574-223-800TC
Issue 2, August 1968

35 TRANSMITTER DISTRIBUTOR BASE (LCXB)

PARTS
FIGURE CONTENTS PAGE

1 Base Components for 1800 RPM Motor 2
2  Base Components for 3600 RPM Motor 3
3 Base Components with Extension Plate for 1800 RPM Motor 4
4 Motor and Mounting Parts (for the 192120 Motor) o
5 Motor and Mounting Parts (for the 195801 Motor) é
6 197828 Shaft Assembly 7
7 197816, 197820, 197831 ond 199491 Shaft Assemblies 8
8  Motor and Mounting Ports (for the 321000 Motor) 9
9 183991 Series Motor 10
10 192002 and 324483 Answer Back Assemblies 1
11 Coding Instructions for the Answer Back Drum 12
12 Cabinet Mounted Components 13

Numerical Index 14

PAINT FINISH COLOR CODE CHART

(for parts and assemblies requiring a paint finish)

Finish Suffixes

Finish Suffixes

Color Wrinkle | Smooth Texfuredl Smooth Color Wrinkle | Smooth |Textured] Smooth
Finish | Finish | Vinyl | Vinyl Finish | Finish | Vinyl | Vinyl

Beige ET Gray, Federal BV GG ﬁ
Beige, Light EL HC Gray, Green AB 8K GA
Beige, Rose ER Gray, Light EJ HB
Black AA Gray, Covert HE
Black, High Gloss BA Gray, Olive EW GE HF
Black, Semi Gloss B8 Gray, Maritime
Blue, Aqua EK Deck AJ 8J
Blue, Brussels Light £EC Gray, Oxford EP
Blue, Medium ES Green, Gray AB BK GA
Brown, Dark AD Green, Moss EN HD
Brown, Light AC Ivory EM
Fawn HG Pink, Rose EU
Gray, Beige GC Turquoise EV
Gray, Charcoal | AL 8Z | GF HA | White EH
Gray, Dark GB Yellow, Pastel EG

The double asterisk (**) denotes a painted part. Suffix to be applied following the part number.

- ® 1965 and 1968 by Teletype Corporation.
All rights reserved.
Printed in U.S. A.
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SECTION 574-223-8007TC

35826 f ")’ - ]92200
192196 Y, 192244
INCY N I
12626
giigé\ BN 153441
R 2689
173974\©@3 P 0w i
4 % @
(Ref. 192020—— |
See Fig. 8) g Nnerga—"
35‘98; % @
] t
0790~
151657
291 119653 ——
$2113 L) —192226  goga3
1
192134
102994

.

i

@ (Ref. Transmitter
Mounting Piate)

173974 ——
2669

35826 —____ S

ot

;i«' ~

LN

T——_ &%
E ™~ 193465 %
98718—— ]J 2

192274

Poge 2

1921687

150966
151335

151415 —__
150966

\—121426

%ﬁ

3
'95862]1\ 20418
195865

173716 173716 (Crimp Type)
173941 (Solder Type)

@ Not for use with Auxiliary
Reperforator Base

FIGURE 1, BASE COMPONENTS FOR 1800 RPM MOTOR
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181 392}—ﬁ B 116783
Q/\, 197027
%%

/

o 102994
e - o
/192108 / @
139820 -
197769

% %/3204,8 102994 ——

/ =_ |

45815—— @p

h - 112626— @
/\\

— 197770
2669

121426 181384
151632\€ §~®74805 ?EISI 723 181868 185681
29— D458) 5 @®—43815
& @
7002— % 197799 - @& —35826 7002
291
15163
2191

-
: : 151657 @
® 2191
, 150966——
: 151335 —_ 2191

2191
| \o

@ 51724 ‘ T
>
@ ! :
e~ 458]5: | \111017 |
: : —151415
; 4
: /12237 ‘ S 51416
: 125002 - an—_ ¥ __-——-150%6 ‘
} 195732 - 180904 ® :
o ¥
! ! 197819 —"

H9653/0?

- - -

82833 —_ <> soss

197822 R~
197821 -
\ “\\\\

82833 O 197806

646— 2
192274 — @ Mounting for single Transmitter
@ Mounting for Two Shaft Trans. Dist.

FIGURE 2. BASE COMPONENTS FOR 3600 RPM MOTOR
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Note:
Drives duel Transmitter Distrubutor - @
w/1800 RPM Mator. 309590
197772~
Part of 197774 {309593
Q173974 —
197773 -
2191 \
15169 _‘ / @_,,@1\7535
® ONot part of 197823
/
T~ 197823 SHAFT ASSEMBLY
(&)
@ 197770
2669
o6 @7 102994
197769 e @ ——112626

® @20
F ® 102994

119653
82833

192168
T 192169
=——197766 ! 197806

45815——@p
112626— g

@ Auxilliory Reperforator Base

FIGURE 3. BASE COMPONENTS WITH EXTENSION PLATE FOR 1800 RPM MOTOR
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151621
//151620

147990
192114 192194
L9

TN

AR §151658

;i\@qé

i
173974 — S

2669 !

35826
1 92238\i

192235 /\\%

174250

(Ref. 192243 or 197765
See Fig. 1, Fig. 3)

™ - ‘\‘-"‘\ Sacnamaans ;—.\\\ e

Note:

192120 Motor 1/100HP, 1800 RPM,
115V, 60 Hertz, AC Synchronous

FIGURE 4. MOTOR AND MOUNTING PARTS (for the 192120 MOTOR)
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76966
Supplie\
w/310290

® 311770
® 315859

(Ref. 197787
See Fig. 7)

- . ® 197779
/ 12%980 @ 315858 | ™

e PN

..,,_______
"
)

,f
g

Note:
195801 Motor, 33MHP, 3600 RPM,
115V, 60 Hertz, AC Synchronous

(Ref. 197775 © Used to mount Answer-Back Mechanism
Sef 2) @ Part of 197824 Gear Set (T00WPM - 110 Baud)
PS4 @ Part of 315864 Gear Set (68WPM - 75 Baud)

FIGURE 5. MOTOR AND MOUNTING PARTS (for the 195801 MOTOR)
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(Ref. Transmitter
Distributor Shaft)

163729 ;
x97794w v
159341 -
151346 —$ \\\T\ @\
N9 — -~
@ I} ‘ i
7002~ __ e ‘ ! ®
— @) | et
197783 ——___ . PS ‘ o Daseas
84579 ‘ ® } @
: & \é | S SR <) el
: T~ R
i

458!5‘\
173974_\ \\
/,/
\ \\\_//

@@

2N
151630

L

See Fig. 5)

FIGURE 6.

i

A

197788
29
153537
TN wa
Note:

Drives a Two Shaft Transmitter
Distributor at 3600 RPM

© Not part of 197828

197828 SHAFT ASSEMSBLY
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Not part of Shaft
Assemblies

DD151685 /E
Q@340 ———®
®®119389 <

®@197812 !
151610

Not part of Shaft
Assemblies

FIGURE 7.

Page 8

305681
305680

GEAR

LOCATION
\/

e m

219
156501 \ |
13—\ @l
2191 4 3 .
\ -
/\/
@ e \ / - -
E /® S~ - 7 173974
® \_ -7 45815
197810 13n3 - acer
& 135096 -7 s 346—"% \
X - 2191 ®
S - 121630—\@
P ~
7 ®I978M(30T
s 197815 (45T
f
1
-7 | g , ;2683 Not part of Shaft
- 1 ) A bli
P 1 ; 7:/”7 535 ssemblies
| 1
| | @7
! ' !
{ : :
- i
- | I 159341 -
- : L 9778 N 7
| ' /’I
', " \ 197789
: X 197790
\ L
. .
' Lo
m/g , 5
2669 ! 191 |
1 17535 @‘@ F—issy |
1 97803 < @ N156740 !
‘ \2191 t
7002 |
\xsesse |
130499 '
@&
) L)
Z@@x 57809 (13/16" Long) A //
@®197818 (1-15/32" Long) g

'
|
1
i
+
i

@ Peculiar to 197816, for Answer Back Mechanism
@ Peculiar to 197820, for single transmitter
@ Peculiar to 197831, for Answer Back Mechanism
@ Peculiar to 199491, for single Trans. Dist.

197816, 197820, 197831 AND 199491 SHAFT ASSEMBLIES
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(Ref. 197787
See Fig. 7)

/
198189
0
156805
\\ 151723
45815
; ® / 103305
3 sy /
{
\\\O
320438/

321064 —

/ xz’@@\
151686 / @
3640/ 7,
125011 A
174471/
7002
2191\\ -7
® 321077
151630 e
151630\?
2191 — @
7002— &
L\ < 321076 153803 — 121426 —
219

(Ref. 197775
. See Fig. 2)

Note:
321000 Motor, 25MHP, 3000 RPM,
113V, 50 Hertz, AC Synchronous

FIGURE 8. MOTOR AND MOUNTING PARTS (for the 321000 MOTOR}
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® 93107

©93107

, — 320494 (.015)

e
& ,\ H;N 1‘5 \\\{:(‘ D> )

R WS &

¢
i
|
]
1
i
i
I
|
1
|
|
[}
]
4
1
i
1
|
|
|
|
|
‘l ' i
: ﬁ 4 320496 (.062)
-7 Note:
Lo \ 320495 (.031) 183991 Motor, 1/12HP, 3600 RPM
L 162469 115V, 50 Hertz, DC Series

® Part of 185860 Rotor Assembly

FIGURE 9. 183991 SERIES MOTOR
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192225 153538 195617 76422
BN E/ 2901 /274M 152129 \ 180825 \
0@\@, ,', ) \’ 1 s PN - 180854
/ 191 ! -~ il 180827 %
1oz ®e. %% /\. ; %,/ 180824
192047 g ~ T 180858  1rten, % - 151632
60669/ 104451 ~ -
192050 — 2191
/ \\\
180823 - \,80842
i
.'
119652 __ :
I
219< 1oz 1
151632 —__ 2191 ' ®324485
7002 %@ y ®192020
w0979~ @ 182643
. 192189
153839 ’ 95{? — 151630
a0 s - e 2191
7002 19205 ®153538 >
®2191 _ /“‘ﬁgq@
@ 76461 . NI
o . 1oz
L 219 34432
l/92025 Tlesrs Toeel 830 2669
T~ 7
®- @ 192039 97038 162207 ) /
\ . 2
N\ ‘ B/ 192037 LIS
192029 D €& (¢
Y _ { ‘ \ 173974
3640 192045 47024 192207 C§“’7 < @ \ et
3599 \ 151685 @
\ 10743
oo g/a 180878 1o 92035 / /
/ 6- 192044 192034 1 02035
192028 192043 \[@ 192022
S ® 324484
119652 — / /} 117541 192041
192042 y R /
192052 o 182726
194816~ ¢ / 10630 - ® 180044
n 2 @, -
195618 7002/ ® //ee &F — / 155753
219 /
151632 é’
©180045— &
55755
\B 2 ® 192051 Cable
) @ Not part of 192002 and 324483
® Peculiar to the 192002
153631 @Peculiar to the 324483

FIGURE 10. 192002 AND 324483 ANSWFR BACK ASSEMBLIES
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CODE LEVELS CODE LEVELS
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4]
2

-0
pd
C
-3

2Eanns0NE0al

00

ot

] CYCLE OPER.
2CYCLE OPER,
2 CYCLE OPER,
3 CYCLE OPER.
3 CYCLE OPER.

3]
2

ROWS 6 & 17
ROWS 1 & 12
ROWS 6,13,20
ROWS 1.8.15

CHARACTER SUPPRESSION _
STOP CAM —————

FEED RATCHET

L1010 (e (m) e)e) )@l E) E)e) )

2EE8 O0C000000BERS B0

CIE1CIE 10 e ]

]
.il.HIDCSﬁIDDIIDD[I]IDDI.DDIIDDI

EReREEC® O8O0 0R0RO

2828 s 000000000000

mU@0ECICIEICI0000000

CI0E1000 M)
neanes

L
(]

| @[ 1(@)[ ](w]

FIGURE 11.

LEVELS
54321

B LEAVETINE

[0 REMOVE TINE

Note:
8TH - Code leve! must be coded as
shown for even parity operation.
Other wise 8TH - code level tine

may be removed for all characters.

CODING INSTRUCTIONS FOR THE ANSWER BACK DRUM
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®198176

@198162**

@192294

@427 ©192204%

@1\5594\@ 

] _——® 198164**

®192229

o
’ - AN
d~ D3646
Q192274 © 194987

®192202+*

_ —~@ 199474
@198124++ ;

@1258021 ®rog1seee

® ' -
d
-Z s@) 7002 '%\
- - @2191 192282
325985 ’ @ 151630 & ®199473
@192274

®192231** Tape Chute Assembly
(Ref. Cabinet) for Single Transmitter

,.«”
i
i
@ [
\ @197830** Tape Chute Assembly

Z == for Single Transmitter Distributor
® 192277 °©)~(D7002 ~—— ®197832** Tape Chute Assembly
d\\(92\‘?1 {0 for Two Shaft Transmitter Distributor
® 151630 o i **Refer to page 1 for finish suffix

FIGURE 12. CABINET MOUNTED COMPONENTS
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Port
Number

274M
1286
2191
2669
2846
3438
3598
3599
3640
3646
6345
7002
8330
34432
35826
41668
45815
47024
49056
60669
62135
70073
74805
76422
76461
76966
82730
82833
84579
87334
90504
90790
93107
98718
102994
103305
104451
110743
111017
11427
112626
113113
115594
116783
117535
117541
119376
119389
119652
119653
121426
121630
125002
125011
125802
130499
135096
139820
139850
145321
147990
150966
151152
151335
151346
151415
151416

Page 14

Description and
Paoge Number

Coil, Mognet 11

Screw, 10-32 x 7/16 Fil 8
Wosher, Lock 2 to 9,11,13
Washer, Lock 2to 6, 8, 11
Washer, Flot 3,4

Wosher, Flat 4,11

Nut, 6-40 Hex 2

Nut, 4-40 Hex 11

Washer, Lock 8,9,11,13
Waosher, Lock 2, 3, 13
Nut, 6-32 Hex 3,9,11
Washer, Flat 2,3,7,8,9,11,13
Washer, Flat 11

Washer, Flat 6,11

Wosher, Flat 2,3,5,7
Screw, 3-48 Shoulder 3
Washer, Lock 3,4,6,7,8,9
Washer, Fiat 11

Screw, 10-32 x 7/8 Hex 8
Spring 11

Screw, 6-32 x5/8 Rd 6
Nut, 3-48 Hex 3

Screw, 10-32 x 3/4 Hex 3
Spring 11

Wosher, Flot 6,11

Screw, 10-32 Set 4

Screw, 10-32 Shoulder 13
Washer, Flot 2,3,4
Washer, Flat 7,8

Washer, Insulating 9
Wosher, Felt 4

Waosher, Flot 2

Bearing, Ball 10

Washer, Flat 2,3

Wosher, Flat 2,3,4,13
Washer, Flot 6,9

Washer, Lock 11

Washer, Lock 11

Screw, 6-40 x 5/16Fil 2,3,11
Washer, Flat 13

Nut, 10-32 Hex 2,3,4
Spacer, .173" Thk 7,8
Nut, Speed 13

Holder, Fuse 2,3

Washer, Flat 4,8

Washer, Flat 11

Wosher, Flat 4

Washer, Flot 8

Ring, Retaining 11

Ring, Retaining 2,3,4
Jumper, 7-3/4" Black 2,3,9
Washer, Flat 8

Screw, 8-32 x3/8 Flat 3,4
Washer, Flat 9

Washer, Flat 13

Bearing, Ball 8

Hub 8

Fuse, SL-BL 2.5 Amp 3
Screw, Drive 10

Tie, Coble 11

Rotor 5

Insulator, Terminal Block 2,3
Screw, 4-40 x 3/16 Hex 13
Stud 2,3

Screw, 6-40%3/8 Fil 7,8
Block, Terminal 2,3

Nut, 6-40 Hex 2,3

Part
Number

151610
151620
151621
151622
151630

151631

151632 -

151637
151657
151658
151685
151686
151694
151723
151724
151926
152129
153030
153441
153537
153538
153631
153803
153819
153839
155753

155755

156226
156501
156588
156740
156805
156806
159341
162360
162469
163729
164419
173716
173941
173974

174250
174471
176417
176752
180044
180045
180823
180824
180826
180827
180828
180842
180854
180858
180904
180979
180980

80987
180992
181384
181392
181868

NUMERICAL INDEX

Description and
Poge Number

Washer, Flot 8

Strop, Motor Mounting 3,6
Screw, 6-32 x3 4 Rd 5

Nut, 6-325q 5,6

Screw, 6-40 x 1/4 Hex 3,7,9,
11,13

Screw, 6-40 x 5/16 Hex 3,8
Screw, 6-40 x 3/8 Hex 2,3,11
Screw, 4-40 x 174 Fil 9
Screw, 6-40 x 1.4 Fil 2,3
Screw, 6-40 x 5716 Fil 4,5
Screw, 4-40 x 5 16 Fil 8,11
Screw, 4-40 x 3/8 Fil ¢
Screw, 6-40 x 11 32 Fil 4
Screw, 10-32 x 3,78 Hex 3,6,7,9
Screw, 10-32 x 5,8 Hex 3
Nut, 4-40 Spl 9

Spring 11

Mount, Vibration 9

Screw, 10-32 x 7/16 Hex 2,6
Screw, 6-40 x 932 Hex 7,8
Screw, 6-40 x 7/16 Hex 6,11
Network, Spork Suppression 11
Jumper, 5" Slote 9

Wosher, Lock 3

Screw , 6-40 x 5/8 Hex 11
Sleeve-1/8 1D x 1/2" Lg
Insulating 11

Sleeve, 11/64 1D x 5/8" Lg
Insulating 11

Hub 4

Screw, 6-40 x 7/32 Fil
Ring, Retaining 8
Screw, 6-40 x 7732 Hex 8,11
Retainer 6,9,10

Post 6,10

Bearing, Ball 7,8

Fuse, SL-BL .8 Amp 2
Washer, Spring 10

Clamp, Bearing 10

Plate, Nut 11

Terminal, Receptacle Type 2
Terminal, Receptocle Type 2
Screw, 10-32 x 5/16 Hex 2,3,4,5,
7,8, 1

Pin, Roll 5

Switch, Themmostatic 9

Ring, Retaining 7

Ring, Retaining 11

Terminal, Tob Type 11
Terminal, Tab Type 11

Block, Contact 11

Contact, Common 11

Lever, Detent 11

Drum, Answer Bock 11

Powl, Feed 11

Spacer, .050" Thk 11

Brace 11

Contact, Wire 11

Tab, Terminel 2,3

Brush, Corbon 11

Holder, Brush 11

Disk, 8 Level 11

Spring, Torsion 11

Capacitor, 88-108 MFD 3
Terminal, Tob Type 3

Clip, Speed 3

7,8,9

Port
Number

181871
182644
182648

182726
183991
185681
185849
185851
185856
185857
185859
185860
185861
185862
185864
185867
185868
192002
192007
192019
192020
192022
192025
192027
192028
192029
192030
192034
192035
192036
192037
192038
192039
192040
192041
192042
192043
192044
192045
192047
192048
192049
192050
192051
192052
192074
192108
192113

192114
192120

192134
142168
192169
192189
192194
192195
192196
192200
192201**
192202+ *
192204**
192207
192225
192226

Description and
Poge Number

Shield, End 6

Terminal, Receptacle Type 11
Connector, 12 Pt Receptacle
Type 11

Terminal Receptacie Type 11
Motor, 1712 HP Series 1, 10
Plate, identification 3
Cap, Brush 10

Brush 10

Ring, Cushion 10

Stud 10

Stator 10

Rotor Assembly 10

Rotor w/Fan 10

Shield Assembly, End 10
Shield Assembly, End 10
Grommet, Rubber 10

Bolt, 6-32 x 3 Rd 10
Answer Bock Assembly 1,11
Terminal, Tob Type 2,3
Capocitor, 3 MFD 2
Bracket , Mounting 2,11
Gear, 90T 11

Washer, Flat 11

Spacer, Disk 11

Bushing, Shoulder 11

Shaft, Moin 11

Bearing 11

Bearing, Clutch 11

Lever, Clutch Release 11
Drum, Shaft 11

Spring, Right Clutch 11
Lever, Stop 11

Common, Feed 11

Beoring 11

Bracket, Feed Lever 11
Shaft 11

Bail, Feed 11

Screw, 4-40 Shoulder 11
Spring, Feed Pawl 11
Bracket, Yoke 11
Aramture, Clutch Trip 11
Reloy 11

Screw, 10-32 Shoulder 11
Coble w/Terminals 11

Ring 11

Foot w/Nut 11

Jumper, 4-1.2" Slate 2,3
Plate w50 PT Receptocie
Type Connector 2

Shield Assembly, End 5
Motor, 115V AC Synchronous

1,5

Post 2

Ring 2,4

Bushing 2,4

Bracket, Connector 11
Geor, 30T 5

Gear, 637 2

Plate, Idler 2

Stud 2

Plote, Cover 13

Plote w/Brockets 13

Chute, Tape 13

Pin, Roll 1l

Contact Assembly 11

Bracket, Capacitor Mounting 2

**Refer to poge 1 for finish suffix



Part
Number

192228
192229
192231**
192235
192238
192240
192243
192244
192268
192274
192277
192282
192294
193465
194816
194911
194987
195617
195618
195732
195801
195802
195820
195862
195865
197027
197765
1977 66
197767
197768
1977 69
197770
197772
197773
197774
197775
1¥776
197777
197778
197779

Description and
Page Number

Bracket 13

Plote, Nut 13

Chute Assembly, Tape 13
Gear, 20T 5

Bracket, Motor Mounting 5
Post 2,3

Plate, Mounting 2,5
Washer, Spring 2

Guard, Gear 2

Screw, 8-32 Sp! 2,3,13
Stud 13

Plate, Nut 13

Pad, Tray 13

Jumper, 3/4" Black 2
Spring 11

Washer, Lock 13

Screw, 8-32 x 3/8 Hex 13
Spring 11

Jumper, 5-1/4" White-Purple 11
Plate, Identification 3,4
Motor, 115V AC Synchronous 1,6
Bracket, Motor Mounting 6
Relay, Motor 3
Connector, 2 Pt Plug 2, 3
Cable Assembly 2,3
Jumper, 9" Black 3

Plate, Mounting 4,5
Plate, Extension 4

Plate 3

Stud 4

Post 3,4

Post 3,4

Shaft 4

Gear, 60T 4

Brocket 4

Base 3,6,9

Plate, Top 3

Plate 6

Shaft 8

Geor, 1207 6,7

NUMERICAL INDEX (Continued)

Part
Number

197780
197782
197783
197785
197787
197788
197789
197790
197794
197798
197799
197800
197801
197802
197803
197804
197805
197806
197807
197809
197810
197812
197814
197815
197B16
197817
197818
197819
197820
197821
197822
197823
197824
197828
197830**
197831
197832+*
198124
198156**
198157
198159

Description and
Page Number

Plate, Mounting 6,7
Gear, 1187 7

Gear, 59T 7

Hub 7

Hub, Gear 6,7,8,9
Clomp 7,8

Plate 7,8

Plate, Bearing Mounting 8
Bracket, Bearing Mounting 7
Bracket, Connector 3
Bracket 3

Post, Gear 3

Shaft 7

Bracket, Capacitor Mounting 3

Plate, Bearing Mounting 8
Stud 2,3

Plate, Nut 2,3

Stud 3,4

Stud 6

Spacer, .798" Thk 8
Gear, 30T 8

Pinion, 30T 8

Gear, 30T 8

Gear, 45T 7,8

Shaft Assembly 1,8
Plate 2

Spacer 8

Insulator 3

Shaft Assembly 1,8
Bushing 3

Ring 3

Shaft Assembly 4

Gear Set, 100 WkM 6
Shaft Assembly 1,7
Chute Assembly, Tape 13
Shaft Assembly 1,8
Chute Assembly, Tape 13
Plate, Cover 13
Compartment, Tape 13
Post 13

Post 13

Part
Number

198161**
198162**
198163**
198164 **
198175
198176
198189
199343**
199473
199474
199490
199491
301668
305680
305681
305764
309590
209593
309596
310290
310630
311770
315858
315859
315864
320410
320418
320438
320439
320494
320495
320496
321000
321064
321076
321077
324483
324484
324485
324550
325985

ISS 2, SECTION 574-223-800TC

Description ond
Page Number

Plate, Cover 13
Funnel, Tape 13
Fence, Bracket 13
Plate 13

Bracket 3

Plate w/Studs 13

Post 9

Tray, Paper 13
Baffle, Tape 13
Guide, Tape 13
Guard, Gear 6

Shaft Assembly 1,8
Cable w/Terminals 2
Piate 8

Black 8

Guard, Gear 11
Ring, Retaining 4
Bearing 4

Nut, Speed 4

Fan, Centrifugal 6
Bushing, Eccentric 11
Pinion, 40T 6

Gear, 1327 6
Pinion, 30T 6

Gear Set, 68 WPM 6
Terminal ,Spade Type 2
Terminal ,Ring Type 2,3
Pinion, 46T 9, 10
Gear, 1157 9
Spacer, .015" Thk 10
Spacer, .031" Thk 10
Spacer, .062" Thk 10
Motor, Synchronous 1,9
Bracket, Mator 9
Bracket, Mounting 9
Copacitor 9

Answer Back Assembly 1,11
Gear, 60T 11}
Bracket, Mounting 11
Plate, Name 10
Bracket 13

**Refer to page 1 for finish suffix
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SECTION 574-224-800TC
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See Fig. 3)
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FIGURE 1. MAIN PLATE-ONE PUNCH UNIT
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FIGURE 2. MAIN PLATE-DUO PUNCH UNIT
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FIGURE 3. FRAME MECHANISM
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FIGURE 4. MAIN SHAFT-1 CYCLE
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See Fig. 6) \’;?" \‘X @
7-""" &
T -

119652

’ ~ . -
- 151630
o R 2191
g el
T—156062 @@
119648 !
156055 [ 2191
170244 i ) ; /
~A. A - 103
/{C) \Q;}, | \\@@/
1
93356 ~ Ty
170219 K ; 7002
vy 2191
Py X 151416
164851 2 D T /
®198778]\ ] L @@@/
1
/“~\\|6||o7\ s 2191
R el .~ 3598
156019 119647 Tl il : \‘“@/.@/
O\Q\/I%S /156054 X
119649 B gf F~- i
! . 170218
]
! S
= 170216———) ! /
I
i \' a
154698 156050 H
'l
— 91120 (!
151630 41332-—5 % ! A
1)
/ : (Ref. 156024 ! P
%\@‘\ «/ See Fig. 6) |: : L\ L{:
Thealy N 156042 i ! y
Y ‘_}' l
4 | ' !7
~ 1
2191 \ i Z SR
D | . 151722 219
-l “~/\ 124177
170199 ™ ~~_ 151630

@ Peculiar to Delete Punch Mechanism
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if part replacement or repair is possible on this ® 194992 Modification Kit to provide a Tape Guide

portion of the Punch Block Assembly.

FIGURE 7. PUNCH BLOCKS AND CHAD CHUTES
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FIGURE 11. SELECTOR MECHANISM (Continued)
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1SS 2, SECTION 574-224-800TC
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FIGURE 12,

SELECTOR MAGNET MECHANISM
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?—151737
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EARLY DESIGN
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FIGURE 13, 170196 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE
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FIGURE 14, 170196 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE (Continuved)
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198760 TIMING CONTACT ASSEMBLY
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FIGURE 19. COMPONENTS FOR QUICK DISCONNECT FEATURE
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Part
Number

224M
254M
277M
1036
2034
219
2438
2481
2539
2669
3598

3599

3603
3640

3646
3650
5363
7002

8330

41382
41543
41732
42823
49084
55063
70878
71437
73175
73611
74283
74727
76081
76099
76295
78103
79012
80755
80945
81731
81778
82548
84575
86304
86774
87401
90361
90560
90573
90790
90791
90951
91120
93108
-93356
96717
98212
100994
104807
104824
110434
110446

age 20

Description and
Page Number

Coil Magnet 14

Coil, Magnet 13
Coil Magnet 13

Nut, 6-40 Hex 6

Washer, Flat 2, 11, 14
Washer, Lock 2107, 91019
Washer, Flat 13

Washer, Flat 17, 18

Nut, 3/8-32 Hex 3
Washer, Lock 10, 12
Nut, 6-40 Hex 2, 3, 4,
6, 7, 9, 10, 11, 14, 16,
17

Nut, 4-40 Hex
13, 14

Nut, 1/4-32 Hex 4

Washer, Lock 2, 5, 8, 14,
18

Washer, Lock 3

Washer, Flat 14

Spring Compression &
Washer, Flat 2, 3, o, 7,
9, 10, 11, 14, 16, 18
Washer, Flat 2, 4, 9, 12, 14,
15

Spring 6, 12

Bearing, Ball 4

Plate, Clamp 18

Washer, Flat 5

Spring 18

Spring 14, 15

Spring 14

Washer, Flat 9

Washer, Lock 3

Wick, Felt 18

Washer, Spring 12
Terminal, Cantact 18
Washer, Flat 2, 13
Washer, Flat 13

Spring 3

Screw, 6-40 x 1-3/16 Hex 3
insulator 13

Bushing, Insulating 18
Spring 3

Spring 3

Screw, 4-40 x 3/16Fil 13
Insulator, .062" Thk 18
Spring 14

Spring 15

Screw, 6-40 Shoulder 3
Spring 2

Washer, Felt 9

Washer, Flat 8, 15

Spring 10

Washer, Flat 14

Washer, Lock 3, 6, 17
Washer, Lock 17

Spring 6

Washer, Lock 4

Washer, Felt 2, 6

Screw, 4-40 Shoulder 11
Post, Spring 3
Nut, 2-56 Hex 17
Washer, Flat 8
Spring 13

Screw, 4-40 x 3716 Fil
Nut, 2-56 Hex 3

3, 7, 1,

11, 12

Part
Number

110743

112626
115941
119647
119648

119649
119650
119651
119652

119654
121242
121243
121551
124177
125011

125015
125231
125241
128357
135716
139752
150000
150001
150013
150026
150029
150040

150043 .

150044
150048
150089
150241
150355
150356
150923
150978
151073

151103
151152

151222
151246
151362
151418
151442

151603
151610
151629
151630

151631
151632
151637
151639
151657
151658

151686
151688

NUMERICAL INDEX

Description and
Page Number

Washer, Lock 2, 3, 5, 6,
7, 8, 9, 11to018

Nut, 10-32 Hex 12
Washer, Flat 4

Ring, Retaining &

Ring, Retaining 6, 10, 12,
14, 15

Ring, Retuining &, 14, 18
Ring, Retaining 9, 16

Ring, Retaining 2, 14, 15
Ring, Retaining 2, 3, 6, 9,

12, 16

Ring, Refaining 5

Clamp, 1/8 ID Cable 11
Clamp, 3/16 ID Cable 11
Screw, 8-32 x 1/4Hex 3
Washer, Lock 6, 10, 12
Washer, Flat 2, 3, 7, 12,
15, 17, 18

Washer, Flat 9, 13, 14
Nut, 10-32 Hex 10
Spring 3

Ring, Retaining ¢
Spring 2

Screw, 4-40 x 11/64 Fil
Drum, Clutch 5

Drum, Clutch 5

Disk, Adjusting 5
Lever, Shoe Release 5
Wick, Felt 5

Screw, 6-40 x 5/8 Fil 5
Shoe, Secondary Clutch 5
Shoe, Primary Clutch 5
Spring 2, 3

Screw, 4-40 x 1/2 Fil 13
Spring 2,3, 5

Lever, Latch 2

Lever, Trip 2

Washer, Felt 9

Screw, 6-40 x 1-1/8 Fil 13

2, 3

Screw, 4-40 x 5/32 Fil 2, 3, 8
15, 18

Spring 11

Screw, 4-40 x 3/16 Hex 2, 3,
8, 14, 18

Washer, Felt 9

Washer, Flat 5

Wick, Felt 10

Nut, 6-40 Hex 6, 9

Screw, 6-40 x 1/2 Hex 4, 11,
14, 16

Spacer 13

Washer, Flat 19

Nut, 6-40 Lug 2, 9

Screw, 6-40 x 1/4 Hex 2, 3,
6, 11, 14, 18, 19

Screw, 6-40 x 5/16 Hex 2, 3,
4,10, 11, 13, 15, 19
Screw, 6~40 x 3/8 Hex 5, 7,

10, 14, 15, '8

Screw, 4-40 x 1/4 Fil 7
Washer, Flat 3

Screw, 6-40 x 1/4 Fil 2, 3,
12

Screw, 6-40 x 5/16 Fil 4, 19
Screw, 4-40 x 3/8 Fil 13
Screw, 4-40 x5/8 Fil 18

Part
Number

151694
151701
151714
151721
151722

151728
151734
151737

151880
152400

152406
152407
152409
152411
152412
152415
152420
152421
152423

152427
152425
152426
152429
152428
152441
152445
152458
152634
152891
152893

153239
153267
153489
153537
153538
153817
153819
153839
154215
154241
154242
154349
154396
154398
154694
154698
155096

155752

155995
156009
156013
156015
156016
156017
156019
156024
156042
156043
156047

Description and
Page Number

Screw, 6-40 x 11/32 Fil 18
Spring, Torsion 11

Spring 11

Screw, 6-40 x 3/4Hex 4, 4
Screw, 6-40 x 3/16 Hex 6,
14, 16

Spring 5

Screw, 4-40 x 3/8 Hex 3
Screw, 4-40 x 11/64 Hex 5,
14, 18

Nut, 4-40 Hex 16

Plate, Selector Mounting 11,
13, 16

Bracket, Spring 11

Lever, Spacing Lock 11
Lever, Selecting 11

Lever, Push 11

Link 11, 13

Stud, Adjusting 4
Lomination, Magnet 13
Bracket, Shield Mounting 13
Bracket, Armature Stop Moun-
ting 13

Latch w/Hub 12

Post, Spring 13

Nut, 6-40 Self-Locking 13
Rack, Sector 12

Bail, Stop Arm 12, 17
Washer, Flot 12

Spring Compression 12
Shield, Terminal 13

Washer, Flat 9

Spring 11

Screw, 4-40 x 1/4 Hex 2, 3,
5 6, 7,8, 9 11, 14, 17,
18

Roller 10

Washer, Felt 17

Detent 12

Screw, 6-40 x 9/32 Hex 16
Screw, 6-40 x 7/16 Hex 7
Screw, 4-40 x 3/8 Hex 15
Washer, Lock 18, °?
Screw, 6-40 x 5/6 tiex 2, 9, 19
Spring 9 '
Stud 10

Screw, 6-40 x 5/16 Hex 10
Spring 11

Cam W/Pin 5

Bearing, Needle 5

Disk, Clutch Cam 5, 17
Wick, Felt 6

Plate, Range Finder Mounting
12

Sleve, 5/64 ID x 1/2" Lg
Insulating 19

Screw, 6-40 Shoulder 4
Post, Slide 9

Screw, 4-40Spl 9

Plate, Spring 9

Link , Front Drag ¢

Shaft, Eccentric 9

Wosher, Felt &

plate, Reor 6, 7, 9

Post, Spacing &

Bushing ¢

Spring, Torsion &



Part
Number

156050
156051
156052
156054
156055
156058
156060
156061
156062
156067
156069
156070
156090
156093
156094
156095
156099
156103
156162
156165
156169
156173
156248
156257
156267
156318
156366
156387
156388
156403
156412
156465
156472
156536
156572
156576
156577
156880
156881
156921
156988
156989
156990
156994
156995
156998
157194
157237
157261
158171
158745
158760
158807
158881
158893
158941
159011
159181
159184
159185
159341
159381
159411
159427
159431
159467
159544

Description and
Page Number

Stud, Eccentric

Shoe, Tape 6
Lever, Detent
Wheel, Die 6
Link, Rear 9

6
Bushing, Eccentric

6

Shaft, Eccentric

Arm, Tape Shoe
Post, Pivot 6

Guide, Slide Post

Plate 7

Bail, Toggle 9
Screw, 6-40 Adjusting 6
Washer, Felt 9

Link, Front 9
Bushing 9

Link, Rear Drag
Strip, Felt 9

Washer, Flat 9
Washer, Felt 2, 9
Washer, Felt 9

Stud 7
Latch 2, 3
Bracket 2
Lever, Trip 3

Lever, Reset 2
Shaft, Rocker Bail

Lever, Trip 2

9

9

6

9

9

10

Lever, Adjusting 2

Disk, Bearing

5

Link, Drive 10
Woasher, Spring 5

Post, Spring 2

Screw, 4-40 x 1/8 Fil

Washer, Felt
Washer, Felt

Roller, Detent Lever

18
10

Jumper, 2-3/8" Black
Jumper, 1-1/2" Black
Guide, Adjusting Lever
Race, Quter 10

Bearing 10

Race, inner 10

Strip, Felt 10
Post 10
Retainer, Roller

Retainer, Spring

Shield, Termina

Shaft, Stop Arm

Shaft w/Bearing 4

Clamp, Bearing
Post, Spring |

Screw, 3-48 x 11/64 Fil 1B, 19

10

13

13
12

4

4

Nut, 6-40 Shoulder

Post, Spring 3

Bail, Rocker 10
Bracker, Spring 3

Lubricator 11
Wick, Lubricati
Retainer, Wick
Bearing, Ball

ng

n

5

Mcodification Kit

Bearing Assembl

Y

4

i1

i,
10

Bracket, Stop 2, 3
Lever, Main Trip 2, 3

Holder, Wick
Release, Clutch

16

2

11

6

13
13

18

10

NUMERICAL INDEX (Continued)

Part Description and
Number Page Number

159560  Spring 7

159565  Bracket w/Post 18
159568 Bracket, Contact 18
159570  Spring, Contact 18
159571  Stifferer 18

159575  Bracket, Stop. 18
159578  Bail, Front Contact 18
159579  Bail, Rear Contact 18
159580  Shaft,Actuating Bail 18
159601 Bracket, Spring 18
159625 Bracket, Bail Guide 10
159819 Connector, 32 Pt Plug 16
159880 Slide 11

159901 Plate w/Post 15
159903 Bellcrank 15

159909  Powl, Feed 15

159911 Plate 15

159913  Screw, 6-40 Eccentric 15
159955 Link, Drive 14
159954 tink, Adjusting 14
159956  Post 14

159957  Link 14

159958 Latch 14

159959 Extension 14

159960 Eccentric 14

159961 Arm, Eccentric 14
159962  Ring, Retaining 14
159963 Hub 14

159965  Arm, Adjusting 14
159973 Bracket w/Bushing 14
159974  Eccentric 14

159975 Bail, Armature 14
159976  Armature 14

159977  Hinge 14

159978  Shaft 14

159979  Arm, Non-Repeat 14
159980  Post, Spring 14
159987  Bracket, Guide 15
160180 Armature W/Extension 13
160182  Bracket w/Button 13
160184  Plate, Stop 13

160185  Post 18

160186 Bushing, Shoulder 13
160672  Stud 15

160674  Nut, 6-40 Shoulder 15
160944  Washer, Felt 18
160948 Screw, 2-56 Spl 6
160997  Roller 18

160998  Pad, Base 18

161100  Spring, Contact 18
161102  Spring, Contact 1B
161107 Stud 6

161108  Stud 7

161139 Nut, 6-40Hex 6
161238  Connector, 36 Pt Receptacle 19
161240  Bracket, Connector 19
161493  Post, Supporting 15
162064  Cable w/Terminals 19
162207  Cable w/Terminals 19
162834  Solenoid, Feed-Out 3
162B50  Handle 19

162862  Bar, Mounting 2, 18, 19
163015  Pinion, 28T 4

163018  Gear, 49T 4

163025  Gear Set, 100 WPM 4
164279  Chute, Chad 8
164300  Spacer, . 100" Thk 7
164513 Pawl, Feed 9

Part
Number

164743
164851
170124
170125
170193
170196
170198
170199
170201
170202
170203
170204
170206
170210
170211
170215
170216
170217
170218
170219
170220
170225
170230
170231
170232
170233
170234
170235
170236
170237
170238
170240
170241
170242
170244
170246
170247
170264
171555

172632
172893
172984
172993
173340
174447
176266
176490
176647
179573
182909
192246
192493
192499
192661
192709
192793
192828
193804
193821
193822
193824
193825
193966
193968
193969
193970
193974
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Description and

Page Number
Shaft 17
Wheel, Feed 6

Lubricator Assembly 11
Lever, Shoe Release 5
Guard, Back Space 15
Modification Kit 1, 14, 15
Arm, Stop 12

Bracket, Anchor 6

Shaft w/Bearing 5

Post, Guide 2, 3
Lever, Slide Trip 2, 3
Bracket, Spring 2

Post, Guide 9

Block Assembly, Punch 8
Arm, Rocker 9

Spring, Punch Block 8
Plate, Front 6, 8, 14, 15
Post 6

Shaft, Feed Wheel 6
Stud, Die Wheel 6
Guide, Tape 6

Block, Tape Guide 7
Knob 12

Guide, Upper 11
Guide, Lower 11

Stud 11, 12

Bracket, Guide 11
Bracket, Spring 11
Lever 11

Lever, Start 11

Bail, Reset 11

Frame 2, 4, 5, 10,19
Screw, 6-40 Adjusting 6
Slide, Feed Hole Punch 7
Wheel, Die 6

Slide w/Insulator 7
Guide 7

Post, Guide 2, 3
Connector, 50 Pt Receptacle
18

Screw, 4-40 x 3/16 Hex 17
Plate Assembly, Front ¢
Cover, Gear 8

Spring B

Collar 5

Post 17

Spring, Torsion 2
Bracket w/Hub 2

Latch w/Hub 14

Nut, 6-40 Hex 9

Spring 11

Extension, Chad Chute 8
Spring 11

Cam, Selector 5

Post 10

Link w/Hub 10

Guard 18

Plate w/Bushing 2, 18, 19
Armature 14

Bracket w/Post 14
Clamp 14

Latch w/Hub 14

Magnet Assembly 14
Bracket w/Stud 16

Post 16

Post 16

Plate, Clamp 16
Depressor, Tape 16

Page 21
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Part Description and
Number Page Number
193976 Bail, Rocker 10

193987 Bracket, Roller 16
194117 Plate, Clamp 16
194118 Spring, Torsion 16
194122 Platform, Tape 16
194123 Screw, 4-40 Spl 16
194162 Bail, Reset ¢
194992 Modification Kit 8
194993 Guide, Tape 8

195231 Spring, Compression 16
195233 Rotler 16
195240 Post 13
195251 Armature, Selector 13

195628 Guide, Tape 19
195634 Modification Kit 13
195787 Retainer, Chad Chute 8

198738 Cam, Timing 17
198739 Plate 3

198760 Contact Assembly, Timing
1, 17
198778 Wheel, Feed 6
Page 22
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Part
Number

198781
198782
198783
198784
198786

198787 -

198788
198789
198791
198792
198793
198794
198796
198797
198798
198835
198836
198837
198838
198839
198244

Description and

Page Number

Block Assembly, Punch 8

Post, Roller 3

Post, Roller 3
Roller, Tape 3
Bracket, Connector
Bracket, Mounting 3
Lever, Trip 3

Bail, Latch 3
Contact Assembly 18
Bracket, Guide 18
Bracket, Contact 18
Bail, Solenoid 3
Link w/Hub 10
Cable Assembly 18

Chute, Chad 8
Contact Assembly 3
Bushing 3
Bushing 3

Arm 3

Arm, Actuator 3

Bracket, Switch Mounting 3

Part
Number

198917
198918
198921
198923
198925
198926
198927
198940
199506
305638
309365
315862
315863
315866
317395
317396
320408
320410
320418
327120

Description and

Page Number

Switch, Reed 3
Screw, 2-56 x 5/8 Fil
Rack, Sector 17
Lever w/Bushing 17
Spring, Torsion 17

3,

Bracket, Switch Mounting

Magnet 3, 17
Switch, Reed 17
Gasket 8

Bracket, Guide 9
Shaft w/Bearing 5
Gear, 59T 4
Pinion, 23T 4
Gear Set, 114 WPM
Plate 19

Bracket, Stop 19
Terminal, Spade Type
Terminal, Spade Type
Terminal, Ring Type
Post, 16

4

13
19
19

7

17
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SECTION 574-226-801TC

—-— 151631
3598 2191

/
CABLE CLAMP | @ 7002

(See chart \ /@ (?
on Page 29) |\
© i

193420

AN 151631 P
151724~ apy - 153841 -
3639 = 2191 \?
112080\\ = 7002 —_ &
~ S @

197028

N 2
~ 107116
\\_ /@

195939

121243 193417
——3599 /

192274

197020 (A to H)
197043 (J to S)
334429 (AA to AH)

199392 (6-39/64")
199394 (4-3/16")
328197 (2-5/16")
334435 (1-13/16%)

198208 (A to N)
320262 (T to AA)

1120800 @

197028~__

=~ 107116
L
= \\\\Ql‘f'\” = Q Qs

S

T

|
| .
[ .
192273 I 182763 S
\ | / 153631
; 327106
192007]/ /@{9/

AN
& 118203

181653 192007

FIGURE 1. CONTAINER AND ASSOCIATED PARTS

Page 2

15]631\?

2191 — @&
© b

7002
0 CABLE CLAMP % 328092 (T to W) <L
151724 (See chart 151631
n page
\ ) on pag 23) @ 2191 —®
3639 % FL (151482 7000—2
> 7002
151632




151724—

w9
\

112080 @

323081 —___

323606
153631

| \

®155750
\

55
é\\) ® 153455
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CABLE CLAMP 3598

(See chart l
on page 23)
-

151631——?
209 —_ o
7002\@

197028
107116

21<,<1ﬁ
~.0% 0209

©
@%@Q 7\002 %&{

198507

FIGURE 2. CONTAINER AND ASSOCIATED PARTS (Continued)

® 181819

et

' 115358

147014 —____
/

.

125205~ ¢ =
|-

i

2191~

323079
Supplied w/116783

i

O®192007—_ ®181301_ /\320265
& ‘4° | ® 323030 Cable Assembly

\
192007 | @ Part of 323048 Cable

FIGURE 3. 323055 RELAY PLATE ASSEMBLY
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194584
171524

171503 (A)

153631

180675

\ 3598

118187
29—

7002——

193418
®©®@192007

151632
@153&< / \g

_

114654
'

& &
/ I & —®700:

@ 173716 (Crimp Type) 151631 —— & !
173941 (Solder Type) & — ____@2]9]

/M ot
//;;/ 178848
171541
N
\{2985] /@/

129852 ®151631

120216

137602
177100—

Obpert of 199319 Cable

@part of 199314 Cable
199315 Relay Assembly
Peculiar to 199379

Early Design Parts
@@199317

FIGURE 4. 193467 AND 199379 NON-CONTENTION RELAY PLATE ASSEMBLIES
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198516

153631

w/145022

% 162861 —_E

® 192007

\l 13443 - (Oronge)

®155755

®OPart of 305441 Cable

FIGURE 5. 305440 NON-CONTENTION RELAY PLATE ASSEMBLY
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% 151658
09— | 7002 192007 199325 (Yellow)
/ / 199326 (Purple)
182644
% /

151630

198293 ———— 219
% —) 153538 —— 198293
2191
4
P
'lf 156536

®151413 (10 Amp)
®161136 (6-1/4 Amp)

® 301713

/ED! 39820 (2-1/2 Amp) g\/\

s 198291
151692

165116 j
\

@182716 ©®@192007

: %
= 7002
@ ’ 7 2191 ‘
7002 ——— & \ 151722

181843 (2-1/2 Amp) / . 192007
181848 (6-1/4 Amp) 219]— o 121245 \
181849 (10 Am N

( p) 151630 158286 155352

O @182643 ®Part of 197029 Cable

@Part of 301675 Cable Assembl
3204 18————‘@‘ y
o0 ®Peculiar to 301651

®Not Part of 199360 or 301651

185686 (6-1/4 AMP SL - BL)

FIGURE 6. 199360 AND 301651 POWER DISTRIBUTION ASSEMBLIES
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192007 199325 (Yellow)
199326 (Purple)

182644

151630

/
/ g
197031 \

198292 ———

150966
{1-4) 198293

" (5-9)
N

199322

116783 1

| ©D154697

— |
® : % 165116 &’\

|

@385686 ®©@192007

= 7002

!
© ' 2191
7002——-— \ f 151722

151630 — O®182643 / 199352
0® 3204 18— EF 15828&}/
155750 &559 DPart of 319268 Cable (Peculiar to 319257)
155755 O@185676-—— ®Part of 328099 Cable (Peculiar to 328098)

® Not Part of 319257 or 328098

FIGURE 7. 319257 AND 328098 POWER DISTRIBUTION ASSEMBLIES
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199325 (Yellow)
199326 (Purple)

165710G

116783 ‘\! 77566BK

156632
[ /197025
Gi |
]
\\I

Supplied

F=—_
w/ 116783~ e -
h |
@ ] / -
63751392 | (f) \\\
@920{7 l qﬁyi @ 182716
l
|
|
|

® 320\4!8
\ §
cF

301713

199352

{
2191 — :r////// ®
158286
151722————1§i
® 320256 Cable Assembly
@ Not Part of 320255

FIGURE 8. 320255 POWER DISTRIBUTION ASSEMBLY
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Supplied w/116783

8

@/@29919
114478 Supplied ?

182644

199325 (yellow)

w/155045

156632

.
2 - T
15464 — - \ 150966 | 197025
>

3598\\@\‘ _ ﬁ/

116783 T \312382
@135684 (4 Amp)
—
—
—

7@,___/

~ 91683 121630

121245 l
165116
®192007 ' —
0]
320418 \\

»,

A
5—0
s/

%

\

7002 ®

2191
151722

T

@part of 323047 Cable
®Not Part of 323056

FIGURE 9. 323056 POWER DISTRIBUTION ASSEMBLY
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151 657\%

219
:;;

178853 —____| 199325 (Yellow)
é‘{a 199326 (Purple) 192007
182644
o 182643%
\/ 10} ]85676%

151722
2191

1158 J J

- ©192007 —_
-~ }8856

182716

~N 1 sezee}/

@Part of 326614 Cable
FIGURE 10. 326609 POWER DISTRIBUTION ASSEMBLY
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1SS 3, SECTION 574-226-8017C

&

‘ e I\ 182644
153803 151827 |
142269 (3 Amp) i J L 151335
161136 (6-1/4 Amp) ~~320418 = / 199325 (Yellow]

Supplied : g__—-ls 1630
w/116783 —_ 1775668K /’ 150966
| — 2191
1

199326 (Purple)
116783

195245
\

156632
151415 165116

|
!
- e 197025

5

l 121630 \@{

& 110743 i
|

®\3599

o)

4‘7 158286
192007 151722~ __

199352

FIGURE 11. 328811 POWER DISTRIBUTION ASSEMBLY
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SECTION 574-226-801TC

153631

171501

195940

=:s §$§§ - W,

\{ \

MAIN TERMINAL BOARD ASSEMBLY

305417

FIGURE 12,
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ISS 3, SECTION 574-226-801TC

178306 ———

@ 192007

&

|
@219t — @

®@3598 ——

®181891

320410
153631 178535

182193 ®Part of 165704 Cable

®Not Part of 165708

FIGURE 13. 165708 MOTOR CONTROL RELAY ASSEMBLY

g\lsows

192007

199325 (Yellow)
199326 (Purple)

r
(Dzm\é
O3598—— @D

192007

199352 >
158286

FIGURE 14, 199350 COPYLIGHT TRANSFORMER ASSEMBLY
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SECTION 574-226-8017C

®gogs54

E-———— 150040

219 ——®

G ———7002

®

[}
121630 ———&>

301666

P ®155858 2 —51427

< CO——0899%9
& ——076099
®192007 & —=M02191
&—03598

© 301650 Resistor Assembly
®301669 Cable Assembly

FIGURE 15. MOUNTING PLATES

0198649

®198248
®323609

— 193464

4 s

O ®155750
®®192007 2

\1 93405

©165735 Cable Assembly

@198205 Cable Assembly
@Peculiar to 165736
®peculiar to 198209

FIGURE 16. 165736 SIGNAL REGENERATOR ASSEMBLY AND 198209
AUXILIARY POWER SUPPLY FOR DC SIGNALLING SETS
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1SS 3, SECTION 574-226-801TC

151632\§

139200

182182

s
| g\mm

151630~ @
2191~
< ! 7002
7002 €D

\é /312392
S }

|

|
b |
G

|
|
|
|
: Supplied w/182182
|
L

é @ ®192007
121244— @
3598—"

®Part of 312326 Cable

FIGURE 17. 305446 SIGNAL REGENERATOR ASSEMBLY
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SECTION 574-226-801TC

110435
110743 \@
125011 \@
~
@ 183ﬂy
/\ j
182501~—___ 182611 —_
P
& |
N !
180586 116783 !
|
i
7 |
- i
! -7 [ 320420
Py |~ i
[ !
I T@ |
: ' !
— |
: Supplied i
i w/ 182501 [ I ®182630
182284 S @182631
®312352
195243
151632 ,
151631
\? :15}629 181266 >
| 125011 S
| ~ < )
7002\@ | D 164958 Q‘)@ &), Supplied 51632
L 7002 ? w/ 116783 g

151632

180675 T e
195245 & % 193405
| -
g
121244

®180586 ~

]5575°\¢
@B3 1406y

®®192007" y\
®® 155755

7 : @ Peculiar to 193485 (20 MA. - 500 MA. 60 Hertz
S ‘-
®® 350420 / 12015 @ Peculiar to 197053 (60 MA. - 500 MA. 60 Hertz
219 @ Peculiar to 312351 (20 MA. - 500 MA. 60 Hertz
3598 @ Part of 195244 cable (Peculiar to 193485 and 197053)
® Part of 312353 cable (Peculiar to 312351)

FIGURE 18. 193485, 197053 AND 312351 CONSTANT CURRENT
SELECTOR MAGNET DRIVER ASSEMBLIES
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ISS 3, SECTION 574-226-8011C

305459 N

315999

151632

116783
164958
\\ 125011
& (g 151442
2191—17T
C e
181675 6-C__ /////110743
15]632-\? 177113 /Q@@@@
; 305466’///// 181266 © \
]97025—____—Tﬁ29 o 125015 )
. 110435

-2

i
!
;
i i ”
8330———— ; ®) I
L 151630 ! "’ PR
304689 2191 :
1

| ———— 305462

182501

i
)
121245-———-&5%%%§:)

182284
125011 ——
2191———&
151630
52122007
~ ® 150586 =
G’ib ®311406

/

%

FIGURE 19, 305447 SELECTOR MAGNET DRIVER ASSEMBLY WITH BREAK DETECTOR
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SECTION 574-226-801TC

301718 151687
110743 125011

%@@/

®301720

301719

@301720

®151657—__¢

D219~ ]
301728

@173715 (Crimp Type) ﬁg
173940 (Solder Type)

®301732~—_] |

151630

301727

® Not Part of 301725
® 301729 Cable Assembly

FIGURE 20. 301725 RELAY ASSEMBLY
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151632

199069

FIGURE 21,

1SS 3, SECTION 574-226-801TC

153017

3640 ~__ ~ @

125170\@f5‘©

121249
3438

301662

MOUNTING PLATES FOR SELECTOR MAGNET DRIVER AND LOW LEVEL KEYER

Page 19



SECTION 574-226-801TC

3640

®151487
@151689

®192725 =
©192724
192723~ ‘
@'.::a.& w .

I

3640 S~

192723
192737

Jumpers

Part
No.

151819
156880
157230
157232
195269
195270
305019
305020

Color
Black
Black
Black
Black
Green

Length
3-1/16"
6-1/4"

Terminals
320410 (2)
320408 (2)
320410 (2)|9-1/4"
320410 (2) | 3-1/2"
320418 (1) | 3-1/2"
320416 (1) | 3-1/2"

Brown 2+

Green

Purple 2"

FIGURE 22. 192730 SELECTOR MAGNET DRIVER AND

Page 20

19271
3 192979 —

179796 12 5237/E

192727 —_
84990
/

Cable Components

15/4697 g —320418

=

Q 320408 Q) )
\ L
171%5 & = v
171972 \ 171956

320410
[:’ 192084

179749 @

\ 144227 &
179748

320416
®Peculiar to 192730
@Peculiar to 192740

192740 LOW LEVEL KEYER ASSEMBLIES



@199019

®199021 @\]95272 . ®192721
®192720}F

195273\ ® \ .

]

o)
S — w7
° 291 N\ @)
g \@»®

o

\535{
@‘ﬁ
&

7002
2191 \\\ .
5®>

156632

°
i

-

/ ~151632
O 00

@ 192719 o L
,\\2151632
9
\7002 "

179812

| \®
192970 W
B 9 \ \
N \®\ 199006 .

® .
® \195273 @\
~_ ™~ 199020 Q 145753
24 ' T~192714
T o272

M’ 192974

ok

FIGURE 23. 192730 SELECTOR MAGNET DRIVER AND 192740 LOW LEVEL KEYER

98 \
= \]92980

ISS 3, SECTION 574-226-801TC

@1g1618

& /y/
192970
1929737002\\ s U ®

(N}
\_ |927}‘7798§\® 0¢ g

. @15\&1

2191

192767

@Peculiar to 192730
®peculiar to 192740

ASSEMBLIES (Continued)
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SECTION 574-226-801T7C

192713

/

@———— 192979

2191
151692 @\@ ® — 125237
7002 “*E\\
2527~ (A T
192727 ——
179796
<J
. i
u
195272
320416 (Part of 199029 Cable) \
\ @ | 7002 Iyt
7002 &GD l ,@\ !
199010 Nge d& :
770 ,@0/3598 /@’ \ 195273
179813 S 4 199018 |
TR T2 2191 ’
e e ® -
192719 /@'—_,]92719 ¢ “/’ © ;
7002 \ - N \
192980 \ S Q).
179812 153538 \\ o® g % 195273
~ e 2191 P \
\ 4 - 151632 /©\ 199017
192719 .
woos 192970\ @ Pl S g0m 2191
\? ’ @ ) (©)—121125
T— > . ° 305038
195273 /,¢ /,// /’/// ,/] 92719 &\]45753
) e —— 192714
S o
. o [ ] . e \
; o | 2_191[!\0/ ® - \ ,@—-7002 199028 199013 (3/16")
; : 3598— @ 170212 ® T aie 305092 (5/32")
199022 —|! | SN ,@\192970
L o19s272 A Y . —~ /
© : @
s | \ 192980 129854 ) 118180
2 178860 .
195273 305091
FIGURE 24. 192750 RECTIFIER ASSEMBLY
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SECTION 574-226-8017C

173715 (Crimp Type)
" 73940 (Solder Type)
9N ®161525 \

165392
\ (P

-
1
{

o)
S8
B
200
55
s2

5
Jos
o
&

SR

o0
59

194982

172843 193424

F—inen o=

91— TS

o PP —g? " Tmosns2 O] Y
19850, > : N 1‘
P00 Seny, 154697 ° ik =

"o4s5, o ///;@ /@@ ;D\ ‘ l ‘ L

165059

198279 (N)

- 5
a2 N QY 2 SR I ey~ 165294
& i g ® o7 o @ ‘
198273 (P) | ‘?\ e ow BTN
\/ 151631 ‘ ‘ 1 e =N S o
e 1T &
! ‘ ‘

g
i
/ 5
5
S 155755
i \[ 45022©)
../
198201

o [ bl
81399 192007 198248 (K) 198296 (2) 198284 Cable Assembly

FIGURE 26. 198200 RELAY PANEL ASSEMBLY
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1SS 3, SECTION 574-226-8017C

114654
151631
(0460 2191 v
\~ 197054 : \ @% 107116 —a
\ o ) 320418—
173715 {Crimp Type} C \ P @
173940 (Solder Type) /7002 /Aé <
151630 '
151637 193007 /
TR 15060 542877 < onoss g
% & Y
110743~ 151152
N N 181392
\ P 153819 151346
- 6P~ 42827

165059 —

] 192013— N pa’)
, AN 2191

J 194982

‘ ]98202<
_—153631

* 2

/\@161525/ -
- o

, | 7002 181653 —
- |_-193424

®

193422
_ T 3598
S — 2191 :
2910 5 N\go
sel 16.1294\ ®
151631 —F i -~
Y :w\\
148440 1,15']\346. ] @« 151630
y Lo—2i91, :
. 5 S A 4 SR .
198277 (Ty—— 1% s F 2@ Lol s
198260 EM) \ / e RPN A= r 160847 NS
198273 (P) Lo . | . | 2191
198279(N) 154697 et 0 P S s 7002
198275 (L}~ ) (1T »sk@’ﬂ ;
, N ,
| i !
Supplied ‘ 193485 S. M. D. ~hq
w/ 171461 (See fig. 16) NN |
i > 7002 ),
‘ , \ Q

Q Ey | s q
N ) M8 L i ' 17@ R s
@ PRI U 3598 @I
et ‘@QEQ v T 5 U b b |

179173 (5) © O, e T 29 .
145022 (G)] ¢ Q ver " 153819
165048 (H) ‘ \ 5
171503 (K)| ! 7002 Q. A '%. *N42827
) e !Q i '.‘
- \ﬁ“‘i@ r 192013
3598— &% >
TETE Q @ 194982}/
] ,2191%2@@ ‘ 326628
: , q
. @/153017
7195245
& 151659
O \
198248 (K) ¥ 3 _ e AN Cable Components
198296 (Z)\ 198649 \ e 326623 |Connectar|{Terminal
®© 198650f 531y, 192013 | 192007
116783 o - 182647 173715
e 125126~k Jomper 182540 | 192176
S5 193466 182643
—
S 171644 (1.5A) /65;/ /&/ & 197054 182644
oo ,cfy ® | 197027
1202/16 165330 l71424 \ 192007 198259
182520 194584 198265 198284 Cable Assembly

@ Port_of 199319 Cable

FIGURE 27 . 326608 LOGIC PANEL ASSEMBLY
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SECTION 574-226-801TC

. 153819
304680 -] 173715 (Crimp Type)
e 173940 (Solder Type) @94’982\ / » 193424
o S
181653 153631 192013 —
151637 / - 42827
% 165060 el
@ PR e / ’/ //@é)
Vs @ 165059 . \
110743 N/ / 198202 ¢ e 153819
VA 2 I
& 3

172843

. T—165294

151630

i
151659
198277 (M——— |
198260 (M) —— |
198273 (P)

198279 sN)
198275 (L)

8
3598~ 096\7002
! 2191

L 305447 5, M.D.
(See fig. 17)

171462

| -y \/ ®— 107116
o lv T~ ®
<3 N T ~320418 7002~
171644 (1 5A) o358 2191
5N
328193 G : 198285 < Nirost T \aess
192007 ~
7
A 181392 19200 151630 198296 (2)
: 198248 (K) ©198284 Cable Assembly

FIGURE 28. 327740 LOGIC PANEL ASSEMBLY
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1SS 3, SECTION 574-226-801TC

194982} 192013

. 42827
312386

153819

173715
&

312414

~2 110743

\'ﬁ/IS 1637
® 3598~
. o®

; 151346
121 /

153631 ,
“ / 172843 - \
151659 165294 S N 7002
. 2 s | g
F /@O~ » 5 -
312417 ;5l4697 ~. C@ ™~ s 171516
3124161 2‘\ . O \ /,@
W@®\/ I “‘;: A //
I 7002 L 3
Z 151346 s

i

AN A0 A0 08 O
A 00 A8 00 8,

145003
144979
171502Q0)

Liv eI

151631
320418,
L 92260
181392 %
\ - 2191
198285 & 305

155750 s
‘5575;}\65’ 4 @
.~ &
®' 197245

FIGURE 29. 312407 TAPE VERIFIER CONTROL MODULE ASSEMBLY
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SECTION 574-226-801TC

181653

151659

312353

3123\64@

312365

148459 |SB

148440

153631
/

151630
320818
92260 /®\7ooz
O S~ 181392
o Vg
PN
3508 198285
N9
[\
A M) 312369
/
"®
(A c i
) 137313
®
™
8 | |e
™ &
q 5
I\ ] Wy
[\
&
T FWL
o
ER k@@
q 151631
s MANH\O 7002
0 @ 121245 | o
ORAN
N @@ 2191
N |
: . A\
2 ™ <
2 [rog|| 1°Q % 151630
. P
? TEpL e \
‘o@ 306964
) [{_'sz 153 ‘1128<7
1949 8l9
[ 3 L1 82\ " \ 2
: Y »
1
o 7oloz !
|
151631 a |
@ \ & /: ’
N | -7 /
g’A 2191@ L 312386
.

173715
ONot Part of 312389

FIGURE 30. 372389 FIXED WORD LENGTH CONTROL MODULE ASSEMBLY
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1SS 3, SECTION 574-226-801TC

311435

1134425
113442y

129388
301713
®~1313{ ‘M

3598

181300

@73’.}; F:SI gg 8

6)195614\y ‘{é}

o 82540\ ‘ L

@192007

\ é—————ml%l
&

@ 320418

. 181654

&

©310748 Cable Assembly

FIGURE 31. 310738 PANEL ASSEMBLY
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SECTION 574-226-801TC

153622 (Purple)
153803 (Slate)

301776 320418

96258 N {(White)

301713/

11017
151415 151335 151631
151416 /
150966 & (
i v T~

7002

MNM776 ——
121245

FIGURE 32, 301782 CONNECTOR PLATE ASSEMBLY
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ISS 3, SECTION 574-226-801TC

: Q'“ 103092
=L /
/
INSULATING SLEEVES CABLE CLAMPS
Part No.! Length | 1.D. Part Na.| 1.D.
155750 372" :

120 121242 | 1/8"
185750 1t 1/8" JURAPERS 121243 | 3/16"
155752 . 1727 | 5/64" S Fociomee e 121244 | 1/4"
155753 | 172" | 1/8" Fort o, S ]’f“’;"f"",':., 121245 | 5/16”
155754 | i/2" [1/167 182733 Tosdes 23T = 121246 | 3/8"
155755 | 5/8" |11/64" / 323466 13 L1 s 121247 | 7/16"
173871 11/8" ] 1/16" / i,?476 Z .,:‘-e 1824 > \5)\ 121248 1/2¢
181301 | 1" /4" 197027 | §°_ 181392 (2) 121249 | 5/8"
181892 | 1" 9/64" 197054 | 3° | 192007 (2) 121250 | 3/4"
198259 | 3" 1192007 (3) BTeer T 4w
BE 198262 | S 119207 (1] 162864 | 7/8"
A 198831 8 192007 /2 181653
"z o326 | 160 | 12200701y | /
A 199326 BERRE VLIRS ‘
}z‘: | ' 114468
i i % 07 0 y
Eég 199396 | @ /
R AL
= | 3072191 ¢ 19200
N l 312684 | 5 y
113 320265 | 24"
. 328191 12"
328192 | 15

304188 (Length 1-3/4") |
[ 159931 (Length 1-1/2)

2
151630

17 1,554

~.[304189 (width 1-29/32")
(159932 (width 1-37/64") /

182644 185677 182643 192177 195864 192007
, 195614 173716 s 181392 ’

/ / / / / i / / /
P GG 2 P &P

/

FIGURE 33. CABLE COMPONENTS
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SECTION 574-226-801TC

Part
Number

1158
2191
2658
2669
3438
3598

3599
3639
3640
3646
3650
5599
6033
6345
7002
8330
8449
42827

74615
75750
76099
76461
77362
77902
80854
84990
85422

87477
89969
90789
90790
91683
91742
92260
93117
94665
96258W
962628K
962625
98718
102092
103092
103469
107116
110435
110743

111017

112080
113442BK
1134425
113442Y
113443
114466
114478
114654
115358
116783

118180
118187
118203
118210

Page 32

Description and
Page Number

Screw, 6-32 x 5/16 Fil 10
Waosher, Lock 2 to 30

Nut, 6-32 Hex 23

Washer, Lock 19

Washer, Flat 19

Nut, 6-40 Hex 21to 5,9,10,13
to 17, 21,22, 24 to 29, 31
Nut, 4-40 Hex 6,7,9,11,20
Washer, Lock 2,3

Washer, Lock 19 to 22
Washer, Lock 2

Washer, Flat 21

Nut, 8-32 Hex 2,20,22
Washer, Lock 20,22

Nut, 6-32 Hex 24 to 27
Washer, Flat 210 5,7,30
Washer, Flat 2 to 5,15,17
Spacer, .094" Thk 21

Screw, 3-48 x 1/4 Fil 18,24
to 28

Resistor, 2,000 Ohm 3
Washer, Insulating 3

Washer, Flat 14

Washer, Flat 16

Resistor, 350 Ohm 3

Screw, 6-40 x 2-3/8 Rd 2,29
Screw, 6-40 x 1-7/8 Fil 14
Screw, 6-40 x 1/4 Flat 20,22
Screw, 10-32 x 15/16 Hex 20,
22

Resistor, 1,000 Ohm 2
Washer, Insuloting 2,5,14,29
Washer, Flot 7,12

Washer, Flat 2

Nut, 15/32-32 Hex ¢

Nut, Lock 11

Washer, Lock 23,27,28
Washer, Lock 4,25

Screw, 6-40 Shoulider 2
Jumper, 3" White 30

Jumper, 4" Block 23

Jumper, 4" Slate 23

Washer, Flat 2

Screw, 6=40 x 1-17/32 Rd 3
Connector, Cord 11,31
Screw, 4-40 Spl 2

Washer, Lock 2,3,24,25,26
Nut, 4-40 Hex 16,17
Washer, Lock 6,7,9,11,16,17,
18,24 to 27

Screw, 6-40 x 5/16 Fil 6,8,9,
11,30

Washer, Flat 2,3

Jumper, 2-1/2" Black 16
Jumper, 2-1/2" Slote 29
Jumper, 2-1/2" Yellow 29
Jumper, 2-1/3" Orange 5
Connector, 3 Pt Receptacie 31
Nut, 15/32-32 Hex 9

Strip, Terminal 4,25,26
Fuse, 1 Amp 3

Holder, Fuse 3,6to 9,11,16,
17,23 t0 27

Resistor, 10,000 Ohm 22
Resistor, 27,000 Ohm 4
Resistor, 4,700 OQhm 2
Resistor, 22,000 Ohm 23

Part
Number

120216
121125
121242
121243

121244

121245

121246
121247
121248
121249
121250
121251
121630
125011
125015
125126
125170
125205
125237
129388
129851
129852
129854
129919
129933
137313
137602
139200
139820
142269
144227
144590
144979
145003
145022
145753
147014
148440

148459
150040

150966

151152
151335
151346
151415
151416
151418
151427
151442

151629
151630

151631
151632
151637
151657

151658
151659

NUMERICAL INDEX

Description and
Page Number

Resistor, 1,800 Ohm 4,25
Washer, Spring 21,22
Clamp, 1/8 1D Cable 31
Clamp, 3/16 ID Cable
31

Clamp, 1/4 1D Cable 15,16,18
31

Clamp, 5/16 ID Cable 6,7,9,17,
28,30,31

Clemp, 3/8 ID Cable 29,31
Clamp, 7/16 ID Cable 31
Clamp, 1/2 1D Cable 31

Clamp, 5/8 ID Cable 19,31
Clamp, 3/4 ID Cable 31

Clamp, 11D Cable 31

Washer, Flat 3,6,8to 11,14,23
Washer, Flat 16,17,18

Washer, Flat 2,3,5,16,17,18
Screw, 2-56 x 9/32 Fil 4,25
Screw, 8-32 x 5/16 Fil 19
Screw, 6-40 x 7/16 Fil 3
Spring, Compression 20,22
Resistar, 15,000 Ohm 29
Resistor, 3,300 Ohm 4
Resistor, 2,200 Ohm 4
Resistor, 10,000 Ohm 22

Fuse, SL-BL 4 Amp 8,9

Resistor, 1,200 Ohm 29
Capacitor, 50 MFD 28

Resistor, 470 Ohm 4

Fuse, 1/8 Amp 15

Fuse, SL-BL 2,5 Amp 6

Fuse, SL-BL 3 Amp 11
Connector, Black insulated 20
Screw, 640 x 1-3/8 Fil 16
Relay, 700 Ohm 27,28

Relay 27

Relay 4,5,24,25,26

Bushing 21,22

Relay 3

Connector, 36 Pt Circuit Card

24 to 28

Tab, Polarizing 24 to 28

Screw, 6-40 x 5/8 Fil 14,16,17,
23

Insulator, Terminal Block 6to %,
11,30

Screw, 4-40 x 3/16 Hex 24,25,26
Stud 6to 9,11,30

Screw, 640 x 3/8 Fil 14,24 t0 27
Block, Terminal 6to 9,11,30
Nut, 6-40 Hex 6to 9,11,30
Fuse, 10 Amp 6

Plate, Clamp 14,23

Screw, 6-40 x 1/2 Hex 2,

17

Nut, 6-40 Lug 16

Screw, 6-40 x 1/4 Hex 6,7,8,
11,15,17,18,25 o0 28,31

Screw, 6-40 x 5/16 Hex 2,3,4,
10,12,16,17,21,24 to 28, 30
Screw, 6-40 x 3/8 Hex 2,4,9,
10,13,15,16,17,19,21,22,29
Screw, 4-40 x 1/4 Fil 24 to 27
Screw, 6-40 x 1/4 Fil 10,18
Screw, 6-40 x 5/16 Fil 6,7
Screw, 6-40 x 1/2 Fil 24 to 28

2,13,21,

Part
Number

151687

151689
151692

151722

151724
151732
151819
151827
151939
152893

153017
153455
153484
153538

153622
153631

153803
153819
153841
154697

155045
155750

155751
155752
155753
155754

155755

155858
156536
156632

156880
157230
157232
158286
157658
159931
159932
160229
160847
161136
161239
161525
162357
162358
162359
162360
162361
162864
164958
165008
165048

Description and
Page Number

Screw, 4-40 x 7/16 ©il 18,20,
21,22

Screw, 4-40 x 3/4 Fil 20
Screw, 6-40 x 3/16 Fil 6,7,20,
22

Screw, 6-40 x3/16 Hex 6to 11,
17

Screw, 10-32 x 5/8 Hex 2,3
Screw, 4-40 x 11/32 Fil 19
Jumper, 3" Block 20

Strap, Terminal 6,7,11
Grommet, Rubber 10,13
Screw, 4-40 x 1/4 Hex 20,21,
22

Nut, Speed 19,25,26
Resistor, 600 Ohm 3

Screw, 6-32 Spl 13

Screw, 6=40 x7/16 Hex 6,7,21,
22

Jumper, 5" Purple 30
Nefwork, Spark Suppression
2to 5,12,13,24 ta 28

Jumper, 5" Slate 11,30
Washer, Lock 18,24 to 28
Screw, 6=40 x 9/16 Hex 2,3,4
Grommet, Rubber 6to ¢,11,20,
24 to 27

Switch; SP-DT Toggle ¢
Sleeve, 3/321D x 1/2" Lg
Insulating 3,7,11,14,16,17,
27,31

Sleeve, 1/81D x 1" Lg
Insulating 31

Sleeve, 5/64 1D x 1/2" Lg
Insulating 18,31

Sleeve, 1/81D x 1/2" Lg
Insulating 31

Sleeve, 1/16 ID x 1/2" Lg
Insulating 31

Sleeve, 11/64 1D x 5/8" Lg
Insulating 5,7,11,14,16,

24 to0 27,31

Resistor, 700 Ohm 5,14
Screw, 4-40 x 1/8 Fil 6,7
Screw, 6-40 x 13/32 Hex 3,5,
610 9,11,21

Jumper, 2-3/8" Black 20
Jumper, 6" Black 20

Jumper, 9-1/4" Black 20
Transformer 6 to 11,13

Screw, 6-40 x 1-3/32 Hex 15
Clamp 31

Keeper 31

Plate, Mounting 23

Stud 2,3,4,25

Fuse, SL-BL 6-1/4 Amp 6,7,11
Connector, 36 Pt Plug 31
Connector,14 pt Plug 24 to 26,31
Caopacitor, 500 MFD 23

Diode 23

Transformer, Power 23

Fuse, SL-BL .8 Amp 23

Screw, 6-40 x 1-7/16 Fil 5
Clamp, 7/8 ID Cable 31
Screw, 4=40 x 1/2 Hex 15,17
Turret, Terminal 29

Relay 24,25,26



Part
Number

165059
165060
165103
165116
165294
165330
165392
165704
165708
165710G
165735
165736

171195
171461
171462
171501
171502
171503
171516
171524
171541
171554
171610
171644
171952
171956
171965
171972
172843
173715
173716
173940
173941
177100
177108
177113
177566BK
178306
178343
178535
178848
178853
178854
178856
178860
178871

178872

179173
179748
179749
179796
179812
179813
180586

180675
181241

181266
181300

181301

Description and
Page Number

Bracket, Mounting 24 to 27
Socket, Tube 24 to 27

Serew, 12-24 x 5/8 Rd 19,25,26
Terminal 6,7,9,11

Guide, Wire 24 to 27

Resistar, 1,000 Ohm 4,25
Relay, 525 Ohm 24 to 27
Cable w/Terminals 13

Relay Assembly 1,13

Jumper, 8-1/2" Green 8
Cable Assembly 14
Regenerator Assembly, Signal
1,14

Post 4

Capacitar, 900 MFD 24 ta 27
Resistor, 450 Ohm 26

Relay 12

Relay 27,28

Relay 4,25,26

Relay 27

Resistor, 700 Ohm 4,25

Diode 4

Connectar, 50 Pt Plug 31
Transformer 24 ta 27

Fuse, 1.5 Amp 24 ta 27
Connectar, Green Shielding 20
Connector, Green Shielding 20
Connector, Yellow Shielding 20
Connector, Green Insulated 20
Post 24 to 27

Terminal, Plug Type 18,24 to 28
Terminal, Receptacle Type 4,31
Terminal, Plug Type 18,24,25,26
Terminal, Receptacle Type 4
Rectifier 4

Diode 4

Insulator 16,17

Jumper, 6" Black 8,11

Relay, Power 13

Stud 26

Suppressor, Spark 13

Diode 4

Cover, Relay 10

Bracket, Relay 10

Relay, Line Shunt 10
Capacitar, .022 MFD 21,22
Sleeve, 1/2 ID x 1-1/8" Lg
Insulating 31

Sleeve, 1/16 ID x 1-1/4" Lg
Insulating 23

Relay 4,25

Connector, 5 Pt Plug 20
Connector, 5 Pt Receptacle 20
Chassis 20,22

Bracket, Mounting 21,22
Dissipatar, Heat 21,22
Sleeve, 5/32 ID x 21/32" Lg
Insulating 16,17

Screw, #6 Self-Tapping 4,12,
13,14,16,29

Screw w/Lockwasher, 6-40 x
1/4 Hex 9,29

Bushing, Insulating 16,17
Sleeve, 3/16 ID x 1" Lg
Insulating 29

Sleeve, 15/64 ID x 1" Lg
insulating 3,2%,31

Part
Number

181392

181618
181653
181654
181675
181718
181810
181819
181843
181848
181849
181891

181892

182182
182193
182284
182501
182510
182520
182523
182539

182540

182611
182630
182631
182643

182644

182647
182648

182716
182732
182733
182763
183111
185676
185677
185678
185682
185684
185686
192007

192013

192014

192108
192176
192177
192273
192274
192710
192713
192714
192715
192719
192720
192721
192723

NUMERICAL INDEX (Continued)

Description and
Page Number

Terminal, Tab Type 8,11,24 to 28,
31

Capacitor, .01 MFD 21

Diode 2,24,25,26,28,31

Diode 29

Transistor, Power 16,17

Resistor, 2,000 - 10,000 Ohm 29
Relay 6,7

Connector, 15 Pt Circuit Card 3
Plate, Name 6

Plate, Name 6

Plate, Name 6

Sleeve, 3/16 ID x 2-1/2" Lg
insulating 13

Sleeve, 9/64 ID x 1" Lg
Insulating 23,31

Holder, Fuse .15

Insulator 13

Insulator, ,015" Thk 14,17
Capacitor, 1,500 MFD 16,17
Cord, Power 30,31

Rectifier 4,25,26

Clamp, 1-3/8" ID Mounting 16,17
Connecter, 15 Pt Receptacle Type
27,31

Connector, 15 Pt Plug Type 18,
25,29,31

Fuse, SL-BL 3/8 Amp 16,17
Card, Circuit 16

Card, Circuit 16

Terminal, Plug Type 6,7,10,25,
31

Terminal, Receptacle Type 6 to
11,13,18,25,27,31

Connector, 12 Pt Plug Type 25,31
Connector, 12 Pt Receptacle Type
7,31

Connector, 9 Pt Plug Type 6,8,10
Connector, 50 Pt Plug 31
Cennector, 50 Pt Receptacle 31
Resistor 2

Label 16,17

Terminal, Plug Type 7,8,10
Terminal, Receptacle Type 31
Plate, Identification 17

Piate, ldentification 11

Plate, identificatian 8,9

Plate, tdentification 6,7,11
Terminal, Tab Type 2to 11,13 to
17,23 ta 26,29,31

Connector, 50 Pt Plug Type 18,
24 to 28

Connector, 50 Pt Receptacle
Type 31

Jumper, 4-1/2" Siate 11
Terminal, Plug Type 25
Terminal, Receptacle Type 31
Nut, Speed 2,3

Screw, 8-32 Sp! 2

Cover 20,22

Capacitor, 1 MFD 20,22

Choke, .70 Ohm 21,22
Transformer 20,22

Bushing, Shoulder 21,22

Diode 21

Diode 21

Resistor, 100 Ohm 20,22

Part
Number

192724
192725
192726
192727
192730

192737
192740

192747
192750
192754
192767
192970
192973
192974
192979
192980
192984
193040
193401
193405
193417
193418
193420
193422
193424
193464
193465
193466
193467
193476
193485

194584
194982
194990
195153
195242
195243
195244
195245

195269
195270
195272
195273
195614
195862
195863
195864
195939
195940
197020
197025
197027
197028
197029
197031

197043
197053

197054
197078
198200
198201
198202

ISS 3, SECTION 574-226-801TC

Descriptian and
Page Number

Resistor, 600 Ohm 20
Resistar, 800 Ohm 20,22
Black 21

Clamp 20,22

Driver Assembly, Selectar
Magnet 1,20,21

Bracket, Resistar 20,22
Keyer Assembly, Law Level 1,
20,21

Spacer, . 125" Thk 20,22
Rectifier Assembly 1,22
Varistar Assembly 21
Transistar 21

Past 21,22

Washer, Insulating 21
Washer, Insulating 21,22
Stud 20,22

Terminal 21,22

Socket, 3 Pt 20

Connectar w/Guide Slot 18
Plate, Maunting 13

Nut, Speed 4,12,13,14,16,29
Container, Electrical Service 2
Plate, Maunting 4

Caver 2,3

Board, Terminal 2,3,25
Board, Terminal 4,24,25,26
Plate, Mounting 14

Jumper, 3/4" Black 31
Jumper, 13" Green 25,31
Plate Assembly 1,4

Jumper, 2-3/4" Black 31
Driver Assembly, Selectar
Magnet 1,16,25

Resistar, 350 Ohm 4,25
Clip, Cannectar 18,24 ta 28
Screw, 10-32 Shoulder 2,3
Transfarmer 16,17

Plate, Mounting 16

Plate, Heat Sink 16

Cable w/Terminals 16
Sleeve, 1/2 ID x 1-1/2" Lg
Insulating 11,16,17,24 ta 27
Jumper, 3-1/2" Green 20
Jumper, 3-1/2" Green 20
Screw, 6-40 Spl 21,22
Bushing 21,22

Pin, Key 29,31

Connectar, 2 Pt Plug 31
Connectar, 2 Pt Receptacie 31
Terminal 31

Cover 2

Stud 2,12

Board, Terminal 2

Stop 2,3,5 to 12,15,17
Jumper, 9 Black 25,31
Terminal 2,3

Cable w/Terminals 6
Cannector, 3 Pt Receptacle 6,7,
9,11

Board, Terminal 2

Driver Assembly, Selectar
Magnet 1,16

Jumper, 3" Black 24,25,26,31
Plate, Mounting 6,8,10
Panel Assembly, Relay 1,24
Panel, Relay Mounting 24
Plate 24,25,26

Page 33
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Part
Number

198203
198205
198208
198209
198214
198248
198259
198260
198262
198265
198273
198275
198277
198279
198282
198284
198285
198291
198292
198293
198296
198507
198516
198599
198649

198650

198666
198670

198831
199003
199006
199010
199013
199016
199017
199018
199019
199020
199021
199022
199023
199028
199029
199038
199069
199314
199315
199316
199317
199319
199322

199325
199326

199350

199352
199360
199379
199392
199393
199394

Page 34
34 Pages

Description and
Page Number

Container 2

Cable Assembly 14

Board, Terminal 2

Power Supply 1,14

Cover 2

Card, Circuit 14,24,25,26
Jumper, 3" Black 25,31
Card, Circuit 24,25,26
Jumper, 5" Black 31

Resistor, 800 Ohm 25

Card, Circuit 24,25,26
Card, Circuit 24,25,26
Card, Circuit 24,25,26
Card, Circuit 24,25,26
Card, Circuit 28

Cable Assembly 24,25,26
Cable w/Terminals 24 to 28
Bracket, Relay 6,7

Cover, Relay 6,7

Insulator, Termina! Block 6,7
Card, Circuit 24,25,26
Resistor, 100 Ohm 3

Plate, Mounting 5

Bracket, Mounting 19
Connector, 15 Pt Circuit Card
4, 14 10 16, 24 10 27

Key, Polarizing 3,4,14,15,16,
24 t0 27

Plate 14

Screw w/Lockwasher, 6-40 x 5/16
Hex 18

Jumper, 8" Black 31

Card, Circuit 21

Card, Circuit 21,22

Diode 22

Post, White Insulated 21,22
Post 21

Post 22

Post 22

Cover 21

Cover 21

Cover 21

Cover 22

Cover 22

Post 21,22

Cable w/Terminals 22

Card, Circuit 21

Bar, Spacing 19

Cable w/Terminals 4

Relay Assembly 4

Bracket, Mounting 4

Relay 4,25

Cable w/Terminals 4,25
Connector, 6 Pt Receptacle Type
6to 11

Jumper, 16" Yellow 6 to 11,13
Jumper, 16" Purple 6,7,8,10,
11,13,31

Transformer Assembly, Copylight
1,13

Transformer 6 to 11,13
Distribution Assembly, Power 1,6
Plate Assembly, Relay 1,4
Insulator 2

Washer, insulating 2
Insulator 2

Part
Number

199396
199879
301650
301651

301662
301666
301669
301675
301713

301718
301719
301720
301725
301727
301728
301729
301730
301732
301773
301776
301782
301813
304188
304189
304680
304689

304925
305019
305020
305038
305060
305061
305091
305092
305411
305417
305440
305441
305446

305447

305459
305461
305462
305466
305762
306964
307219
308439
308440
308478
310738
310739
310748
311406

311435
312325
312326
312329
312333
312351

NUMERICAL INDEX (Continued)

Description and
Page Number

Jumper, 9" Black 31

Bracket 19

Resistor Assembly 14
Distribution Assembly, Power 1,
6

Plate, Maunting 19

Plate 14

Cable Assembly 14

Cable Assembly 6

Connector, 2 Pt Receptacle 6,8,
29,30

Card, Circuit 18

Card, Circuit 1B

Connector, 30 Pt Card 18
Relay Assembly 1,18

Plate w/Bracket 18

Plate 18

Cable Assembly 18

Clamp 18

Post 18

Card, Circuit 18

Plate, Connector 30

Plate Assembly, Connector 1,30
Container 3

Clamp 31

Keeper 31

Relay 24 to 27

Plate, Clamp 2,3,5to 12,15,
17

Board, Terminal 12
Jumper, 2" Brown 20
Jumper, 2" Purple 20
Washer, Insulating 21,22
Cable w,/Terminals 23
Rectifier Assembly 1,23
Capacitor, .22 MFD 22
Post, White insulated 22
Mounting Plate, Relay 12
Board Assembly, Terminal
Relay Assembly 1,5
Cable w/Terminals 5
Regenerator Assembly, Signal
1,15

Driver Assembly, Selector
Magnet 1,17,26

Card Circuit 17

Connector, 15 Pt Circuit Card 17
Plate, Mounting 17

Plate 17

Cover 12

Strip, Terminal 28

Jumper, 6" Black 31

Diode 17

Strip, Terminal 17

Cord, Power 11

Panel Assembly 1,29

Plate, Mounting 29

Cable Assembly 29

Terminal, Receptacle Type 16,
17

Insulator 29

Card, Circuit 15

Cable w/Terminals 15

Bracket, Fuse 17

Transformer 15

Driver Assemoly, Selector
Magnet 1,16

1,12

Part
Number

312352
312353
312363
312364
312365
312369
312382
312386
312389
312391
312392
312407
312413
312414
312415
312416
312417
312684
315999
319257
319258
319268
320255

320256
320262
320265
320266
320408
320410
320412
320416
320418

320420
323030
323047
323048
323055
323056
323079
323081
323606
323609
326408
326609
326612
326614
326623
326628
327106
327740
327797
328092
328093
328098
328099
328100
328191
328192
328193
328197
328345
328811
334429
334433
334434
334435

Description and
Page Number

Card, Circuit 16

Cable w/Terminals 16

Card, Circuit 28

Card, Circuit 28

Switch, Foot 28

Panel, Relay Mounting 28
Chassis 9

Bracket, Connector 27,28
Module Assembly 1,28

Plate 15

Bracket 15

Module Assembly 1,27

Panel, Relay Mounting 27
Board, Terminal 27

Card, Circuit 27

Card, Circuit 27

Card, Circuit 27

Jumper, 5" Black 31

Bracket 17

Distribution Assembly Power 1,7
Plate 7

Cable w/Terminals 7
Distribution Assembly, Power 1,8
Cable Assembly 8

Board, Terminal 2

Jumper, 24" Green 3,31

Cover 2

Terminal, Spade Type 20
Terminal, Spade Type 13,20
Terminal, Spade Type 31
Termina!l, Ring Type 16,17,20,22
Terminal, Ring Type 6 fo 9,11,
13,20,24 to 31

Terminal, Ring Type 16,17
Cable Assembly 3

Cable w/Terminals 9

Cable w/Terminals 3

Plate Assembly, Relay 1,3
Distribution Assembly, Power 1,9
Plate 3

Board, Terminal 3

Diode 3

Card, EC609 Circuit 14

Panel Assembly 1,25
Distribution Assembly, Powerl, 10
Diode w/Terminals 2

Cable w/Terminals 10

Panel, Relay Mounting 25
Bracket 25,26

Resistor w/Terminals 2

Panel Assembly 1,26

Board, Terminal 26

Board, Terminal 2

Cover 2

Distribution Assembly, Power 1,7
Cable w/Terminals 7

Panel 26

Jumper, 12" Black 31

Jumper, 15" Red 31

Resistor w/Terminals, 4 Ohm 26
Insulator 2

Plate, Mounting 11
Distribution Assembly, Power 1,11
Board, Terminal 2

Boord, Terminal 2

Cover 2

Insulotor 2
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35 CALL CONTROL UNIT (LCcuU)
PARTS
FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE
1  Basic Components 2 12 Dial Modifications 12
2 Basic Components (Continued) 3 13 Dial Modifications (Continued) 13
3 Basic Components (Continued) 4 14 199409 Modification Kit to Provide Fusing
4  Basic Components (Continued) 5 in the Primary of the Call Control Low 14
5 Dial Assemblies 6 Voltage Transformer
6 Receive-Only Lmap and Key Bracket 7 15 319274 and 320489 Modification Kits to
7 Pilot Plate Assemblies 7 Add Alarm Lamps with Release Switches 15
8 182695 Selector Magnet Driver Assembly 8 16 182750 Circuit Card Assembly 16
9 304995 Line Relay Mounting Assembly 9 17 182630 Circuit Card Assembly 16
10 Cable Components 10 18 198515 Circuit Card Assembly 17
11 Key Assemblies 11 19 305688 Circuit Card Assembly 18
Numerical Index 19
PAINT FINISH COLOR CODE CHART
(for parts and assemblies requiring a paint finish)
Finish Suffixes Finish Suffixes
Color Wrinkle | Smooth Texturedl Smooth Color Wrinkle | Smooth |Textured| Smooth
Finish | Finish | Vinyl | Vinyl Finish | Finish | Vinyl | Vinyl
Beige ET Gray, Federal BV GG
Beige, Light EL HC Gray, Green AB BK GA
Beige, Rose ER Gray, Light EJ HB
Black AA Gray, Covert HE
Black, High Gloss BA Gray, Olive Ew Gt HF
Black, Semi Gloss 88 Gray, Maritime
Blue, Aqua EK Deck Al 8J
Blue, Brussels Lighl EC Gray, Oxford EP
Blue, Medium ES Green, Gray AB BK GA
Brown, Dark AD Green, Moss EN HD
Brown, Light AC Ivory EM
Fawn HG Pink, Rose EVU
Gray, Beige GC Turquaise EV
Gray, Charcoal AL 8z GF HA White EH
Gray, Dark G8 Yellaw, Pastel EG
The double asterisk (**) denotes a painted part. Suffix to be applied following the part number.

© 1965 and 1968 by Teletype Corporation,
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Printed in U.S.A,
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SECTION 574-227-800TC

181241 ¥ ® 52532

7002-\\¢
]8<6] ]50966

] /1”0]7
20T e

151415

N o
73— ip §
. "\\" 1
(Ref. Early Design) ©/ R ]82723/ \

(Later Design)

181241 \

301712

301706

182729
181241\
300340 p
/ P> = @igara
7 S’/ 181241
& =40 /
\ 2 P~

@® Peculiar to Send—Receive Set
@ Used with Rotary Dial

FIGURE 1. BASIC COMPONENTS
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112620 DN (Ref. 182500
} ' / See Fig. 5)

(Ref. 182723
See Fig. 1)

181631 (4 Lamps)
193438 (6 Lamps)

(See Figure 11
(See Figure 11 for Components)
for Components)

193434 w/switch .
182524 w/All Push Buttons

181632 (4 Button)
y 182524 (6 Button)
\ 150982

125015

/

i; a2

181243
?/125015
®

182577

\\181241

7002

182563

FIGURE 2, BASIC COMPONENTS (Continued)
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FUSE CHART '

Location | Fuse [Nameplate| Description Notes

162360] 185688 | .8A SL-BL '
182748 A
117176 185679 | .5ASL-BL |Used w/181879 Trnsf.
. Data Ser See Chart —

181848 B |[n77e| 185679 | .5A si-sL a Se 182182 o poo :
g 155755 ¢ [en3e] 185686 | 6.25A SL-BL i

129919 185684 | 4A SL-BL |RO Sets Only

192285
4 Longer Used)

181241
300340 \\ 5

See Chart
for Nameplate

151411 151416
151412

301759 (40-60 mf) |
182799 (20-30 mf)

181241 /?
7002
180904— 1 -7

14

\

—182796

301766

182750
See Fig. 16

151660
/

124177
— 3649
/

§

N Ref. 182700

182540 plus two 19
See Fig, 1) ® plus two 193476

strops make a 193472

FIGURE 3. BASIC COMPONENTS (Continued)
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182539

-
E\ﬁ 195614
> £

198529

182611 181241

(3/8 Amp.)
o

Supplied

2191
/ /3598
\0 = ~ -
© G@ 15363
151412 / \Qg/\
151335
151411 151416 ¢ \/Q\
151412 |
| 198528 178354
|
, 171536
181241~ j
7002 L~ A
182501
7 - »
150978 (1-1/8* long) 305454 198522 ?
181261 o

7002 ]

1445%0
(1-3/8" long)

(Ref. 182563/

See Fig. 2)

305688 w/195618 Jumper
Between Terminals | & 3
See Fig. 19

1SS 2, SECTION 574-227-800TC

91943

@\//ﬁ”

113442BR (2-1/2")

&

155750
155753
155755

181893

7002

/ 181241
n J——198521

177113

A
< 198515 ——
See Fig, 18

«e,

FIGURE 4. BASIC COMPONENTS (Continued)
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182621 ~

182725

@ 320408

@87993

182090 Touchtone & Card Dial Assembiy

(Ref. 182723
See Fig. 1)

182093 DC Card Dial Assembly

182494~

~~
182495

182092 Manual Touch Tone Dial Assembly

182727
(Early Design)

| 7002
181241

181240
@ .

-

181281
(Later Design)

H

.
L T—181282

g (Later Design)

182091 Rotary Dial Assembly

FIGURE 5.

Page 6

®182698 Cable
@ Not included in dial assembly
® Supplied w/182686

DIAL ASSEMBLIES
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182714 117176 (.5 Amp)

143613 @ 112485
\ /

®1g3524
182182

@/129919 (4 Amp)

¥
182182 @
®
&
i

§/181240 @ Supplied w. 182688

FIGURE 6. RECEIVE-ONLY LAMP AND KEY BRACKET

@ @ @ 182713 (Amber)
® — 182714 (White)
LN iy 195566 /143613
|4 1]
> i) ———143613— A 183524
05409 (Blue) () () é\ 301777 () ./
82713 (Amber) i g !
182714 (White) @ & @)
182715 (Red) '
182706 @ @ 182660 182658 !
. . g 301757 = ©
147209 =) /©
= ! 3598 :
‘ T\
@ 900%<*
/ #
305407 :
30776 182688
0096 —"_ &,
7002?&1,
181241 2191 ) 3640?f
[ 151734
... m’ 182707 114626/11 0183525 9
®©
301756 @ © 183526

®Supplied w/ 182488

FIGURE 7. PILOT PLATE ASSEMBLIES
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(Ref. 182536
See Fig. 3) \

———151660
S——124177

16970 EARLY DESIGN
2191
3598\ 7002
) ~
155755 D320412  rg2ess -
& & &\ T
155750 155752 155753 77 150710V
e 124177
L7 125015 =Gy
_ — 182793
Q\ ®
Oig2716 ‘
5
“
181822 PN :
:'“\\,i H 1
IS SO
~~e
- i = ] T~ -~ :x\,; i
. | i) 3
".’ \ A ",‘L :-_
e ! &) Tl e
f S~ A
Ll + - Tow
TN - oy F
Tl oy
(Ref. 182700 U L
See Fig. 1) e -
e
FIGURE 8. 182695 SELECTOR.

Page 8

181242

2Ry

183111

Ao\

\ 151442

181675

182630

" See Fig. 17

125205
ﬁ/

124177

PGk

~

(Ref. 182536
See Fig. 3)

@ 182696 Cable Assembly
@ Supplied w/182722

MAGNET DRIVER ASSEMBLY



1SS 2, SECTION 574-227-800TC
\mmzn 7/5 s
e, e
3 8177513 & \@\

125015

_—————d

| g / ‘ T /
CA7 [ b
| :L \\@ ||| (3144)
&\Nm; 75\750 B [ ® e ‘®
98738
j@‘ f /75750
125015 / \@“®

162441

179486

@
N—y/ 124
l g/ o
@/® 7002
J
|

128608 @187241

304999 ~__| ?//(9 7002
<>

J
‘ -7 6827 "

- 7002
209N ®Supplied w/6827
@ 3598 @Not part of 304995

3304996 Cable

FIGURE 9. 304995 LINE RELAY MOUNTING ASSEMBLY
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SECTION 574-227-800TC

182643
INSULATING SLEEVES 173716 (Crimp T pe)
'& &7 173941 (Solcer Tyoe)
S / /
320410
- 182644
PART NO. Length D_'”S'de
omerer PART NO COLOR
155750 /2" 3/32" : :
155751 1 1/8v 181828 W=-0O
155753 /2" 1/8" 320408 ‘2:22? WY
155754 /2" 1/16" / ! = w-P
155755 5/8" 11/64 181374 P 181 W-BR
181890 | e /16"
181891 21/2¢ 3/16"
181892 IR 9/64"
181893 11/2" 3/64" /
181894 2 3/64" 182644
181895 3/8" 9/64" 182644
182643 PART NO. COLOR
180877 W-R
180880 W-G
TOMPERS 180884 W-5
192007
Part No. | Length | Color Terminal 182726 /
151819 | 3" | Black | 320410 &
193476 | 2-3/4" | Black | 182643 TB9644
1y 320418
gj PART NO. COLOR
Supplied w/182732 and 182733 182781 W-R

320408 - Used with #2 or 4 Screw S~
320411 - Used with #6 or 8 Screw ;ﬂ
////

~

=

&P ———1320418 145321

182732 (Plug)
182733 (Receptacle)

‘%‘9

182510

182536

<

153631 301745 182645

FIGURE 10, CABLE COMPONENTS

Page 10



ISS 2, SECTION 574-227-800TC

KEY ASSEMBLY PART LOCATION TABLE
ASSEMBLY NO. 182580 182581 182582 182583 | 182584 182536 | 182587 182588 || 182589
A Plunger 182559 182559 182667 | 182667 182667 | 182667 182667 || 182559
Switch 182561 182562 182664 | 182562 182562 182664 182562 |} 182562
p 8 Plunger 182559 182667 182559 182667 | 182667 182663 | 182667 182667 || 182559

o Switch 182560 182562 182562 182562 | 182562 182664 182562 182562 |
S c Plunger 182559 182667 182559 182667 | 182559 182667 | 182667 182559 '| 182559

1 Switch 182561 , 182562 182664 | 182562 182562 | 182664
T b Plunger 182559 182667 182559 182667 | 182559 182667 | 182667 182559 | 182559
i Switch 182562 181638 182562 182664 | 182562 182664 182562 182562 | 182562
O £ Plunger 182559 182667 182559 182667 | 182559 182667 182667 182559 | 182559
N Switch 182562 182562 182561 182562 | 182562 182664 | 182664 182562 | 182562
F Plunger 182559 182559 182663 | 182559 182663 182663 182559 182559
Switch 182561 182562 182561 182562 182561 182561 182562
Plunger Spring 182554 182554 182554 182554 | 182554 182554 | 182554 182554 182554
Lockout 182556 182556 182556 | 182556
Latch Bar 182555 182666 308536 301769 | 182666
Latch Spring 182535 182535 182535 182535 182535
Bracket 182557 181637 182557 182557 | 182557 182557 | 182557 182557 182557
181637

182558

\\

182556

182553

107116

182561 @g/ 182533 }% / 182559
7 _ 2 182664 3“

FIGURE 11. KEY ASSEMBLIES

Page 11



SECTION 574-227-800TC

®® 181289

e

Q/(D@ 181288

@ 181906**
\

®181292

Supplied w/ 182620

|
{ ;W
|
1
.

g@\

\‘.81 241

\é82686

el
® 320408

Touch Tone Dial - Part of 193487 (with dial)

@182500

S|

181240/@

J00g —— 27 181281

Specification 501565

**Refer to page 1 for finish suffix

® Supplies w. 182686
@ Peculiar to 193487

@ Peculiar to. 193489

Rotary Dial - Part of 195926 (less dial) and 193489 (with dial)

FIGURE 12,

Page 12

®Part of 195926 and 193489
® Part of 193487

DIAL MODIFICATIONS




®181292

@® 181908**

1SS 2, SECTION 574-227-8007C

@ ®181287

® 181288

~N
®©® 181289

/

® (182494

Aaaaaan I

\
®® 182495

199311

®182622

124 s
18IZA oot 182723

See Fig. 1)

@182621

182725 %
N <

124177

NG

® 320408

87993\3

DC Card Dial - Part of 195924 (less dial) and 193486 1with dial)

FIGURE 13.

Touch tone and Card Dial - Part of 195927 {less dial) and
193488 (with dial) .
Specification 501565

**Refer to page 1 for finish suffix
@ Supplied w 182686

@ Peculiar to 193488

@ Peculiar to 193486

@ Part of 195924 and 193486

@ Part of 195921 and 193488

DIAL MODIFICATIONS (Continued)

Page 13



SECTION 574-227-800TC

Fuse and Namplate Chart

Location| Fuse |Nameplate] Description Notes

A [162360] 185688 |8/10 A SL-BL [Used w/181879 Trnsf.
B | 117176] 185679 | 1/2A SL-BL |Used w/181879 Trmsf.
c 185678 |3/8 A SL-BL

s (Ref. 182704 CT)
[T
I

See Fig. 3)
@
i

SO
. \ \\(
-~ T See Chart

P for Nameplate

See Chart
for Fuse

’ \_____________\

P

(Ref. 182710 182182
S~al See Fig. 3)

-~ PLANY

’

181241

~———(Ref. 181879 (50-60 Hz)
See Fig. 3)

181374 =

(Ref. 182700
See Fig, 1)

p R |

PR
'w‘-

Specification 504235

FIGURE 14, 199409 MODIFICATION KIT TO PROVIDE FUSING IN THE
PRIMARY OF THE CALL CONTROL LOW VOLTAGE TRANSFORMER

Page 14




155 2, SECTION 574-227-800TC

C?182714

E)

7
%

142159

FACE PLATE
— (@) 182648
®3l9265 / (G 182644
®@185677
(®181242
_ |oisi24
7002
D1g1241
(@
&6

D121243
O121245

®7002 /

D151241

_—®320418
=

Specification 50,4665
® Peculiar to 319274
@ Peculiar to 320489

@ 319263 Cable Assembly,
Supplied w."320487

FIGURE 15, 319274 AND 320489 MODIFICATION KITS TO ADD ALARM
LAMPS WITH RELEASE SWITCHES

Page 15



SECTION 574-227-800TC

[N

R7 |
o[k 1
atla
,
H ”
9]
CR2
(R0 ]
\L

ju

&6

T~

@ o 144495

Page 16

182743

FIGURE 16.

182775

Transistor

FIGURE 17,

Reference Port Total Description
Designation Numbers Qty
R1 182751 1 Resistor 3.6K Ohm
R2 182752 1 43K Ohm
R3 129852 1 2.2K Ohm
R4 137603 1 510 Ohm
R5 182753 1 130 Ohm
R6 182766 1 160 Ohm
R7 118186 1 5.6K Ohm
Cl 182746 i Capacitor 5 MFD, 200
C2, C3 182747 2 SOMFD, 10
Cc4 182792 1 1IMFD, 200
Cc5- 182749 1 IMFD, 200
Ccé 182748 1 100MFD, 8
c7 195239 1 10MFD, 35
CRI1 182767 1 Diode, 400A
Ql 182744 1 Transistor (WECO 126)
Q2 182745 1 Transistor (WECO 16A)
Ti 182754 1 Transformer, 2564B
_T2 182755 1 Transformer, 2564 AB
182750 CIRCUIT CARD ASSEMBLY

R1 182779 1 Resistar 420 Ohm

R2 181669 1 330 Ohm

R3 182778 1 0.82 Ohm

R4 182773 1 Potentiometer

R5 181717 1 Resistor § Ohm

R6 182770 1 270 Ohm

R7 182772 1 14 Ohm

R8 182627 1 390 Ohm

R9 182776 1 150 Ohm

R10 182777 1 680 Ohm

CR1 &2 182520 2 Diode-1N3193

CR3 &4 181619 2 Diode-1N482

CR5 178844 1 Varistor-100A

CR6 199442 1 Diode-1N270

ZD1 182774 ] Diode, Zener 4.7V

Cl 182628 1 Capacitor, 10MFD

Ql 181671 1 Transistor 2N 1377

182630 CIRCUIT CARD ASSEMBLY




o1
& RI0 I
Bl
o[ RIl_]
(02)
R16
CR6
-
ZD1

198514

&

~ Transistor
_- 144495

&S

FIGURE 18.

1SS 2, SECTION 574-227-800TC

Refe:renc.e Part Total Description
Designation Numbers | Gty

R1 182797 1 Resistor 135 Ohm

R2 181669 1 330 Ohm  2.5wW
R3 182627 1 390 Ohm 4w
R4 182778 1 .82 Ohm  2.5W
R5 182775 1 Rheostat 3 Ohm 5W
R6 181717 1 Resistor 8 Ohm 5w
R7 182770 1 270 Ohm 4W
R8 182772 1 14 Ohm 10w
R? 182776 1 150 Chm

R10 181664 1 1 K Ohm w
R11 137438 1 100 Ohm

R12 137441 1 1200 Ohm

RI3 & 16 137444 2 8200 Ohm

R14 137440 1 1 K Ohm

R15 118724 1 220 Ohm

C1 182628 1 Capacitor - 10MFD

C2 181665 1 Capacitor - 100MFD

CR1 178844 1 Varistor - 100 AMP

CR2, 3,6,7 &8 181619 5 Diode - 1N482

CR4, 5 182520 2 Diode - 1N3193

Gl 181671 1 Transistor 2N 1377

C2&3 182505 2 Transistor - 2N 1303

C4 181625 1 Transistor - 2N1302

D1 182774 1 Diode, Zener -4.7V

198515 CIRCUIT CARD ASSEMBLY

Page 17



SECTION 574-227-800TC

Part
Number

181895

181905**
181906**
181907 **
181908**
182090

182091
182092

182093
182162
182182
182284
182494
182495
182500
182501
182502
182503
182505
182510
182520
182523
182524
182527
182529
182532
182533
182534
182535
182536

182539

182540
182553
182554
182555
182556
182557
182558
182559
182560
182561
182562
182563
182564
182565
182566
182569
182571
182576
182577
182580
182581
182582
182583
182584
182586
182587
182588
182589
182611
182615
182619

Page 20

Description and
Page Number

Sleeve, 9/64 1D x 3/8" Lg
Insulating 10

Faceplate 13

Faceplate 12

Faceplate 12

Faceplate 13

Dial Assembly, Touch Tone &
Card 6

Dial Assembly, Rotary 6
Dial Assembly, Manual Touch
Tone 6

Dial Assembly, DC Card 6
Post 5

Holder, Fuse 4, 7, 14
Insulator, .015" Thk 8
Card Set, Index 6,13

Card Set, Dialing 6,13
Dial, Rotary 3, 6, 12
Capacitor, 1,500 MFD 5,8
Nut, #14 Speed 2

Ringer w/Terminals 2
Transistor 17,18

Cord, Power 10

Rectifier 16,17

Clamp, 1-3/8" ID Mounting 8
Button Assembly 3

Screw, 4-40 Shoulder 3
Lamp, 10V 3

Filter 2,12

Screw, 6-32 x 5/16 Rd 11
Screw, 4-40 Spl 11

Spring 11

Connector, 15 Pt Circuti Card
4,5,8,10

Connector, 15 Pt Receptacle
Type 4,5

Connector, 15 Pt Plug Type 4
Plate, Base 11

Spring, Compression 11
Bar, Latch 11

Lockout 11

Bracket 11

Frame 11

Plunger 11

Contact Assembly 11
Contact Assembly 11
Contact Assembly 11

Plate w/Bracket 3,5
Bracket 11

Bracket 3

Bracket, Left 3

Clamp 5

Screw, 6-40 Shoulder 3
Bracket, Right 3

Bracket 3

Key Assembly 11

Key Assembly 11

Key Assembly 11

Key Assembly 11

Key Assembly 11

Key Assembly 11

Key Assembly 11

Key Assembly 11

Key Assembly 11

Fuse, 1-3/8 Amp 5

Pod 5

Screw, 6-40 Shoulder 2

Part
Number

182620
182621
182622
182627
182628
182630
182643
182644
182645

182646
182648

182649

182658
182660
182661
182662
182663
182664
182666
182667
182669
182686

182688
182695

182696
182698
182700
182703
182704
182706
182707
182708
182709
182710
182711
182713
182714
182715
182716
182717
182718
182719
182720
182721
182722
182723
182724
182725
182726
182727
182728
182729
182731
182732
182733
182743
182744
182745
182746
182747
182748
182749

NUMERICAL INDEX (Continued)

Description and
Page Number

Dial, Touch Tone 6,12

Dial, Touch Tone & Card 6,13
Dial, DC Card 6,13

Resistor, 390 Ohm 16,17
Capacitor, 10 MFD 16,17
Card, Circuit 1,8,16
Terminal, Plug Type 4,8,9,10
Terminal, Receptacle Type 10,15
Connector, 9 Pt Receptacle Type
10

Connector, 9 Pt Plug Type 18
Connector, 12 Pt Receptacle
Type 15

Connector, 6 Pt Receptacle
Type 18

Socket, Lamp 7

Switch, Pushbutton 7

Holder, Fuse 5

Receiver 11

Plunger 11

Contact Assembly 11

Bar, Latch 11

Plunger 11

Relay, Power 2

Resistor Assembly, 50,000 Ohm
6,12,13

Switch, Turn Bution 7

Driver Assembly, Selector Magnet
1,8

Cable Assembly 8

Cable w/Terminal 6

plate, Base 2,4,8,14

Bracket 8

Bracket 4,14

Plate, Pilot 7

Bracket, Pilot 7

Bracket, Left 2

Bracket, Right 2,12

Bracket, Upper 4,14

Brocket, Lower 4

Cap, Amber Lens 7

Cap, White Lens 7,15

Cap, Red Lens 7

Connector, 9 Pt Plug Type 8
Board, Termina! 3

Buzzer, 10V AC 2

Bracket, Guide 4
Bracket,Dial 6,12

Bracket 2

Transformer w/Terminals 8
Bracket 2,3,6,13

Plate, Dial 6,13

Plate, Tone Dialer 6,13
Terminal, Receptacle Type 10
Bracket, Left 6

Bracket, Right 6

Link, Ringer 2

Post 4,8

Connector, 50 Pt Plug 10
Connector, 50 Pt Receptacle 10
Card, Circuit 16

Transistor 16

Transistor 16

Capacitor, 5 MFD 16
Capacitor, 60 MFD 16
Capacitor, 100 MFD 16
Capacitor, 1 MFD 16

Part
Number

182750
182751
182752
182753
182754
182755
182761
182765
182766
182767
182768
182769
182770
182772
182773
182774
182775
182776
182777
182778
182779
182781
182789
182791
182792
182793
182795
182796
182797
182799
183111
183141
183524
183525
183526
185677
185678
185679
185684
185686
185688
186059
192007
192285
193434
193438
193472
193476
193486
193487
193488
193489
195239
195566
195614
195618
195921
195924
195926
195927
197054
198019
198514
198515
198517
198518
198519

Description and
Page Number

Card, Amplifier Circuit 1,4,16
Resistor, 3,6K Ohm 16
Resistor, 43K Ohm 16
Resistor, 130 Ohm 16
Transformer 16
Transformer 16
Capacitor, 0.5 MFD 2
Plate, Volume Control 6
Resistor, 160 Ohm 16
Diode 16
Bracket, Fuse 4
Block 7
Resistor, 270 Ohm 16,17,18
Resistor, 14 Ohm 16,17
Potentiometer 16
Diode 16,17
Card, Circuit 16,17
Resistor, 150 Ohm 16,17
Resistor, 680 Ohm 16
Resistor, .82 Ohm 16,17
Resistor, 420 Ohm 16
Jumper, 2-3/4" White-Red 10
Resistor, 200 Ohm 6,12,13
Bracket 7
Capacitor, 1 MFD 16
Plate, Heat Sink 8
Switch, DP-DT 7
insulator, .032" Thk 4
Resistor, 125 Ohm 17
Capacitor, ,20 -.30 MFD 4
Label 8
Holder, Card 13
Button, Turn 7
Washer, Flat 7
Ring, Retaining 7
Terminal, Receptacle Type 15
Plate, Identification 5,14
Plate, Identification 4,7,14
Plate, ldentification 4,7
Plate, Identification 4
Plate, Identification 4,14
Terminal 8
Terminal, Tab Type 10
Bracket, Receptacle 4
Button Assembly 3
Strip, Lamp 3
Plug w/Straps 4
Jumper, 2-3/4" Black 4,10
Modification Kit 13
Modification Kit 12
Modification Kit 13
Medification Kit 12
Capacitor, 10 MFD 16
Cap, Blue Lens 7
Pin, Key 4,5
Jumper, 5-1/4" White-Purple 18
Modification Kit 13
Modification Kit 13
Modification Kit 12
Modification Kit 13
Jumper, 3" Black 14
Lamp, 6V 15
Card, Circuit 17
Card, Circuit 1,5,17
Bracket 5
Bushing, Insulating 5,8
Insulator 5

**Refer to page 1 for finish suffix



1SS 2, SECTION 574-227-800TC

NUMERICAL INDEX (Continued)

Part Description and Part Description and : Part Description and
Number Page Number Number Page Number Number Page Number
198520  Insulator, .062" Thk 5 301757  Switch, Illuminated Pushbutton 7 305453  Transformer w/Terminals 5
198521  Bracket 5 301759  Capacitor, .40-.60 MFD 4 305454  Transformer 5
198522 Clip, Spring 5 301766 Resistor, 270 Ohm 4 305688 Card, Circuit 1,5,8
198528 Bracket 5 301769 Bar, Latch 11 308536  Geor Set, 100 WPM 11
198529  Strip, Terminal 5 301777 Lamp, 14V 7 319263  Cable Assembly 15
199311 Insulator 6,13 301778 Resistor, 75 Ohm 7 319264  Switch 15
199397 Bracket, Fuse 4,14 304661 Card, Circuit 18 319265 Bracket 15
199409  Modification Kit 1,14 304992  Bushing, Blocking 3 319267  Plate, Identification 15
199442  Diode 16 304995  Mounting Assembly, Line Relay 1,9 319274  Modification Kit 1,15
300340  Bushing 2,4 304996  Cable 9 319269  Cable Assembly 15
301706  Plate, Mounting 2 304997  Relay, Line Mercury 9 320408  Terminal,Spade Type 6,10,12,13
301712  Ringer 2 304998  Plate, Relay Mounting 9 320410  Terminal, Spode Type 10
301721  Resistor, 5,000 Ohm 6 304999  Bracket 9 320411  Terminal, Spade Type 10
301743  Dial, Touch Tone 6 305084  Bracket 9 320412  Terminal, Spade Type 8
301745 Diode 10 305407 Plate, Pilot 7 320418 Terminal, Ring Type 10,15
301756 Plate, Pilot 7 305409  Cop, Blue Lens 7 320489  Modification Kit 1,15

Page 21
21 Pages



TELETYPE CORPORATION
Skokie, Illinois, U.S.A.

SECTION 574-228-800TC
Issue 3, June 1969

35 AUTOMATIC SEND-RECEIVE CABINET (LAAC) - ASR

PARTS
FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE
1 Upper Cover 2 14  Modification Kits to Provide
2 Lower Cover 3 Shelves for Tape Winders and
3  Pedestal and Mounting Rack 4 Unwinders 15
4 Frame and Mounting Brackets 5 15 307228** Modification Kit to
5 Control Panels 6 Add Offset Copyholder 16
6  Control Panels (Continued) 7 16 195833** and 198177%*
7 Control Panels and Components 8 Modification Kits to Provide
8 Control Panel Components 9 Housing for the Auxiliary
9  Face Plates 10 Reperforator 17
10 Lamp Bracket and Line Guide 17 Cover Plates and Tape Chutes 18
Assemblies 11 18  312411** Keyset Switch
1l Paper Handling and Directory Assembly 19
Holder Mcdification Kits 12 19  Module Mounting Facilities 19
12 301677** Telephone Assembly 13 20 329018 Bubble Assembly 20
13 Speaker, Signal Bell and 21 Faceplates 20
Hand Held Receiver 14
PAINT FINISH COLOR CODE CHART
(For parts and assemblies requiring @ paint finish)
Finish Suffix Finish Suffix
COLOR Wrinkle| Smooth |Textured Smooth COLOR Wrinkle} Smooth {Textured Smooth
Finish | Finish | Vinyl | Vinyl Finish | Finish | Vinyl | Vinyl
Aluminum FA Gray, Dark Metallic BW
Aqua, Light HK | Gray, Federal BV GG
Beige ET Gray, Light EJ HB
Beige, Light EL HC | Gray, Light Olive EW GE HF
Beige, Rose ER Gray, Maritime
BIOCk . AA GK Englne. . BY
Black, High Gloss BA Gray, Maritime
. Deck Al BJ
‘ Black, Semi Gloss BB Gray, Medium 8S
Blue, Aqua EK Gray, Oxford EP
Blue, Brussels Light EC Y AB BK GA
Blue, Medium ES Green, Gray
Brown, Dark AD Green, Moss EN HD
Brown, Light AC : lvory EM HJ
Brown, Mahogany EQ Pink, Rose EU
Fawn HG | Red, Cherry EF
Gray, Beige GC Turquoise EvV
Gray, Charcoal AL BZ GF HA | White EH
Gray, Dark GB Yellow, Pastel EG
Gray, Dark Covert FC HE
The double asterisk (**) denotes a painted part. Suffix to be applied following the part number.

©1965 and 1968 by Teletype Corporation.

All rights reserved.
Printed in U.S.A.
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SECTION 574-228-800TC

321094**
- N/

®--.

@Qe

7002 I 192067
29 3}93 / See Note:

o
s

'2034
305058, 306670 to 306685

@ 192069
@{Q\u&w g@/

2669

— H
178707 ?’ 101633 @t\-_g.>\
70720 ‘;,\\'92267 §§2];<:oz 172068
—
160664 \153537
194966
192149
&\
7002 i S22
2191 b -
3598 —o
Note:

Bubble Assembly Used for
Single Sheet Insertion. See Fig. 19.

**Refer to page 1 for finish suffix.

FIGURE 1, UPPER COVER
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1SS 3, SECTION 574-228-800TC

A
/ ~—
//

% 92274 ——3

L 199343%+
<>—1155%4

‘ __—198163**
7002 —_
192089** 29—
- 15163 —F
192253 192278 (Right)
® 192279 (Left) ‘
e

192276

192090
192258 —
,© st \ 2191 0’.@«
. CAT | O~1s1631—
199342 AN J—192165 7002

29N

/1 94904
- 3646

3/124612

®— 112626

@ ——2669
e S 194983
[ NAME PLATES | P
Nomenclature | ®Old Style |[@New Style ﬂ/lsms
Teletype Corporation| 199250 199256 . T

bl Lo 1o | loes s Coe i e e
Western Union 199275 199272 .. P
- **Refer to poge 1 for finish suffix

FIGURE 2. LOWER COVER
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SECTION 574-228-800TC

192282 301801 19492
\ )~ 151575 o o) 11990\4\\ 194920
/70720 > ! 9491 3 191633
}19904 / 105029 70720~ / 74807 151534
(Optional) ‘@@
T 194921 N ~ 301770 @ =
180798 194912 ﬁ
so1800 194902 194919

$—122476

197028
& 192273

51575
105029 (OptiOnQI) ~

o \ g
194912 g

@ "
~— © 124611
: o, B
%274 ]8\
3 128913 ~ ‘949°€ \\»

116793 s
ST

&
I T~117535
T~194984

X T~305725
144778

192227%+

@
@ - \
153442\
: ,}y \153017\5

192137** (X=31")
192138** (X=35")

T~ 192056

(@ ——— 192054

]
| 2846

72449

[

g /74567

192074
54409 153442
1 N ﬁﬁzw;

192245+%*
103092

**Refer to page 1 for finish suffix.

FIGURE 3. PEDESTAL AND MOUNTING RACK
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194987
\ 119421
194911
&:(Ta ©-. -
3646
192281 119421
3/“6.
192182 '
192085\ 192084 Ooug
151549 \ oty
192086 =

]

]

[} oy

.?
192082 /@
& [}
N D
192106
192166/% 194987 119421 /
,5/194911
3646
c@ /
/@e.o
/119421
192281 194987
a/mzn

(Ref. 192227**
See Fig. 3)

pp—— T 2

c

FIGURE 4.

FRAME AND MOUNTING BRACKETS

Poge 5



SECTION 574-228-800TC

199353*%*

199358 301670%*

AN

199359%*

301740%* 328183%*

/192202**

**Refer to page 1 for finish suffix

FIGURE 5. CONTROL PANELS
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2 03..
s

193430**

102994

82730\9/
**Refer to page | for finish suffix

FIGURE 6. CONTROL PANELS (Continued)
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327608**

326615**

326616

197081

147209(N.O.)
182660 (N.C.)

@ 326617 (N.O. and N.C.)

b ap
3598 121243 (1.D. 3/16) @

n 121245 (1.D. 5/16)

7 Y3640 ! 121246 (1.D. 3/8)

% @/ 107084
\ 182645 o o0
151734 { % 199448
P ]8/5677 \Egmx (1/4" Long)
Q3 5

148157

182769 1071 16

181242 (5/16" Long)

326620**
165168 308437

182647

182539
™~

328183**

192177
&‘%20408 199418
/ \ 7002
a7 2191—’%
3598 **Refer to page 1 for finish suffix.

FIGURE 7. CONTROL PANELS AND COMPONENTS
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: 191 ~
W 2,91____32? 2191~ 1j?019 197P19 <
3598 — 111713 —
¢ 7002
301736 ‘98527 193425 3s98” 193427 1713 % \ AT
{ A} AN
\ 6273
' - \ ) \
E &
148157. Supphed X ~‘\ ’
\ /148157 2‘9‘/ ——3598 2‘9‘/ ’ Y\
A 359

m// \ 182653

- \\ \‘ 193434 (w/Switch)
3 107084 182524 (w/o Switch) 182529 (10
— @ 178839 @ Supplied 195844 (6V

Supplied w/ 182683 ; Cy
_—161 9] \ : S
/ : Q 193438—_
2
N 2y —_

182684——
98253 ("A" = 3.250)

28777 (“A" 3.875) Supplied

182683
Supplied —~
w,/ 182640 and
147209
182556 R\ 4
182713 (Amber) -
182714 (White) //_// ~)
182715 (Red -~
182359
182667
147209 (
182660 (N c
328797
87636 —
90791 182554

f 192014 (50 p.)
103160
N~

155753 (1/8" ID)
155754 (1/16" ID)
155755 (11/64" IDf™~ __

320418 I

e 181894\/ s 4’}5 )
320410\4” N . \ <o |
2l S //\142292 182562\ ﬁ

181638

FIGURE 8. CONTROL PANEL COMPONENTS
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Q/ 198654
3 / 181922**
\ \
7002 ® ~

”%49/b 194819

181288 /
@ !

**Refer to page 1 for finish suffix.

FIGURE 9. FACEPLATES
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i

192252 199349

192212

! 18%

Py
_@'\\151630
2191

y 7002
2/1 99323

192248 Lamp Bracket Assembly 199347 Lamp Bracket Assembly

e
199324 — /
-7 153839
¥ I 219
,83252/0 / 199318

L 94712
=
|
199335
\ | 130697
364OI
\ | $ = 153021
| B )
153020 '
! .
|
| ,;é} / 192!91/@ : 153022
L& | 151442 !
| 10me : G,&
192192 EY N s
107116
183252
Line Guide (Old Style) Line Guide (New Style)

@ Not part of 192248 or 199347

FIGURE 10. LAMP BRACKET AND LINE GUIDE ASSEMBLIES
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165255
ﬁ Ref. Pedestal
& (Rear View - Right Side)
3646: & \\\\\\\
44048 T A N

194822

194914 Modification Kit to Provide
Directory Holder

Ref. Lower Cover
(Rear View) @ N ‘5/3833
}°°2
" \@@
/
2191 ;w
151658

o< 7002
0\ 2191
3598

153926 Modification Kit to Provide Rear Paper Guide for Sprocket Feed Units

]92zé{;t”"//’/”/’/’///’

Replaced By 195839 #*

192262%*

192259**

151618—

102755

195839**

192260%* Modificotion Kit to Provide Paper Supply and Accumulating Shelf

= 192264**

m/ 153842

Ref. Pedestal
(Rear View)

151658

**Refer to page 1 for finish suffix.

FIGURE 11.
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PAPER HANDLING AND DIRECTORY HOLDER MODIFICATION KITS
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301744%+

/3017110

301733 ”965\‘

0]
__— 98832 /® 80508

0]
| = 3640 0)
o® @/ 3640
283954 o
ﬂ/ 74966

. Qa3

~ Ogysas

D726

> =27
®10]786/ %/119717

o 82548/ Q‘g < 990033
Oopo33— == /® 82548

®119717/%, = /81726
®81726/ \/101786
Dgrs4— D

82548

1
i
]
t
i
1
]
!
|
]
\ ]2]248/ Dg1726— 3 /®82547
Oig243 @ : / o) —_— SE G
320416 ! 151630 101786 = @/81726
| (0] /‘\2 0]
| 7002/2? © 82548/% Sy, Lo
301815 : __® supplied 90033 /®82548
\ ; w/301678 119717/% \ D 90033
e 1 /
; © gy 726 — S __Oneny
i
150089 : ®82547/§ ‘ /gsmé
! 1
. _Qgpsa7
. , ® =
Supplied
/301678

®© 301724 Contact Assembly
® Part of 301726 Cable Assembly

**Refer to page 1 for finish suffix.

FIGURE 12, 301677** TELEPHONE ASSEMBLY
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192263

182662

Ref. Pedestal

Specification 503135
195209 Modification Kit to Provide Hand Held Receiver

151577

/
3B
151564

_-151574

-

193478

194775 1CTo)

4703
x
gw 19345<

| ;
. 64 151567
125015

43954 - s 2191 192007
([l/ 151346

193480 Speaker Assembly 193451 Signal Bell Assembly

FIGURE 13. SPEAKER, SIGNAL BELL AND HAND HELD RECEIVER
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(Ref. 192227++
See Fig. 3)

199924 Modification Kit to Provide Shelf for Tape Winder

(Ref. 192074
See Fig. 3)

199934 Modification Kit to Provide Shelf for Tape Winder

(Ref. 192227 **
See Fig. 3)

. /

(Ref. Lower Cover
See Fig. 2)

199918 Modification Kit to Provide Two Shelves for Tape Winders

(Ref. 192074
See Fig. 3)

199938 Modification Kit to Provide Shelf for Unwinder

**Refer to poge 1 for finish suffix

FIGURE 14.

MCDIFICATION KITS TO PROVIDE

SHELVES FOR TAPE WINDERS AND UNWINDERS
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307226**

R
RS s

T o

/// \\;:<§§

(Ref. Lower Cover
See Fig. 2)

®3640

- cuﬁ)
80778
é/ 153021
1 83258 1 83256
1 94981

FIGURE 15. 307228** MODIFICATION KIT TO ADD OFFSET COPYHOLDER

151 685

Page 16

194970**

EARLY DESIGN

194969**

\

;7YGR§\

(Ref. Lower Cover

See Fig. 2) 2669/®
112626

Specification 503895

**Refer to page 1 for finish suffix.
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198169**

S
74807~ 1 =
/ 4‘1 /
// (Ref. Lower Cover
301804 ‘% See Fig. 2) 198]58/
\ ‘7002
N\ 2191

151442

D198112% ©198113%

@ Peculiar to 195833**, for use with
Two Shaft Transmitter Distributor.

@ Peculiar to 198177**, for use with
Single Contact Transmitter Distributor,

**Refer to page 1 for finish suffix.

FIGURE 16, 195833** AND 198177** MODIFICATION KITS TO PROVIDE HOUSING
FOR THE AUXILIARY REPERFORATOR
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198176

o .
AN

— 192274 194987

198161**

**Refer to page 1 for finish suffix,

FIGURE 17. COVER PLATES AND TAPE CHUTES
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171559

312422

U\Essm (3/321.D.)
155751 (1/8 1.D.)

é 3199
—

il

R
®182540 /
®182643

151630\3

1SS 3, SECTION 574-228-800TC

TT—312424

3199294 —

i OPart of 312423 Cable Assembly
ﬂ/|51442 @Not Supplied w/312411**

FIGURE 18. 312411** KEYSET SWITCH ASSEMBLY

328 1\80*’
//\/
\ //
\\\

:

FIGURE 19. MODULE

$— 165255
—a

3646
& 44048
\
165/103 /328181""
L)
192274 ﬁ
* @E
=g 153017

**Refer to page 1 for finish suffix.

MOUNTING FACILITIES
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328962

328949

3599
@/ ©329025

Jop

U |
110743
110743 — -2034 ;
3599— g ®7002~_
®2191—__
Not part of 329018
328963 ©Not part o ©35%8—_ghy

FIGURE 20, 329018 BUBBLE ASSEMBLY

327591**

328189**

**Refer to page 1 for finish suffix.

FIGURE 21. FACEPLATES
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Part
Number

247M
1028
n22
1170
1263

219
2449
2669
2846
3438
3598

3599

Description and
Page Number

Coil, Mognet 14

Screw, 4-40 x 1/4 Fil 14
Screw, 8-32 x 9/32 Flat 4
Screw, 6-32 x 5/16 Flat 9
Screw, 6-32 x 1/4 Fil 19
Washer, Flat 2,20

Washer, Lock 2,3,4,8,9,
11t0 15,17 to 20

Washer, Lock 4

Nut, 6-32 Hex 9

Washer, Lock 2,3,4,5,16,17
Washer, Flat 4

Washer, Flat 4,14

Nut, 6-40 Hex 2,4,8,9,11,12,
13,17 to 20

Nut, 4-40 Hex 2,20

Nut, 6-40 Hex 15

Washer, Lock 8,11,13,14,16,18
Washer, Lock 3,4,5,12,14,18,19
Spring 14

Screw, 6-32 x 11/32 Hex 11
Nut, 6-32 Hex 3

Nut, 3/8-32 Hex 5

Washer, Flat 2,3,4,8 to 15,17 to 20
Plate, Nut 12

Screw, 10-32 x3/8 Rd 16
Washer, Flat 17

Washer, Flat 5

Washer, Flat 9

Plate, Clamp 13

Bell 14

Washer, Flat 12,19

Serew, 2-56 x 3/16 Flat 9
Washer, Flat 15

Screw, 8-32 x 3/8 Fil 14
Washer, Flat 17

Screw, 10-32 Shoulder 2,4
Screw, 1/4-20 x 33/64 Hex 4
Nut, 10-32 Shoulder 2,4,5,17
Bushing, Insulating 13

Nut, 10-32 Hex 4

Spring 13

Screw, 6-40 x 9/16 Rd 14
Screw, 6-40 Spl 12

Screw, 4-40 x 25/32 Fil 13
Terminal 13

Insulator, .094" Thk 13
Insulator, .062" Thk 13
Screw, 10-32 Shoulder 7
Bushing, Insulating 13
Washer, Flat 16

Washer, Flat 12

Screw, 2-56 x 3/16 Rd 9
Spring 2

Stiffener 13

Washer, Lock ¢

Washer, Lock 8

Washer, Flat 11

Screw, 4-40 Shoulder 9
Washer, Lock 19

Washer, Flat 4

Screw, 4-40 x 11/16 Fil 13
Connector, 2 Pt Plug 11
Washer, Flat 2,4

Spring, Contact 13

Screw, 6-40 x 7/16 Flat 12
Washer, Flat 7

NUMERICAL INDEX

Part
Number

103092
103160
105029
107084
107116
110434
110435
110743
111017
111713
112626
113444R
115590
115594
116793
117535
117608
118384
119421
119649
119651
119717
119904
121243
121245
121246
121248
122476
124611
124612
125015
125126
125802
128913
139697
142159
142292
142352
144778
147209
148157
150040
150089
150432
150966
151152
151346
151415
151416
151442
151534
151540
151549
151564
151565
151567
151574
151575
151577
151579
151606
151618
151630

151631
151632
151657

Description and
Page Number

Connector, Cord 4

Jumper, 2-5/8" Black 9
Washer, Flat 4

Washer, Lock 8,9

Washer, Lock 8,9,11

Screw, 4-40 x 3/16 Fil 14,16
Nut, 4-40 Hex 14

Washer, Lock 2,13,20
Screw, 6-40 x 5/16 Fil 14
Screw, 2-56 x 5/32 Flat 9
Nut, 10-32 Hex 3,16
Jumper, 5-1/2" Red 9
Screw, 10-32 x 1/2 Oval 16
Nut, Speed 3

Washer, Lock 4

Washer, Flat 4

Nut, Speed 8

Lens, Clear Indicator Light 4
Washer, Flat 5

Ring, Retaining 10

Ring, Retaining 13

Spring, Contact 13

Spring 4

Clamp, 3/16 ID Cable 3,8
Clamp, 5/16 ID Cable 8,19
Clamp, 3/8 ID Cable 8
Clamp, 1/2 1D Cable 13
Screw, #6 Self-Tapping 4
Screw, 8-32 x 3/8 Hex 4
Screw, 8-32 x 1/2 Hex 3
Washer, Flat 14

Screw, 2-56 x 9/32 Fil 8
Washer, Flat 18

Screw, 8-32 Self-Tapping 4
Screw, 4-40 x 9/32 Fil 11
Bulb, 6V Lamp 9

Jumper, 1-1/2" Yellow 9
Foot, Mounting 12

Screw, #6 Self-Tapping 4
Switch, SP-ST Pushbutton 8,9
Knob, Gray 8,9

Screw, 6-40 x 5/8 Fil 12
Screw, 4-40 x 1/2 Fil 13
Washer, Flat 12

Insulator, Terminal Block 14
Screw, 4-40 x 3/16 Hex 13,18
Screw, 6-40 x 3/8 Fil 12,14
Block, Terminal 14

Nut, 6-40 Hex 14

Screw, 6-40 x 1/2 Hex 11,13,17,19
Screw, 10-32 Shoulder 3,4
Lamp, Holder 11

Post 5

Bracket 14

Bushing, Shoulder 14
Armature w/Claper 14
Grommet, Rubber 14

Arm, Stop 4

Screw, 6-40 Shoulder 14
Plate, Retaining 14

Screw, 10-32 x 1/4 Hex 19
Screw, 6-40 x 7/16 Fil 12
Screw, 6-40 x 1/4 Hex 11,13,
18,19

Screw, 6-40 x 5/16 Hex 3,4,18
Screw, 6-40 x 3/8 Hex 3,13
Screw, 6-40 x 1/4 Fil 2,12

Part
Number

151658
151685
151722
151723
151725
151734
151939
151982
152797 **
153017
153020
153021
153022
153442
153537
153830
153833
153839
153842
153926
154263
154409
154697
155750

155751
155753
155754
155755

158251
160664
160674
161912
165102
165103
165168
165255
171441
171559
172745
173716
178707
178839
180778
180798
181241

181242
181249

181287
181288
181289
181292
181638
181653
181894

181905**

thru

ISS 3, SECTION 574-228-800TC

Description and
Poge Number

Screw, 6-40 x 5/16 Fil 12
Screw, 4-40 x 5/16 Fil 16
Screw, 6-40 x 3/16 Hex 2,11
Screw, 10-32 x 3/8 Hex 19
Screw, 10-32 x 3/4 Fil 3
Screw, 4-40 x 3/8 Hex 8
Grommet, Rubber 19

Lamp, 6V Incandescent 11
Plate, Retaining 3

Nut, Speed 4,19

Guide, Line 11

Spring, Torsion 11,16
Bushing 11

Screw, 10-32x 1/2 Hex 4,5
Screw, 6-40 x 9/32 Hex 2,14
Guide, Rear 12

Bracket, Guide 12

Screw, 6-40 x 5/8 Hex 11
Clip, Paper Holder 12
Modification Kit 12
Bumper, Rubber 4

Plate 4

Grommet, Rubber 14
Sleeve, 3/32ID x 1/2" LG
Insulating 19

Sleeve, 1/8 1D x 1" Lg
Insulating 19

Sleeve, 1/81D x 1/2" Lg
Insulating 9

Sleeve, 1/16 ID x 1/2" Lg
Insulating 9

Sleeve, 11/64 ID x 5/8" Lg
Insulating 9

Plate, Mounting 19

Pin, Roll 2

Nut, 6-40 Shoulder 14
Switch, SP-ST ¢

Screw, 12-24 x 3/8 Rd 4
Screw, 12-24 x 5/8 Rd 19
Key 8

Screw, #8 Spt 12,19
Resistor, 560 Ohm 9

Lamp, 28V Incandescent 9,19
Bushing, .406 Lg 12
Terminal, Receptacle Type 8
Bumper, Rubber 2

Nut, 11/32-32 Hex ¢

Plate 16 A
Screw, 8-32 Self-Tapping 4
Screw w/Lockwasher, 6-40 x
1/4 Hex 8

Screw w/Lockwasher, 6-40 x
5/16 Hex 8

Screw w/Lockwasher, 6-40 x 1
Hex 17

Holder, Card 10

Label, White 10

Window, Plastic 10
Window, Plastic 10
Contact Assembly 9

Diode 19

Sleeve, 3/64 ID x 2" Lg
Insulating 9

181915** Faceplate 10
181921** Faceplate 10
**Refer to page 1 for finish suffix
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SECTION 574-228-800TC

NUMERICAL INDEX (Continued)

Part Description and Part Description and Part Description and

Number Page Number Number Page Number Number Poge Number

181922** Faceplate 10 192115  Pad, Upper Cover Front 2 193434  Button Assembly 9

182524  Button Assembly 9 192116** Cover, Form Slot 3 193438  Strip, Lamp 9

182526  Screw, 4-40 Spl 9 192137** Rack, Mounting 4 193451 Bell Assembly, Signal 14

182529  Lamp, 10V 9 192138** Rack, Mounting 4 193452  Cable w/Terminals 14

182533  Screw, 6-32 x5/16 Rd 9 192139 Lomp, 6V 11 193478  Speaker 14

182534  Screw, 6-40 Spl 9 192149  Plate, Latch 2 193480  Speaker Assembly 14

182535  Spring 9 192150  Bracket 4 194575  Post, Locating 15

182539  Connector, 15 Pt Receptacle Type 192155  Bracket, Right Front 5 194775  Spacer, .050" Thk 14
8,13 192158** Panel 4 194776  Screw, 6-32 Spl 14

182540  Connector, 15 Pt Plug Type 8,19 192163  Frome 5 194777  Bracket, Switch 9

182553 Plate, Base 9 192165 Spring, Detent 3 194778 Grille, Speoker 14

182554  Spring, Compression 9 192166  Bushing 5 194819  Clip, Spring 10

182556  Lockout 9 192177  Terminal, Receptacle Type 8 194822  Holder, Directory 12

182558  Frame 9 192178** Plate 6 194823  Plate, Nut 3

182559  Plunger 9 192179  Bracket, Mounting S5 194902  Bracket, Stop 4

182561 Contact Assembly 9 192182  Bracket, Mounting 5 194904  Hinge w/Pin 3

182562  Contact Assembly 9 192191  Knob 11 194905  Bracket, Hinge 4

182643  Terminal, Plug Type 8,11,13,19 192192 Bushing 11 194911  Washer, Lock 5,18

182644  Terminal, Receptacle Type 8 192193 Shaft 11 194912 Screw, 10-32 Shoulder 4

182645  Connector, 9 Pt Receptacle 192201** Plate, Cover 18 194913 Nut, 10-32 Acom 4
Type 8 192202** Plate w/Brackets 6 194914  Modification Kit 12

182647  Connector, 12 Pt Plug Type 8 192203  Window, Plastic 2 194919  Bracket, Latch 4

182648  Connector, 12 Pt Receptacle 192204** Chute, Tope 18 194920  Latch, Lower Cover 4
Type 8 192212 Bracket, Lamp 11 194921  Pin, Stop 4

182653  Knob 9 192227** Pedestal w/Pan 4,5,15,18 194965  Latch, Left Dome 2

182658  Socket, Lamp 9 192228 Bracket 18 194966  Latch, Right Dome 2

182660  Switch, Pushbutton 8,9 192229  Plate, Nut 18 194969** Copyholder 16

182662  Receiver 14 192230  Plate, Clamp 2 194970** Tray 16

182663  Plunger 9 192245** Container, Chad 4 194981  Shaft, Line Guide 16

182664  Contact Assembly 9 192248  Bracket Assembly, Lamp 11 194983  Retainer 3

182666  Bar, Latch 9 ' 192249** Shelf, Paper Box 12 194984  Screw, #6 x 1-1/2 Spl 4

182667  Plunger 9 192252 Coble Assembly 11 194985  Clamp 2

182683  Resistor, 50 Ohm 9 192253 Nut, #6 Speed 3 194987  Screw, 8-32 x 3/8 Hex 5,18

182684  Strop 9 192254  Screw, 6 x 3/4 Self-Topping 3 194988  Screw, 10-32Spl 3

182713  Cop, Amber Lens 9 192256  Hinge, Left 3 195209  Modification Kit 14

182714 Cop, White Lens 9 192259** Shelf, Paper 12 195629  Plate 2

182715  Cop, Red Lens 9 192260** Modification Kit 12 195833** Modification Kit 1,17

182760  Screw, 6-32 Spl 10 192261** Bracket, Bockstop 12 195839** Bracket, Backstop 12

182769  Block 8 192262** Plate, Deflector 12 195844  Lamp, 6V 9

183252 Post 11 192263  Holder, Hondset 14 195857** Cover 17

183256  Bushing 16 192264** Plate, Mounting 12 195860** Housing 17

183258  Handle, Copyholder 16 192266  Plate 2 195861  Extension, Foot 12

185677  Terminal, Receptacle Type 8 192267  Button 2 195871  Label 2

192006** Cover, Lower 3 192270 Bracket 4 195877 Nut, 9/16-27 Hex 4

192007  Terminal, Tab Type 8,14 192271  Plate, Nut 4 197028  Terminal 4

192012** Cover, Upper 2 192273  Nut, Speed 4 197081  Switch, 3 Positions 8

192014  Connector, 50 Pt Receptacle Type 9 192274  Screw, 8-32 Spl 3,4,5,18,19 197082 Bracket, Switch 9

192050  Screw, 10-32 Shoulder 17 192276  Hinge, Right 3 198019  Lamp, 6V 9

192054  Nut, 8-32 Shoulder 4 192278  Arm Right Counter Balance 3 198109  Spring 17

192056  Hoandle 4 192279 Arm, Left Counter Balance 3 198112** Plate 17

192067  Bubble 2 192280  Bracket, Mounting 5 198113** Plate 17

192068  Bracket, Right Pivot 2 192281  Bracket 5 198124** Plate, Cover 18

192069  Bracket, Left Pivot 2 192282  Plate, Nut 4,5,18 198156** Compartment, Tape 18

192070  Guide, Form 2 192286  Nut, Speed 3,11 198157  Post 18

192073  Window, Gloss 2 192287  Fastener, Pushbutton 4 198158  Indicator, Replace Tape 17

192074  Foot w/Nut 4,15 192288  Nut, #14 Speed 4 198159  Post 18

192081  Ring 5 192289  Screw, 1/4-14 Self-Tapping 4 198161** Plate, Cover 18

192082  Bushing 5 192290  Fud, Base 4 198162** Funnel, Tape 18

192083  Washer, Flat 5 192293 Pad, Lower Cover Side 3 198163** Fence, Bracket 3

192084  Bracket, Right Rear 5 192294  Pad, Troy 3 198164** Plate 6

192085  Bracket, Left Rear 5 192295  Pad, Upper Cover Side 2 198169** Dome 17

192086 Bracket, w/Stud 5 192296  Pad, Upper Cover Side 2 198176 Plate w/Studs 18

192088** Tray, Paper 3 192538  Plug, Button 8 198177** Modification Kit 1,17

192089** Fence, Paper 3 193179  Lomp, 28V 9 198246** Plate w/Studs 6

192090  Bracket 3 193426  Bracket, Right 9 198251** Panel 7

192103  Window, Plastic 2 193427 Bracket, Left 9 198253  Switch, Ratary 9

192106  Plate, Nut 5 193430** Penel 7 198286** Panel 7

*#Refer to page 1 for finish suffix
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NUMERICAL INDEX (Continued)

Part Description and Part Description and Part Description and
Number Page Number Number Page Number Number Page Number
198299  Label 2 199944  Shelf 15 306684  Guide, 8-1/2" Form 2
198413  Switch, Lever 9 199955  Mognet 15 306685  Guide, 9" Form 2
198437** Panel 7 199957  Shelf 15 306731  Gasket 2

198451 Bracket, Switch 9 199958  Nut, Cap 15 306683 Guide, 8" Form 2
198513** Panel 7 199959  Bolt, 1/4-20 x 1-1/2Rd 15 307226** Copyholder _16

198527  Bracket ¢ 199960  Bolt, 1/4-20 x 1-3/4 Rd 15 307228** Modification Kit 1,16
198648** Plate, Hanger 4 301670** Plate 6 308437  Pin, Shoulder 8,9
198654 Bracket, Locating 10 301671** Panel 7 310116** Cover 18

199250  Plate, Name 3 301677** Telephone Assembly 1,13 310340 Clamp 18

199253  Plate, Name 3 301678  Reel Assembly, Cord 13 310723  Arm, Stop 17

199256  Plate, Neme 3 301707  Hook, Switch 13 312411** Switch Assembly, Keyset 1,19
199259  Plate, Name 3 301708  Bail 13 312422  Switch 19

199272  Plate, Name 3 301709  Bracket, Mounting 13 312423  Cable Assembly 19
199275 Plate, Nome 3 301710  Plate, Mounting 13 312424  Bracket, Switech 19
199306  Guide 2 301711** Container 13 319927** Plate, Bottom 19
199309  Stud 10 301724  Contact Assembly 13 319929** Container, Switch 19
199317 Relay 8 301726  Cable Assembly 13 320408  Terminal, Spade Type 8
199318  Clamp 11 301733  Shaft 13 320410  Terminal, Spade Type 9
199321 Bracket 11 301736  Bracket, Switch 9 320416  Terminal, Ring Type 13
199323  Cable Assembly 11 301738** Panel 7 320418  Terminal, Ring Type 8,9
199324  Cover, Lamp 11 301740** Plate 6 321094** Shield, Anti-Glare 2
199335  Shoft 11 301744** Handset Assembly 13 321564** Panel 7

199336 Guide, Line 16 301769  Bar, Latch 9 321568 Bracket, Switch 9
199337  Retainer 4 301770  Bracket, Latch 4 326615** Panel 8

199342** Caver, Lawer 3 301800  Brocket, Left Latch 4 326616  Bracket 8

199343** Tray, Paper 3 301801  Latch, Cover 4 326617  Switch, NO-NC Pushbutton 8
199347  Bracket Assembly, Lamp 11 301803  Plate 17 326620  Panel w/Studs 8
199349  Cable Assembly 11 301804 Plate 17 326621  Bracket 8

199353** Plate, Right 6 301814  Guide, Inner Cord 13 327591** Faceplate 20

199358** Plate w/Studs 6 301815  Strip, Mounting 13 327607  Bracket, Switch 8
199359** Plate w/Studs 6 304266  Switch, Rocker 9 327608** Panel w/Studs 8
199362  Past, Pivot 4 305058  Guide, 10" Form 2 328180** Cover 19

199418 Insulator 8 305725  Spring, Stop 4 328181** Bracket 19

199448  Switch, Rotary 8 306670  Guide, 3-5/8" Form 2 328183** Panel w/Studs 6,8
199470  Plate, Nut 16 306671  Guide, 4" Form 2 328189** Faceplate 20

199473  Baffle, Tape 18 306672  Guide, 4-1/4 or 4-5/16" Form 2 328303** Panel 7

199474  Guide, Tape 18 306673  Guide, 4-1/2" Form 2 328304  Bracket, Switch 9
199918  Modification Kit 15 306674  Guide, 5" Form 2 328743  Switch, Lever 9

199921  Strip, Wear 15 306675  Guide, 5-1/2" Form 2 328777  Switch, Rotary 9
199924  Modification Kit 15 306676 .Guide, 3-3/4" Form 2 328797  Insulator 9

199929  Guide, Tape 15 306677  Guide, 6" Form 2 328949  Guard 20

199934  Modification Kit 15 306678  Guide, 6-1/4" Form 2 328962  Guide, Form 20
199937 Mognet 15 306679  Guide, 6-3/8" Form 2 328963  Guide, Form 20
199938 Modification Kit 15 306680  Guide, 6-1/2" Form 2 328965  Bubble 20

199939  Shelf, Tape Winder 15 306681  Guide, 7" Form 2 329018  Bubble Assembly 1,20
199943 Shelf, Tape Winder 15 306682 Guide, 7-1/2" Form 2 329025  Plate, Latch 20

**Refer to page 1 for finish suffix
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Part
Number

Description and
Page Number

256M Coil, Magnet 7

2191
2438
2669
2836
3595
3598
3599
3606
3636
3640
3649
7002
7603
8896
31636
41732
41746
42823
45024
70388
70878
74728
74987
76275
76422
76461
78557
80945
81778
82547
82548
85318
86283
86959
93118
93356
93587
93984
101998
102994
104751
110434
110435
110743
112626
115141
115221
119401
119647
119648
119649
119650
119651
119652
121125
124177
125011
125015
125229
125802
128357
130499
130667
130683
138034
150013
150014

Washer, Lock 2to7, 10
Washer, Flat 7

Washer, Lock 3,6

Spring 6

Nut, 1/4-32 Hex 8

Nut, 1/4-32 Hex 2to 6, 10
Nut, 4-40 Hex 6,7,9,10
Nut, 6-40 Hex 5
Washer, Flat 8

Washer, Lock 3,4,7,8
Washer, Flat 6

Wash :r, Flat 3,4,6,7,10
Spring 2

Shim, .004" Thk 4
Spring 3

Plate, Clamp 4,6
Bushing, insulating 4
Washer, Flat 8

Spring 5

Spring 2

Spring ¢

Terminal, Contact 4
Spring, Compressian 10
Plate, Nut 3

Spring 5

Washer, Fiat 3

Spring 2

Spring 4

Screw, 4~40 x 3/16 Fil 7
insulator, .094" Thk 6
Insulator, .062" Thk 4,6
Washer, Leather 6

Spring 2

Bushing, Insulating 6
Washer, Lock 3

Washer, Felt 5

Washer, Flat 3,6,10
Washer, Lock 7

Bushing, Shoulder 3
Washer, Flat 2

Spring 9

Screw, 4-40 x 3/16 Fil 8
Nut, 440 Hex 4

Washer, Lock 3 tc 10
Nut, 10-32 Hex 3,6
Screw, 6-40 Shoulder 5
Washer, Felt 2
Washer, Flat ¢
Ring, Retaining 4,5,9
Ring, Retaining 9
Ring, Retaining 7,9
Ring, Retaining 5
Ring, Retaining 9
Ring, Retaining 2,4,6,9
Washer, Spring 7
Washer, Lock 2,5
Washer, Flat 3,4,5,7,9,10
Washer, Flat 7

Nut, 6-32 Hex 3
Washer, Flat 6

Ring, Retaining 3
Bearing, Ball 8

Washer, Lock 8

Washer, Lock 4

Piate, Clamp 3

Disk, Adjusting 8

Disk, Adjusting 8

Part
Number

150026
150027
150029
150034
150043
150044
150241
150830
150841
151073
151103
151152
151395
151398
151630
151631
151632
151685
151688
151689
151692
151722
151728
151732
151733
151736
151737
151880
152871
152893
153799
153819
154040
154335
154694
155494
155750

155754

156450
156501
156518
156519
156520
156521
156522
156523
156524
156531
156532
156533
156537
156539
156551
156555
156556
156558
156575
156576
156577
156581
156588
156589
156594
156595
156596

NUMERICAL INDEX

Description and
Poge Number

Lever, Shoe Release 8

Lever, Shoe Relecse 8

tick, Felt 8

Disk, 2 Stop Clutch 8

Shoe, Secondary Clutch 8
Shoe, Primary Clutch 8

Spring 8

Bushing, Shoulder 8

Bearing 8

Screw, 4-40 x 5 32 Fil 3,5,7
Spring 2

Screw, 4-40 x 3/16 Hex 4,5,9
Spring 6

Spring 4

Screw, 6-40 x 1/4 Hex 3,5,6.7
Screw, 6-40 x 5/16 Hex 3,6
Screw, 6-40 x 3/8 Hex 3,4
Screw, 4-40 x 5/16 Fil 4
Screw, 4-40 x 5/8 Fil 4
Screw, 4-40 x 3/4 Fil 4
Screw, 6-40 x 3/16 Fil 2,6
Screw, 6-40 x 3/16 Hex 2,4,6
Spring 8

Screw, 4-40 x 11/32 Fil 8
Screw, 4-40 x 9/16 Fil 6
Spring 8

Screw, 4-40 x 11/64 Hex 3,8
Nut, 4-40 Hex 4,9

Spring 2,7

Screw, 4-40 x 1/4 Hex 6,7,9,10
Screw, 4-40 x 21/64 Hex 4
Wosher, Lack 3

Lever, Transfer 2

Screw, 6-40 x 9/32 Fil 4
Disk, Clutch Cam 8

Spring 2

Sleeve, 3/32 ID x 1/2" Lg Insulating

10

Sleeve, 1/16 ID x 1/2" Lg Insulating

10

Screw, 2-56 x 1/2 Fil 3
Screw, 6-40 x 7/32 Fil 3
Post 2

Washer, Felt 2

Arm 2

Screw, 6-40 Eccentric Shoulder 2
Pawl 2

Stud, Eccentric 2

Bail 2

Bracket w/Post 7

Core 7

Screw, 4-40 Eccentric 7
Armature 7

Washer, Felt 7

Guide, Right 9

Plunger, Tope Lid ¢
Bracket 9,10

Washer, Felt 9

Screw, 6-40 Eccentric Shoulder 5
Washer, Felt 6

Raller, Detent Lever 5
Stud 6

Ring, Retaining 6

Post, Spring 6

Lever, Trip 6

Lever, Latch 6

Bail 6

Part
Number

156597
156598
156599
156608
156609
156618
156621
156622
156631
156632
156633
156638
156640
156641

156647

156649
156662
156668
156673
156677
156778
156779
156780
156782
156811
156817
156831
156832
156833
156844
158182
158757
158923
158924
159291
159292
159295
159297
159298
159570
159571
160025
160067
160086
160087
160088
160089
160094
160095
160096
160097
160398
160399
160593
160596
160597
160598
160600
160601
160602
160604
160606
160608
160613
160616
160625
160626

ISS 1, SECTION 574-236-800TC

Description ond
Page Number

Plote, Rear 6

Post 3,6

Plote 6

Plote, Cover 10
Plate, Spring 10

Post 2

Guide, Tronsfer Lever 2
Post 5

VWesher, Felt 2
Screw, 6-40 x 13/32 Hex 7
Waosher, Felt &
Guide, Tronsfer Lever 4
Post 2

Pin, Sensing 2

Lever, Start-Stop 9
Plate, Front 2

Plate 7

Screw, 6-40 Spl 5
Boil w Stud 9

Plote, Insulator 7

Rod 10

Plunger 10

Bracket, Detent 10
Nut, 6-40 Spl 3,6
Guide, Left 9

Shaft 7

Clamp 3

Plate 3

Drum Assembly, Clutch 8
Geor, 40T 8

Disk, Clutch Cam 8
Hinge, Mounting 7
Bearing, Sleeve 8
Screw, 4-40 x 7/32 Hex 8
Bail 3

Bail 3

Bracket w./Pcsts 3
Arm, Stop 3

Spring, Torsion 3
Spring, Contact 4
Stiffener 4

Bracket 2

Whee!, Feed 2

Post, Guide 2

Post, Spring 5

Bail w/Sfud 5

Past, Stap 4

Contact Assembly, Auxiliary 4
Bracket 4

Bracket w/Bushing 4
Contact Assembly 4
Spring, Contact 6
Spring, Contact 6
Terminal 4,6

Spring 3

Plate &

Stiffener 6

Reservoir, Oil 6
Guard 6

Arm 5

Post 5

Arm w/Spring Past 5
Bracket, Contact 6
Arm w/Hub 5

Plate 5

Clip w/Wick 3
Insulator, .031" Thk 3

Page 11



SECTION 574-236-800TC

NUMERICAL INDEX (Continved)

Part Description and Part Description and Part Descriptian and
Number Page Number Number Page Number Number Page Number
160627  Bushing, Insulating 3 163995  Plate 9 174010  Plate 4
160628 Spring, Cantact 3 163997 Bail 9 177048 Latch 2
160629  Bracket, Cantact 3 163998  Bail 5 178872  Sleeve, 1/16 ID x 1-1/4" Lg
160630  Spring, Contact 3 163999  Plate, Tape Guide 9 Insulating 10
160631 Spring, Cantact 3 164000  Pin, Tape Out 2 179189  Screw, 6-40 Eccentric Shoulder 2
160632  Contact Assembly 3 164467  Post, Eccentric 9 179987  Sleeve, 9/16 ID x 1-5/8" Lg
160638 Bracket, Spring 3 164468  Bail 9 Insulating 10
160639  Cantact Assembly 6 164469  Past 9 192013 Cennector, 50 Pt Plug Type 10
161100 Spring, Contact 4 164470  Bracket w/Stud 9 192236  Gear, 607 8
161102 Spring, Contact 4 164471 Bracket w/Studs 9 192237 Plate, Caver 10
161291  Bushing 9 165027  Network, Spark Suppression 7 192591  Plate w/Studs 3
161439 Wick, Felt 6 170276  Plate, Cover 10 192599  Plate w/Studs 10
161440  Spring 9 170277  Lid, Tape 9 194502  Camshaft 8
161592 Plate w/Studs 3 170282  Nut, 640 Hex 2 194503  Plate, Center 5
161594  Connector, 36 Pt Plug 10 172881 Resevoir Assembly, Oil 6 194505 Follower, Cam 5
162249 Screw, 6-32 Insulating 3 172885  Arm, Cam Follower 2 194506 Bracket, Cam Follower Guide 4
162493  Bail 4 172887  Bail 7 194544 Bracket, Contact Assembly 4
162498 Screw, 4-40 Eccentric 4 172889  Shaft, Main 8 194545  Contact Assembly, Auxiliary 4
162499 Nut, 4-40 Shoulder 4 172890 Camsleeve 8 194546 Insulator 4
162500  Arm, Sensing 4 172899  Post, Guide 4 194982  Clip, Connector 10
162501  Post, Spring 4 172900  Post, Stop 4 305087  Post. 4
162503 Shaft, Spring 4 173171 Plate w/Stud 3 306011 Sleeve, Stop 5
162573  Retainer 8 173173  Disk 8 319930  Bail 9
163991 Shaft 9 173208  Wick, Leather 6 320416  Terminal, Ring Type 10
163992  Arm, Extension 3 173715  Terminal, Plug Type 10 320424  Bail 2

325986  Spring 5
328175  Nut, 3-48 Hex 3

Poge 12
12 Pages



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	101-end.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128


